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Required Parts

The following parts are required to perform maintenance
procedures as outlined in the GTH-4016SR-GTH 4018SR
Operator’s and Service Manuals.

Parts Stocking List

Manuals

Genie offers the following support documents for these
modeis:

Title Part No.
Description PartNo.  Genie GTH-4016SR - GTH 4018SR
Fuel Filter....cco e, 07.4501.0162

) Operator’s Manual, 1%t edition (English}...... 57.0008.0542

Fuel Pre-Filter.....coovvveiie e 07.4501.0163
Engine Ol FIter ......oveviveeeee e 07.4501.0161  Service Manual, 1% edition (English)........... 57.4400.9203
Hydraulic Oil Filter Element............cccc........ 07.0700.0023
Qil filter (Inside the tank).........cccccooecveeeeen. 09.4604.0000 . ..
Primary Air Filter Element...........ccccoceeeeeee. 07.4501.0168 Part list abbreviations
Safety Air Filter Element.......ccccccovevviieeenne 07.4501.0169 zZN Zinc-plated

RNFT Reinforced

FLNG Flanged
Used Varnishes PSNT  Heavy type

ocC Eye
Description Type PSRT  Through-coupling

CNTF Hole centre
TErEX GIreY oo RAL 7012
Terex White .o RAL 1013
Terex Matte Black for Cylinders ..........ccccoeeneee. RAL 9005
GeNIB BIUB . eeeiei i
GENIE GrBY.ciii ettt
Genie Matte Black for Cylinders.......ccccevrvueeeen. RAL 9005
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How To Order Parts

Please be prepared with the following information North America
when ordering replacement parts for your Terex Telephone (425) 556-6551

or Genie product: )
Toll Free (877) 367-5606 in U.S.A. and Canada

M Machine model number Fax (425) 556-8659

M Machine serial humber Toll Free Fax (888) 274-6192

B Part number

Part description and quantity Europe

Purchase order number Parts Telephone (31) (165) 519 313

© "Shipto" address Parts Fax (31) (165) 511 148

M Desired method of shipment Australia

B Name and telephone number of the Parts Telephone (61) (7) 3456 4444
authorized distributor in your area Parts Fax (61) (7) 3456 4466

Use the Service Parts Fax Order Form onthe South A .

next page and fax your crder to our Parts ou merica

Departmert. Parts Telephone (55) (11) 4082 5600
) Parts Fax (55) (11) 4082 5630

If you don't know the name of your authorized

distributor, or if your area is not currently serviced

by an authorized distributor, please call Terex or

Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Gm‘e
ATEREX BRAND
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CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 645047
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101.1 606951 Decals - View 1

ltem Part No. Description Qty.
0946181398 Decal - Safety pin operation............ 1
2 0946181375 Decal - Truck and attachment
Capacity Combinations.................... 1
3 0946180547 Decal - Tyre inflat. P=5.5bar/80psi....2
4 0946180918 Decal - Falling Object Hazard.......... 2
5 0946180919 Decal - Crush Hazard...................... 4
8 0946160040 Decal - Max Capacity.........cccccuveennee 1
9 0946181050 Decal - Outrigger Max Pressure......2

10 094618.1399 Decal - Upper Door Internal Unlock

SYStEM.ciiiiiiiiiiic e 1
13 0946180933 Decal - Crush Hazard...................... 4
14 0946180922 Decal - Crush Hazard...................... 2

15 0946180243 Cosmetic - GENIE Logo WHITE......1
16 0946180241 Cosmetic - GENIE Logo WHITE......1
18 0946181109 Cosmetic - Genie GTH-4016 SR.....1
18 0946181112 Cosmetic - Genie GTH-4018 SR.....1
19 (0946181061 Cosmetic - Genie GTH-4016 SR.....1
19 0946181113 Cosmetic - Genie GTH-4018 SR.....1

22 0946180925 Decal - Crush Hazard...................... 1
23 0946180926 Decal - No Riders.........cccceeeeeviuenene.. 1
25 0946180916 Decal - Lift Point.......ccccccevevverenen. 3
26 0946180917 Decal - Diesel Fuel Cap................... 1
27  094618.0928 Decal - Hydraulic Olil...........ccceveneee. 2
28 0946181383 Decal - Manual Controls
INSErUCLIONS.....eieiieiiiiiiee e 1
30 0946181381 Decal - Forks Pitching Back............. 1
32 0946181028 Decal - Parking Brake...................... 1
33 0946181120 Decal - Crush Hazard...................... 1
34 0946181258 Label - Cabin Fuses & Relays
Board.......ccocoviiniiiee 1
37 0946181052 Decal - Turret Rotation
Lock/UnlocK.........ccoooviiiiiiiiiiiine. 1
38 0946181264 Decal - Angle Indicator.................... 1
39 0946181263 Decal - Angle Indicator Scale.......... 1
40 0946181255 Decal - Ball Valve Position............... 1
41  09.0803.0357 Plastic Boom Tilting Degree
INAICALON ..., 1
45 0946181423 Decal - Accumulator Hazard............ 3
49 0946181418 Decal - Biodegradable Hydraulic
(@ 1 PR 2
Genie
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102.1 606952 Decals - View 2

ltem Part No. Description Qty. ltem Part No. Description Qty.
1 094616.0000 Plate - Road Traffic........c..cccuveeeennn. 1 30 0946180986 Decal - Crush Hazard...................... 1
2 0946181423 Decal - Accumulator Pressure......... 2 31 0946181418 Decal - Emergency Exit................... 1
3 0946180547 Decal - Tyre inflat. P=5.5bar/80psi....2
4 0946180918 Decal - Falling Object Hazard.......... 1
5 0946180919 Decal - Crush Hazard...................... 2
6 0946160041 Decal - Guaranteed sound power
(Ve . 1
7 0946180920 Decal - Compartment Access.......... 1
0946181029 Decal - Road Omologation - Only
Italian Market.........ocoeeviiiiiniiennnn. 1

9 0946180150 Decal - Outrigger Max Pressure......2
10 0946181331 Decal - Disconnecting Battery......... 1
11 0946181370 Decal - Quick Guide And Control

Lever Right JoysticK..........cccccceuvnee.. 1
12 0946181386 Decal - Boom Re-Sequency ONLY for
GTH-4016 SR......cceevviirieiieeesiieene 1
13 0946180933 Decal - Crush Hazard...................... 4
14 0946180922 Decal - Crush Hazard...................... 5
15 (094618.1418 Decal - Biodegradable Hydraulic
Ol 1
16 0946181379 Decal - Instruction - Mechanical
[T S 1

17 0946181108 Cosmetic - Genie GTH-4016 SR.....1
17 0946181111 Cosmetic - Genie GTH-4018 SR.....1
18 (0946181188 Decal - Don’t Step On.........cccvveeeen. 4
19 0946181061 Cosmetic - Genie GTH-4016 SR.....1
19 (0946181113 Cosmetic - Genie GTH-4018 SR.....1
20 0946180923 Decal - Burn Hazard..............cucee.. 1
21 0946180924 Decal - Burn/Explosion Hazard....... 1
22 0946180921 Decal - Use limits close to electric

POWEr lINES.....cciiiiiiiiieireeeee e 1
23 0946180934 Decal - Testing Ports GTH-4018

SR 1
23 0946181189 Decal - Testing Ports GTH-4016

SR 1
24 0946180927 Decal - Burn Hazard.............cceeeee.. 1
25 0946180916 Decal - Lift Point........cccccceeevverennen. 3

26 0946181051 Decal - Engine Cover Opening........ 1
27 0946181257 Decal - Engine Fuses & Relays

Board.....ccooeeieiiiiiiiiiceeeeee e, 1
28 0946181120 Decal - Crush Hazard...................... 1
29 0946181001 Decal - Maintenance Collar............. 1
Genie
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201.1 606953 Basic Frame Chassis

ltem Part No. Description Qty. ltem Part No. Description Qty.
1 0140010078 Screw TE M8x20 8.8 ZN UNI 5737 - 34 01.0023.0053 NUt, MB....oeiiveereiiiieriieeeiiee e 1
GTH 4016 SR....ccvvvvririiniininess 20 35 094670.0000 Door Locking........ccocoevevriveeenueeennnnn. 1
2 5109034941 Carter....ccccciiireiieiiiiiiieeeeiiieieee e 1 36 5109034969 Front BottomBasic Frame Cover.....1
3 01.0001.0254 g%e%w TE M8x20 8.8 ZN UNI 3 37 5109034965 Rear BottomBasic Frame Cover......1
4 0140320003 Spring Washer D8 UNI 1752........... 7 38 0140010106 gg;%WTE M6X16 88 ZN DIN _________ 14
5 0100310055 Washer D8 UNI 6592 ZN................. 7 39 0100310299 Plain Washer D 8 UNI 6593
6 5108114063 HOSE SUPPOIt.....ccceeervivreirireeerriranas 1 ZN04410824......ccccveeeeireeieaeanen 14
7 5109034942 Cartler..ccccuiiiieeiiiieeiiieeieeeieeeiee s 2 40 09.0803.0147 GasKet.......coovrieivveieieiiiiieeeeennnn. 3,5-m
8 51.09032000 Carter- GTH 4018 SR.........ccceuvree. 2
8 5109032800 Carter - GTH 4016 SR........ccceeene.... 2
9 5109032100 Carter - GTH 4018 SR Only............ 2
10 5502500019 Complete Diesel TanK..........ccvee..... 1
11 5502400051 Complete Hydraulic Oil Tank........... 1
12 550400.0139 Complete Ladder..........cccccovuvuerrennn. 1
13 0140310002 Washer D14 UNI 6593 ZN............. 12
14 0140320006 Spring Washer D14....................... 12
15 01.0001.0604 Screw TE M14x30 UNI 5739 8.8
4 TSI 12
16 0908030352 Clip M8.....ccvvviriiieiiieeeiiee e 4
17 5333030000 Adhesive Non-Slip........cccccevnunenn 5-m
18 5109034911 Carter.....cccceeiiiereiiieeriieesiiieeenieeenns 1
19 01.0001.0009 Screw TE M 8X16 UNI 5739 8.8......4
20 01.0023.0052 Nut M5 UNI 7473 6SZN................... 8
21  01.003L.0053 Washer D5.......ccccceevieeeiiiieeenieeennnee. 4
22 01.0031.0303 Washer D5.......ccccceeriveeiiieeeniieenne. 4
23 09.0803.0278 HiNQe.....ccovvveeiiieesiieeeeieeeeeee e 2
24 0140010062 Screw M5x20 UNI 7687................... 8
25 0100010154 Screw TE M6x16 UNI 5739 8.8
ZN it 1
26  01.0031.0054 Washer D6 UNI 6592 ZN................. 3
27  01.0003.0160 Screw TCEI M6x40 UNI5931
8.8ZN..oiiiiiiee e 1
28 0100030205 Screw TCEI M8x25 UNI5931
8.8ZN..ccooii 1
29 5109034910 Carter...ccccccoveiiieeeriieesieeeeneeeesneens 1
30 09.0803.0002 Handle.......cccoerieeeiuieeiniieenieee e 1
31 5101139014 Basic Frame - GTH 4016SR............ 1
31 5101139016 Basic Frame - GTH 4018SR............ 1
32 5333020029 Ladder And Tank Shim.................. 12
33 0100230054 Stop Nut M8 UNI 7473 6S ZN......... 1
Genie
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202.1 606954 Engine Casing Unit

ltem Part No. Description Qty. ltem Part No. Description Qty.
01.0023.0055 Nut M10 UNI 7473 6SZN................. 8 38  09.0803.0023 LOCK.....cutirrireeiiieesiieeenieeesieee e 1
01.0031.0056 Washer D10 UNI 6592 ZN............. 16 39 01.0023.0052 Nut M5 UNI 7473 6SZN................... 4
01.0001.0358 Screw TE M10X40 UNI 5739 8.8 40 51.09034902 Engine Lateral Carter.........ccc.coennee 1
ZN ottt 4 41 5333030001 Adhesive Antislip 305 mm X 1,5 m...1
4 0908030501 Gas CyliNer. ... 2 42 0100190103 NutM 6 UNI 5588 6SZN.................. 2
0908030502 Gas CyliNGEr...........cc..cooovrirvvvviniiennns 2 43  09.0803.0363 DamMPiNg......ceeerrvrrerieeeriireeenieeennees 2
01.0001.0304 Screw TE M10x50 UNI 5730 8.8 44 5108114113 Schassis Ladder...........c.ccoooomno..... 1
0L0023.0054 45  01.0001.0256 g;rew TE M 8X25 UNI 5739 8.8 .
01.0031.0299 46 5108114111 Battery Holder............cccccooomvmmvree.... 1
09.0803.0000 47 0100010355 Screw TE M10X25 UNI 5739 8.8
10  01.0001.0254 4 PSSR 10
48 0140320004 Spring Washer D10 ZN
11  01.4032.0003 Reinforced........ccccvieeiiiiiiniiccnn, 10
12 09.0803.0235 49 0100310301 Wascher D10 (10X30) ZNUNI
13  (09.0804.3403 Sound Proofing Panel...................... 1 6593 10
14 0908043409 Vibration Damper Panel................... 1 50 5109034945 ENgine COVEr........ccceeeiiurreeeeeniuinannn. 1
15 5504090145 Engine Lateral Carter Assembly......1
16  01.0023.0053 Nut M6 UNI 7473 6SZN................. 12
17 0100310298 Washer D6 UNI 6593 ZN............... 12
18  09.0803.0395 HINGE.....cosovveirireeeiirieriee e 3
19 014001.0106 Screw TE M6x16 8.8 ZN................ 12
20 09.0804.3407 Vibration Damper Panel................... 1
21  09.0804.3405 Sound Proofing Panel...................... 1
22 09.0804.3402 Sound Proofing Panel...................... 1
23 09.0804.3406 Vibration Damper Panel................... 1
24 5109034901 Engine Upper Carter........cccccvvenee. 1
25 09.0804.3404 Sound Proofing Panel...................... 1
26 5109033500 Engine Base Carter..........c.....c........ 1
27 0908030516 CIlip MB.....cceeveiriiariieiieeiiie e 6
28 5109034920 Engine Base Carter Cap................. 1
29 0140010106 Screw TE M6x16 8.8 ZN.................. 8
30 0140010078 Screw TE M8x20 8.8 ZN.................. 8
31 5109034912 Engine Carter Cap.......ccccceeeeevruvrnen. 1
32 09.0803.0147 Adhesive Border....................... 3,4-m
33 0908030609 Lever LOCK........ccooouereviiuiieneeeniiann. 2
34  01.0001.0100 Washer D4 UNI 6592...........ccceenneee. 8
35 0100030947 Screw TCEI 4x10 8.8 ZN UNI 5931 -
5932 it 8
36  01.0001.1538 Screw TE 5x16 8.8 ZN UNI 5737.....4
37 0100310053 Washer D5 UNI 6592 ZN................. 8
Genie
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203.1 606955 Turret chassis - View 1
ltem Part No. Description Qty. ltem Part No. Description Qty.
1 01.4001.0078 Screw 8x20 8.8 ZN UNI 5737.......... 6 36 0140320007 WaSher......ccccoovveeieeeeieeieieeiiceeeenn, 4
2 0100310299 Washer D8 UNI 6593..................... 16 37 01.0001.0657 Screw TE M16X80 UNI 5737 8.8
3 5109034952 Protection chassis.............oc. 1 N, 4
4 5101139020 Turret chassiS.........cooommvweorommmmoeee 1 38 0946700015 Vibration Damping....................oo.. 1
5 5211009108 Rear turret plastic chassis............... 1 39 5108114198 Support Lock Kit........cevuvveeeeerieneenn. 1
6 0908030529 GENIE Plate.......ooovvvvevorveeererrrre. 1 40 0946700014 Vibration Damping........cccocceeevivveenne 1
7 0140230000 Nut M22 UNI 7473 6SZN.......ov....... 4 41 090803039
8 0140310008 Washer D22 UNI 6593..................... 8 42 0140060001
9 0100310055 Washer D8 UNI 6592 ZN................. 3
43  01.0023.0054
10 0140320003 Spring washer D8 UNI 6592 ZN.....14
44  01.0001.0257 TE M 8X30 UNI 5739 8.8 ZN........... 1
11 5108114226 Plastic Chassis Holder..................... 1
] ] 45  09.0803.0294 Handle MT/117 M8..........ccceevvevvennn. 1
12 09.0803.0279 Chassis lock Kit............covvvuvieieeeennns 1
46  01.0001.0102 TE M 6X30 UNI 5739 8.8 ZN........... 2
13  521100.7800 ChassSiS.......ccvvvvrriieeeeeeeeeeeeirriiieeennn 1
47  01.0023.0053 Nut M 6 UNI 7473 6SZN.................. 2
14  01.0001.0258 Screw TE M8X35 UNI 5739 8.8 .
48  (09.4670.0000 Plastic Lock DOO.......ccccceeeeeeeeeeeeennn, 2
15 094610.0033 Rear VIEW MIror..........cccvvvvieeeeeeeenns 1 49 5400030084 PN 1
16 5108114001 Rear view mirror SUpport................. 1 50 0100010564 Z(ilrew TE M14X130UNI 5737 8.8 1
17 5110005202 Counterweight...........ccccoevvvveeen. 2 | T
] 51 01.0001.0057 Stop Nut M14 UNI 7473 6SZN........ 1
18 09.0803.0000 HiNQE.....coiicmierieiiiiiiie e 2
19 0100310062 Washer D22 UNI 6592 ZN............... 4
20 0140010094 Screw TE M22X210 UNI 5737
8.8ZN...ccoiiiii 4
21 01.0001.1438 Screw TE M5X20 UNI 5739 8.8
ZN .o 2
22 0100310053 Washer D5 ZN UNI 6592................. 4
23 01.0001.0254 Screw TE M8 x 20 UNI 5737 8.8
IN. i, 10
24 0100230052 Nut M5 6S UNI 7473-7474.............. 2
25 0908030344 Spring Catch.........ccceeevvivieeeeiniineen. 1
26 09.0803.0055 ChaiN....ccccovveveereiieieeeeeeieiiieenn, 0,18-m
27  540004.0110 Turret [0CK PiN.......ccoveverrveeennirennee. 1
28 0100010154 Screw TE M6X16 UNI 5739 8.8
N 3
29 01.0031.0298 Washer 6x18x1,5 ZN UNI 6593....... 1
30 01.0031.0054 Washer D6 UNI 6592 ZN................. 3
31 0201170051 Grease Nipple M6.........ccccceeeevenneen. 1
32 0100010358 Screw TE M10X40 UNI 5739 8.8
ZN ..o 8
33 0946700006 Vibration Damping.........cccccceeervveee.. 4
34 0100230055 Nut M10 UNI 7473 6SZN................. 8
35 54.0100.0020 Vibration damping support.............. 4
Genie
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204.1 606956 Turret Chassis - View 2

ltem Part No. Description Qty. ltem Part No. Description Qty.
1 0100010507 Screw TE M12X35 UNI 5739 8.8 35 0100010256 Screw TE M 8X25 UNI 5739 8.8
4 USSR 2 4 USSR 4
2 0140320005 Spring Washer D12..............cccuuveee.. 2 36 Figure 607035 - Position 21
3 0100310057 Washer D12.........cccccovuveiiveeeninieenne 2 37 Figure 607035 - Position 22
4 0442350013 Hydraulic MOtOr.........ccccoviuiieeeennnne 1 38 0707060044 Seal Kit.......cccooiiureeeeeiiiiieee e 1
5 01.4001.0068 Screw TE M16X35 UNI 5737 39 54.0001.0062 Rotating Bearing Locking Pin.......... 1
T10.9ZN. i 10
6 0100310099 Washer D16 UNI 5714 ZN............. 20
09.4633.0013 Reduction Unit............ccceveeeeinninnenn. 1
01.4001.0069 Screw TE M16X40 UNI 5737
T10.9ZN. i 10
9  51.0806.8300 Flange......ccccovveimiiienieieiiiieeeniieeee 1
10 0201020000 Pin D 16X60......cccccouveervrreiieaannennns 3
11 5401000091 Rotating Bearing Locking Pin Nut.....1
12 0140030040 Screw TCEI M16X110
UNI593112.9ZN.....ccccvvieriireniieens
13 0341750006 Footstep Bearing
14 0201170101 Greaser Nipple......cccccvverieiiiiirereannn.
15 01.4003.0003 Screw TCEI M16X100 UNI5931
12.9ZN..ciiiieieeee e 3
16  09.4610.0032 Driving MIrrOr.......cccoviiiiereeiiiiieeeanns 1
17 Figure 607030 - Position 11
18  51.08114066 SUPPOIt....ccoeicureeeieiiiirieeeeeeiieeeeeenens 1
19 01.0001.0258 Screw TE M 8X35 UNI 5739 8.8
ZN ettt 4
20 0140320003 Spring Washer D8 ZN...................... 4
21 0100310299 Washer D8........c.ccccveeriueeniiriieeineenns 4
22 5108114042 Rear Light Fix Holder....................... 2
23 5108114043 Rear Light Holder..........ccccceeevnnneee.. 2
24 5108114019 License Plate Support..........cccocoue.. 1
25 01.0001.0156 Screw TE M6X20 UNI 5739 8.8....... 2
26 0140320002 Spring washer D6 ZN.................... 10
27 0100310054 Washer D6 ZN........cccccocvieneerneenn 10
28 01.0001.0154 Screw TE M 6X16 UNI 5739 8.8
4 USRS 8
29 0100230055 Nut M10 UNI 7473 6S ZN................ 2
30  094670.0001 DUMPET...ccciiireieireiiireaniieeeneeeesneeens 2
31  01.0001.0306
.................................................... 2
32 0100310301 Washer D10 UNI 6593..........cccccueenne 6
33 01.0031.0055 Washer D8 UNI 6592 ZN................. 6
34 0140320003 Spring washer D8 UNI 1752............ 4
Genie
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205.1 606957 Transmission And Wheels
ltem Part No. Description Qty.
1 5504030064 Complete Wheel...........cccceeviiennennn. 4
2 094627.0014 TYIe..coiiiiiieririririrriiereieeeee e e e e e e 4
3 094629.0027 RiM...coiiiiiiieiiiiiienie e 4
4 0100230060 Nut M20 UNI 7473 6SZN................. 6
5 0100310061 Washer D20 UNI 6592 ZN............... 6
6 0946320072 Rear Steering AXle...........cceevvieenne 1
7 014001.0100 Screw TE M24X280 UNI 5737 8.8
ZN it 12
8 5108114013 Upper Plate........ccccceveeevcireneeeiiinenn. 2
5108114012 Lower Plate.........cccceveeeiiiieeeeeiiiienn. 2
10 01.0031.0063 Washer D24 UNI 6592 ZN............. 12
11 01.00230062 Nut M24 UNI 7473 6SZN............... 12
12 01.4001.0053 Screw TE M20X100 UNI 5737
8.8ZN...oiiiiiiiie e 6
13 0946350049 Complete Cardan Shaft................... 1
14 0946330027 Reduction Gear........ccccoeviercveeinenns 1
15 0946350022 Complete Cardan Shaft................... 1
16 0946350014 Assembly Kit.......ccccooiiiieriinniiieneennn. 8
17 0707380000 Universal Joint Cross..........c.ccceevene 4
18 0946320071 Front Steering AXIe.........ccocvvernnnen. 1
19 5108110002 Plate.....ccoeviveriiiiiiieieeniieesieesie e 2
20 0140060001 Screw TSPEIM 6X16 UNI 5933 10.9
ZN i 12
21 0908030012 Washer DB........ccccceeeeriuireereeniiiaeen. 12
22 0908030528 Mudguard..........ccccoumiuimreeeenniiieneannns 4
23 0100230058 Nut M16 UNI 7473 6SZN............... 16
24 0100310059 Washer D16 UNI 6592 ZN............. 16
25 5108108100 Mudguard Bracket...........cccceevrunnneen. 4
26 0100310054 Washer D6 UNI 6592 ZN............... 12
27 0100230053 Nut M6 UNI 7473 6SZN................. 12
28  07.0711.0451 WaSher......ccoceviviiiieniiiiieiieenee 40
29 0707110452 NUL...coooiiiiirieiieriiesee e 40
Genie
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206.1 606958 Hydraulic Oil And Diesel Tanks
ltem Part No. Description Qty.
51.00034949 Carter.......ccoeeiiiiiiiiiiiieieeeeeee e 1
01.4001.0078 Screw TE M8x20 8.8 ZN UNI 5737 -
GTH 4016 SR.....ccvevviiieieeeiiieee 4
09.0803.0147 Adhesive gasket..............ceu.ee.. 2,2-m
4 0100030947 Screw TCEI 4x10 8.8 ZN UNI 5931 -
5932, 12
5 0100010100 Washer D4 UNI 6592..................... 12
6 Figure 607029 - Position 6
7 Figure 607029 - Position 7
8  04.0220.0063 Hexagonal Cap.......cccccoevveveeeirvrenen. 2
9 0604420107 Copper Washer JC 33.........cceuvveeee. 2
10 01.0003.0255 Screw TCEI M10X25 UNI5931
8.8ZN..oiiii e 4
11 0140320004 Spring Washer D10 ZN.................... 4
12 01.0031.0056 Washer D10 UNI 6592 ZN............... 4
13 07.0700.0006 Filter Cap.....cccccccveriuereanieeeniinenieenns 1
14  07.0700.0023 Filter Element.........cccccccvviniveennnnnnn 1
15 06.0442.0102 Copper Washer JC 17........ccccceneee. 2
16 Figure 6068xx - Position 8
17  09.4604.0047 Complete Hydraulic Qil Filter........... 1
18 01.00230054 Nut M8 UNI 7473 6SZN................. 20
19 01.0031.0055 Washer D8 UNI 6592 ZN............... 20
20 51.09034903 Hydraulic Oil Tank Cover................. 1
21 5109034904 Diesel Tank COVer........ccceveeeeeriuenenen. 1
22 5333010005 Rubber Gasket.........ccccoveeeernninnnen. 2
23 094661.0026 Diesel Tank Cap......c.cccccvvveveeeiruvnnnn. 1
24 094661.0015 Hydraulic Oil Tank Cap..........c.cc...... 1
25 09.0803.0352 Clip M8....ccoivieeiiiiaiiieeiiiiee e 4
26 0604420103 Copper Washer JC 21...........cc........ 3
27  04.0220.0055 Hexagonal Cap........cccvrveeenirerenune. 3
28 0946610025 Optical Level Indicator..................... 1
29 5106009306 Diesel Tank Body..........cccveveeeirunnnen.. 1
30 5106009305 Hydraulic Oil Tank Body................... 1
31 Figure 607029 - Position 9
32 094604.0000 Hydraulic Oil Tank Filter................... 1
33 (0946610016 Prefilter........ccooiviieniieniieiiiiieeniee 2
34  09.0803.0516 Clip MB....ooiiuveraiiiraiiieeiiiieeesiee e 2
35 5109034948 COVEN.....uuiriiiriiiiieiiiiaiaeeeeeaeaesnanenines 1
36  09.0803.0578 Handle Screw M6X16 INOX............ 2
37 0908030147 Rubber Gasket..........cccevrurrnnnnnnn 3-m
Genie
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207.1 606959 Outriggers ONLY GTH-4016SR
ltem Part No. Description Qty.
1 5401000026 SPACET....cciitiiiieeiiiiiiiiiiiiininineeieees 4
2 09.0801.0006 BuShing.......ccccccevuvvrreeriiiiieneeeeiineen. 8
3 5308001900 Outrigger Cylinder............ccceevcvvrennne 4
4 5400000212 PiN.eeiiiiiieiiieeeee e 4
5 0442390080 Outrigger Cylinder Block Valve........ 4
6 014001.0046 Screw TE M 6X45 UNI 5739 8.8
4 N PSSR 24
7 0100010252 Screw TE M8X16 UNI 5739 8.8
A N PRSI 16
01.0031.0055 Washer D8 UNI 6592 ZN............... 16
5109034921 OQutrigger Carter.......cccocvveercvveerinneenn 4
10 5407020075 Sliding Guide.........cccceevvveerceeernennn 4
11 0201170101 Greaser Nipple......ccccovcrieeiiiivrerannn. 16
12 09.0801.0011 BUSKhING......ceeiiiriirrieeiiree e 8
13 5400010011 PiN.ccciiiiiiieiiiieeeiieeeeee e siee e 4
14  51.0500.1809 Left Outrigger Chassis..........ccceee..... 2
15 5333020026 Outrigger Base Stop.........c.ccceevveeen. 4
16  01.4001.0078 Screw M8X20 8.8 ZN.........c.c....... 24
17 5400010009 PiN..ccciiiiiieiiiieeiiee e 4
18 5105001803 OQutrigger Base........ccccocvvincvveernnenns 4
19 0140030008 Screw TCEI M8X90 UNI 5931......... 4
20 0100310055 Washer D8 UNI 6592 ZN............... 24
21 0100230054 Nut M8 6S UNI 7473-7474............ 12
22 0100010314 Screw TE M10X100 UNI 5737......... 8
23  01.0023.0055 Nut M10 UNI 7473 6SZN............... 12
24 0100010254 Screw TE M8X20 UNI 5739 8.8
ZN oottt 8
25 0140320002 Spring Washer D6 ZN.................... 24
26 09.0801.0011 BuUShiNg......cccccoviviiieeeiiiiiieee e 8
27  01.0001.0308 Screw TE M10X70 UNI 5737 8.8
4 USSR 4
28  074529.0137 Seal Kit....ooovoveeeiiiieniee e 4
29 5105001808 Right Outrigger Chassis.................. 2
30 09.0803.0516 Sping NUt M6..........cccvvvirreeeniinenne 16
31 5109034968 Left Sensor Protection Chassis....... 2
32 5109034967 Right Sensor Protection Chassis.....2
Genie
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208.1 606960 Outriggers ONLY GTH-4018SR Part 1
ltem Part No. Description Qty. ltem Part No. Description Qty.
54.0001.0048 PiN...ccceeiiieiiiiiiiiee e 4 38  09.0803.0572 SPriNg...ccceeeeiiiureieaeaiiiiieeaeeariireeaaans 8
02.0117.0051 Greaser Nipple.........ccccvvvvreeirinnnnnn. 30 39 5105001807 Right Rotate Part Outrigger............. 2
3 0140010046 Screw TE M 6X45 UNI 5739 8.8 40 09.0803.0530 StOp Pin....cccceevieeiiiiiiiieeeiiiieee e 4
ZNucssnsemmmimmssssnsssernssssee 24 WETTT0 0 0230 vc': T =TT S 4
4 0442390080 Outrigger Cylinder Block Valve.......4 42 5308002000 Outrigger Lock Cylinder................... 4
5 5308001700 Right Outrigger Cylinder................. 2 | 43 0100310055 Washer D8 UNI 6592 ZN.............. 16
6 5308001800 Left Outrigger Cylinder................... 2 44 0140320003 Spring Washer D8 ZN........... 16
7 5109034915 Mobile Outrigger Carter................... 4 45 0100030205 Screw TCEI M8x25 UNI5931
8 51.09034914 Fix Outrigger Carter.............ccccuveee.. 4 8.8ZN...cciieiiee e 16
9  014006.0004 Screw TSPEI M8X20 UNI 5933 46 0140030008 Screw TCEI M8X90 UNI 5931......... 4
109u s 8 47 0100310055 Washer D8 UNI 6592 ZN................. 8
10 5401000095 SPACET....cciitiiiieeieieiiiiiiiinirireeeeeees 8 48 0L0023.0054 Nut M8 6S UNI| 7473-7474............ 4
11 5105001806 Right Extension Part Outrigger........2 49  0L000L0314 Screw TE M10X100 UNI 5737.........8
12 09.0801.0011 BUSKHING......ceeiiiriirrieeiiieeeiee e 8 50 0100230055 Nut M10 UNI 7473 6SZN.............. 12
13 510500.1804 Left Extension Part Outrigger.......... 2 51 0100010308 Screw TE M10X70 UNI 5737 8.8
14 5401000085 Ball Stop......cccocovverimeeeiniiiieriieenieenns 8 ZN oo 4
15 0100230204 Nut M27 8G UNI 7473-7474............ 8 52 0140320002 Spring Washer D6 ZN.................... 24
16 5401000026 SPACET....cctitiiiieeaeaeiriiiiininirirneeeenes 4 53 5400010051 PiN...eeeeiiiiiiiiiiiiaiiiieiee e 4
17  09.0801.0006 Bushing.........ccoccoeiiiiiiiieeiiiiiieneenns 8 54 0745290136 Seal Kit Outrigger Cylinder.............. 4
18 5105001805 Left Rotate Part Outrigger............... 2 55  074529.0132 Seal Kit Lock/Unlock outrigger
19 0908020036 Load Cell PiN...........cocooooooierererer... 4 CYNNGETcevvvrrrererscscsssssssssssmrnarannanees 4
20 5400000208 PiNl...ooooooeeeeeieeieeeceoceoereeee 4 56 0908080516 SPriNG NUL..oooooossssssssssssss 16
21 09.08030399 Ball...ccccooiiiiiimorrroooooorooroeoeeeeeeeeereeeeee 8 57 5100034981 Right Sensor Protection Chassis.....2
22 0908030398 DiSK SPHNG.......rrverrrrrerrrrrreeinn 256 58 0140010106 2'932”393 Screw TE M6X16 8.8 ZN U’l\'('i
23 5209008300 Ball Housing.........cccccevvuvrereeeiiinnnn. 8 ) )
) 59 5109034982 Left Sensor Protection Chassis....... 2
24 5333020026 Outrigger Base Stop.......ccccccevveneeee. 4
25 0140010078 Screw M8X20 8.8 ZN......ccvvvvvreeeennn. 8
26 54.0001.0009 PiN...ccccoiiiiiieiiiieiineee e 4
27 51.0500.1803 Outrigger Base.........ccccovivevenrvrernnen. 4
28 0140230004 Nut M36 X 3 10G DIN 982............... 4
29 5401000084 Washer.......c.ccoooiiiniiiiiiiiiniieeeiien, 4
30 5108106900 JOINt....ecoeireraeriieeiernieenieeieeneeeneeneeens 4
31  54.0100.0090 SPACET......eurvrireriiiriririeaeeeaeiearaninnes 4
32 540300.0027 Flange.......cccoceemuiiiniieeeiiiieeninieeees 2
33 5403000016 Flange.........ccccomveririreeeiirieennnee e 2
34  014006.0023 Screw TSPEI M5X12 UNI 5933 10.9
ZN oo 8
35 014006.0006 Screw TSPEI M5X16 UNI 5933 10.9
N 16
36 5407020074 Sliding Guide........cccccoevuvieeeeeniinnnn. 8
37 5108114088 Outrigger Cartet Bracket.................. 4
Genie
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209.1 606961 Outriggers ONLY GTH-4018SR Part 2
ltem Part No. Description Qty.
1 0100010355 Screw TE M10X25 UNI 5739......... 64
2 0140320004 Spring Washer D10 ZN.................. 80
3 01.0031.0056 Washer D10 UNI 6592 ZN............. 80
4 5407020056 Sliding Guide.........cccceeeeeiiiiieneannnnns 8
5 5402000000 BUShING.....ccccveeeiiiiiiiieeeiiiiiiee e 80
6 5407020057 Sliding Guide........ccoevvrrerrierrenen. 8
7 01.0003.0255 Screw TCEI M10X25 UNI5931...... 16
8 01.4006.0005 Screw TSPEI M10x20 UNI 5933 10.9
ZN oo 8
9 5407020037 Sliding Guide........ccceecverurrieirennne 36
10 01.0001.1476 Screw TE M10X45 UNI 5739 8.8
ZN.oiiiiiii 16
11 5407020058 Sliding Guide........ccoevuvveereeeiiiireneennn. 4
12 01.0001.0357 Screw TE M10X35 UNI 5739 8.8
ZN oo 8
13 5108114014 StOP SPACET.....cemiiriririeaaaeaeaeieieaaannes 4
14  01.0003.0256 Screw TCEI M10X30 UNI5931
8.8ZN..coiiiiiiie 8
Genie
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210.1 606962 Front Axle - Housing

ltem Part No. Description Qty.
1 0707110252 Leg HOUSING....ccccoeeiiiiiieiieaiiieeeene 2
2 0707110012 Breather M1OX1......cccocveiivireniunnnnne 1
3 0707110253 O.RiNG...cccouiiiiiieeniieesiinessieeesineennes 4
4 0707110116 Breather M10X1.......cccccovreiiueeernnnnn. 1
5 0707110156 Plug M16X1.5...cccccoiimiiiiiiiiiiniieenne 6
6 0707110354 Screw M22X1.5.....cccceviiivivieeniinnnnn. 6
7 0707110255 O.RiNG...cccoeiiiiiireniiieniieeeiieeeniieeennes 6
8 07.0711.0355 Screw M22x1.5.....ccccovcvveiiiineniinanne 6
9 07.0711.0356 PiN.eeieccciiieciiie e 6
10 0707110357 Left Brake Cylinder.............cccveeeeen. 1
11 0707110109 Plug M30X2......cveeriureeanirieeniieenneenns 3
12 0707110358 Plug M10X1......ccoveviurreerirreenienesninnnns 4
13 0707110271 O.RiNG..eeiiiiiiieiiiieiiieeaniieeenieeeseieens 2
14 0707110359 Central Body..........ccoovvvereeerrireneennnn 1
15 0707110360 Right Brake Cylinder...........cc.ccccve.... 1
16 0707110270 Screw M12x110......ccccemivreriererunnnnn 2
17 0707110269 Screw M16xX160.......ccccccvrrriureennnnn. 34
18 0707110155 Plug M10X1.....cccoveviueeeenireenieeesniennnn 1
19 0707110263 Belleville Washer...........c.cccoccuveeeennn. 2
20 07.0711.0264 BUSh....cccoiiiiiiiiieiiieeee e 2
21 0707110265 BUSh....ccccccooiiiiiiiesiee e 2
22 0707110266 Seal RiNG.....cccceeeeeriieeniiieeenieeenene 2
23 0707110267 Spherical Bearing..........cccceeeeeruvnen.. 2
24 0707110268 Belleville Washer..........cccccceeevueneeen. 2
Genie
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211.1 606963 Front Axle And Rear Axle - Differential

FRONT AXLE - DIFFERENTIAL

REAR AXLE - DIFFERENTIAL

Genie
34 GTH-4016 SR, GTH-4018 SR Part No. 645047
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Iltem Part No.

1 0707110441
2 07.0711.0320
3 07.07110321
4  07.0711.0363
5 07.0711.0364
6 07.0711.0365
7 0707110325
8 07.0711.0077
9 07.0711.0326
10  07.0711.0079
11  07.0711.0244
12 07.0711.0323
13 0707110324
14 0707110322
15 0707110319

Description

Differential Kit.............

Thrust Washer............
Differential Plate.........
Differential Drive Plate
Differential Plate.........
Bearing........ccoecuveeeennn.
Ring Nut M104x2........
Locking Plate..............
Screw M6x10..............
Screw M12x90............
Differential Housing....
Pin D12x40.................
Differential Drive Plate
Differential Kit.............

211.1 606963 Front Axle And Rear Axle - Differential

Ganie
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‘ 212.1 606964 Front And Rear Axle - Bevel Gear Seat

FRONT AXLE - BEVEL GEAR SET

Ganie
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212.1 606964 Front And Rear Axle - Bevel Gear Seat

ltem Part No. Description Qty.
1 0707110362 Bevel Gear Kit........cococuveeeeeiiiiieneennne 1
2 633797 Lock Washer.........cccccevvieeininncnnen. 2
3 633798 Ring Nut M40X1.5........cccovvevinienne. 2
4 0707110361 WaSher.......cccoceeviiiiiiieeeiieeeeeee 4
5 07.0711.0442 Collapsible Spacer.........ccccceeevrurneen.. 1
6 07.0711.0302 Shim 2.50mm
6 07.0711.0303 Shim 2.60mm
6 07.0711.0304 Shim 2.70mm
6 07.0711.0305 Shim 2.80mm
6 07.0711.0306 Shim 2.90mm
6  07.0711.0307 Shim 3.00mm
6 07.0711.0308 Shim 3.10mm
6 07.0711.0309 Shim 3.20mm
6 07.0711.0310 Shim 3.40mm
6 07.0711.0311 Shim 3.30mm
7  07.0711.0312 BEAIING...cuteiiiiueieeaaaiiiiieaeeaaiiieeeaenn 2
8 633795 Bearing......cccoecuvvieeeeiiiiiiee e 2
9 0707110313 WasSher.....ccccooevviviiiiieeiie e, 2
10 0707110314 O.RiNG..eeiiiiiiieiiieeiiieeaniieeenieeesieeens 2
11 0707110315 Seal RiNG.......ccocvveeeeiiiiieeee e 2
12 0707110316 O.RiNG...etriiiiieeiiiieiiieeeniieeenieeesieeens 2
13 0707110317 SPACET....ccicuieiiiiaaiiiieeaieeeenieeaesiieeens 2
14 0707110318 Flange.....ccccccociviieeiiiiiiiieeeeeiiiieeeeens 2
15 0707110104 Snap Ring D34......ccccevvveevcvrennnnnnn 2
16 0707110443 Bevel Gear Kit........coccvvveeeenniiieeeennn. 1
17 0707110301 Collapsible Spacer.........c..cceeuvverennn. 1
Genie
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213.1 606965 Front And Rear Axle - Double U - Joint Hub And Final Reduction

DOUBLE U-JOINT @

N

(8)
ey

WHEEL HUB

EREX BRAND
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213.1 606965 Front And Rear Axle - Double U - Joint Hub And Final Reduction

ltem Part No. Description Qty.
1 0707110327 Double U-Joint Kit..........ccvererverennen. 2
2 0707110330 Snap RiNG.......cccccvvveeeeeiiireeeeeiiirnnnn. 2
3 0707110329 Washer......cccovviveiiieeeiie e 2
4 07.0711.0324 Thrust Washer...........ccccoovuieeeeennnnns 2
5 07.0711.0347 Crown Gear........ccccceeriniuvreeeennninennn 2
6 07.0711.0346 Wheel Carrier......ccccceevivrerreenncnnnnnn. 2
7 0707110340 Whell Hub Kit.......ccooviiieiiieeniieene 1
8 0707110341 Stud....ccceoviiieeiiiieiiieeesiee e 10
9 07.0711.0031 Screw ML1AX65......ccccceeeviuvreriennnne 16
10 0707110030 Centring Bush..........ccccceeeiviiiinnenn. 16
11 0707110345 RING..ccviiiiiieiiieeeiie e 2
12 0707110343 Bearing......ccccocveeerirerernineeenieeenneens 4
13 0707110344 O.RiNQ..eeiiiiiiieiiieeiiieeaniieeeneeeenieens 2
14 0707110342 Seal RiNG.......ccoovveeeiiiiiieee e 2
15 0707110109 Plug M30X2......ccuveriueeeanireenienesienn 2
16 0707110112 Screw M8X20........ccccveevveeereerereennns 4
17 0707110353 Planetary Carrier Kit...........cccvveeeennn. 2
18 0707110352 Trust Washer........cccoovierieiiiiieneenn. 6
19 0707110351 Bearing Needles (by tens)........ 16.08
20 0707110350 GeAr......ccuveeeeriiirieieeaiiiieeee e 6
21 0707110349 Trust Washer.........cccccovvuiieeeeeniinnenn. 6
22 0707110348 Screw M10X50........ccocerrveeeneeeennnn 6
Genie
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214.1 606966 Front And Rear Axle - Steering Cylinder And Swivel Housing

NOTE: To identify the left or right Swivel Housing,
look at the axle being in front of the axle steering cylinder

Genie
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214.1 606966 Front And Rear Axle - Steering Cylinder And Swivel Housing

ltem Part No. Description Qty.
1 0707110279 Steering Arm Kit.....ooocuveeeeeiiiiiinnennn. 2
2 0707110280 Ball JOINt.......cceeveviieeriiieiieeeniieee 2
3 0707110281 Nut M24X1.5.....ccccoiimiinriiiaiieniene 2
4 0707110282 Tie RO.....ccceeivereiiieeeiiee e 2
5 07.0711.0283 Steering Cylinder..........ccccevveevrnneen.. 1
6 07.0711.0284 Left Swivel Housing..........cccccccvveennee 1
7 0707110285 Nut M24XL1.5....ccccoiiieiiiieiiiieeniieene 2
8 07.0711.0286 Screw M22x55........cccccveiiiieeniinanne 2
9 0707110287 BUSh....ccceviiieciie e 2
10 0707110031 Screw MI14AX65.......cccceemivrenieerennennnn 2
11 0707110288 Seal RiNG.......ccocveeeeiiiiieeeeeiiiieeeeene 2
12 0707110289 BUSH.....cccccveiiiiieciiee e 2
13 0707110290 ROG....coieiieeeiiiie e eeee e 1
14 0707110291 Cylinder Head...........cccoeveevvviveneennn. 1
15 0707110292 Seal Kit......oooeoueerieiiienieeiiesieeieee 1
16 0707110045 Screw M16xX100......cccccooererierernnrnnn 4
17 0707110044 Nut M16......cooviiveiiiieeiiiieeiieeenieenne 4
18  07.0711.0293 BUSh...ccociiiiiiiieiieeeee e 4
19 0707110294 Screw M16X38.......cccceemivrerieeeernennns 8
20 0707110014 Greaser Nipple.....ccccccovvirereeeiirnnnn. 4
21 0707110295 King PiN......cccceviiieriineeiiee e 2
22 070711029 Right Swivel Housing.............ccuueee.. 1
23 0707110297 King PiN......ccoceeviiiiiniieeiiieeenieeee, 2
24 0707110298 Clamp......ccccceiiuereniiieeenireesieee e 2
25 Figure 607029 - Position 15
26 07.0711.0300 Special Screw M16x38.................... 8

Genie
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‘ 215.1 606967 Front And Rear Axle - Brakes

FRONT AXLE - BRAKES

N

REAR AXLE - BRAKES

Ganie
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215.1 606967 Front And Rear Axle - Brakes

ltem Part No. Description Qty.
1 0707110338 Brake Counter DiSC.......ccccoeuveernnne 8
2 0707110336 Brake DiSC.......cccccuvreriinieiiiieeniiieenns 8
3 0707110334 Brake Counter DiSC........ccccceevrueree. 4
4 0707110335 HUD.....ooooiieiieeeee e 4
5 0707110366 Snap Ring D12..........cccccvvvveeeirnnnnnnn. 6
6  07.0711.0367 O.RiNG...ccccviiiiieeiiieesiiiesiieeeniiee s 6
7 07.0711.0368 PiN.eeciiiiiieiiieeiieeeeiee e 6
8  07.0711.0369 O.RiNG.....ccvviiiuiiianiieeniiieiiieeesiee e 6
9 0707110339 Self-adjust Kit........coeevviiireeeeeniinennn. 4
10 0707110331 O.RiNG..eeiriiiiieiiieeiiieeaniieeenieeesieens 2
11 0707110332 O.RiNG...etiiiiriiiiiiieiiieeeniieeeiiee e 4
12 0707110370 Positive Brake Piston....................... 2
13 0707110371 Negative Brake Piston..................... 2
14 0707110372 O.RING...eeiiiiiiiiiiieiiieeeiieeeiee e 2
15 0707110373 Lock RiNG.....cccccovveviieeeiiieenieee s 2
16 0707110374 HUD....cooiiiie e 2
17 0707110375 Belleville Washer..........c.cccoccevennenn. 4
18 0707110337 Shap RiNg D75......cccccierieniiiiineann. 2
Genie
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ltem Part No. Description Qty.
1 0707110252 Leg HOUSING....ccccoeeiiiiiieiieaiiieeeene 2
2 0707110155 Plug MIOXL.....cccooviiveerinieiiieeeniiieene 1
3 07.0711.0253 O.RING...cciiuierirriiariiinieeniie e nee s 4
4 0707110254 Left Brake Cylinder...........ccccceeernnee 1
5 07.0711.0109 Plug M30X2......cceviuvreriinieiiiieeeniiieennns 1
6  07.0711.0255 BUSH....ccccoiiiiiiiiiiiiciiec e 1
7 0707110256 BUSH....ccooeviiiieiiieiiee e 1
8 07.0711.0257 Thrust Washer.........ccccccevviiveniiinnnne 1
9  07.0711.0258 BUSH....cccoiiiiiiiiiiieiie e 4
10 07.0711.0259 Front SUPPOIt......cceeeveeeeeeeerieiiiiiinne 1
11 0707110260 Greaser Nipple.......ccccovereeiiiivereannn. 2
12 0707110261 SCrew M16.......ccoceeivierueiiiieinenneenes 1
13 0707110262 Right Brake Cylinder........................ 1
14 0707110012 Breather M10X1........ccccovririuveernnennn 1
15 0707110263 Belleville Washer...........c.ccccccuueeeennn. 2
16 0707110264 BUSH.....cocoiiiiiiieiieeeee e 2
17 0707110265 BUSH....ccocoiiiiiiiiiiiiieieie e 2
18 0707110266 Seal RiNG.......ccccoviiiieniiiiiieiieeieee 2
19 0707110267 Spherical Bearing.........ccccceveuvveeeennn. 2
20 0707110268 Belleville Washer............cccccecvveenen. 2
21 0707110269 Screw M16X160........cccccrvrveerirneennne 34
22 0707110270 Screw M12X110......cccceriveeeneerennnnn 2
23 0707110271 O.RING...cetiiiiiiiiiiieniiee e 2
24 0707110272 Central Body.......c..cocvveirveeinnerennnn. 1
25 0707110273 SCIEW......ccevuieeriieieniuieeasiieeeseeeesneens 1
26 0707110274 Rear SUPPOIt......ccccvcrrrrrireeieieieeeeenns 1
27 0707110275 Thrust Washer..........ccccoeieeninnenn. 1
28 0707110276 BUSh....cccocoiiiiiiieiiiee e 1
29 0707110277 O.RING...cceeiiiiiiiiiiiiiiiee e 1
30 0707110278 BUSH....coiiiiiiiiieciceee e 1
Genie
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217.1 606969 Transmission Housing

ltem Part No. Description Qty.
1 0707110376 BOIt M8X25.......ceoioviiieierieniieeiee e 6
2 0707110377 Flange......ccccccceviiuvieeeeiiiiiieee s 2
3 0707110378 RIVEL....ceeeiiiieiiie e 1
4 0707110109 PlUQ.ccciieririeieeinieieeieeeniee e 2
5 07.0711.0379 Bolt ML1OX50........cccouvrviiriiiirienienns 10
6 07.0711.0380 Frontal Half Housing...........cccccveennee 1
7 Figure 607029 - Position 16
8  07.0711.0382 O-TiNQG....cccivrrreeeiiiirrireeeeiiiieeeeesivenens 2
9 07.0711.0383 PiN.eeeiiiiiieiiiieiiiee e 2
10 0707110384 Breather........cccccocoiiiiiiiiiiiiiiiiiieeeens 1
11 07071100161 Pin D12X25......ccccoiivieniiiiiieineeineee 2
12 0707110385 Rear Half HousiNg..........cccocvveernnenn 1
13 Figure 607029 - Position 17
14 0707110387 BOIt MBX14.......ccovviviiiiiiieiieenee 1
15 0707110388 GaSKet......ccceeriveeeiiiriieniiierieeesniieenns 1
16 07.0711.0389 COVEI....ooiiieriiiriieriieiieeniee e 1
17 0707110390 PlUQ.ccciiirriiiiiiiieiieieesee e 2
18  07.0711.0391 O.1NG...erieiirieerieeeiiree e nneee e 1
19  07.0711.0392 O.1ING.cc.uiiiiiirieririaieenieeeiee e 2
20  07.0711.0393 O.1NQ...cceiirieniiiirienienree e 1

Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 47

Courtesy of Crane.Market


https://crane.market

I 200 Drive Chassis Components

January 2012

218.1 606970 Transmission Gear And Shafts

Genie

ATEREX BRAND
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218.1 606970 Transmission Gear And Shafts

ltem Part No. Description Qty.
1 0707110395 O.1NQ.ccceieiiiieeeiieeeiiieeaiieeeneeeeseeeens 1
2 07.0711.0148 Bolt M10X30.....cccviureeririeiireeeniiieenns 4
3  07.0711.0396 Bolt M10X10......ccccvveeririreeiiieeesiieens 4
4 07.0711.0397 Motor Flange.........ccccccceeiiiiieneannnnns 1
5 0707110154 O.1NG..cciiiiieiiiieeiiieeiieee i 1
6 07.0711.0398 Bolt M12X25.......ccccveeriireeiireeeeiieeenns 2
7  07.0711.0399 WasCher........ccoocuuvieiiiiiiieeeeeeiee. 2
8  07.0711.0400 O-TiNG...cccciurrreeeriirrieeeeeiiireeeeessivenens 2
9 0707110401 Flange.....cccccoovueeesireesiieeiiiieeesieeeenes 2
10 0707110402 Oil S€al...ccccvvieeiiiieiiiie e 2
11 07.07110403 Bearing......cccoeceeeeeiiirieeeeiiiiieeeaesnns 1
12 0707110404 Input Shaft.......cccccoovveiniiieiriineiieennn 1
13 07.0711.0405 Bearing......cccooceeeeiiiiieeeeeiiiiieeeee s 3
14 0707110406 Trust WascCher.........ccccovvvveivieeennnenne 1
15 0707110407 GEAC....ccceeieiereeiieeesiieeenineeseeaeseeens 1
16  07.0711.0408 Bearing Needles.........ccccceevruvieneenn. 4
17 0707110409 SPACEI..cciiiiiiiiieeiiieiiiieiiicniririerenees 2
18 0707110410 Snap RiNG.....ccccccveviveeeniieeniiee s 2
19 0707110411 Output shaft........cccocveiiiireninerennn. 1
20 0707110412 GeaAr......ccuveeeeeiirieieeeriieee e 1
21 0707110413 ROll.cccviiiiiiiiiiieee e 1
22 0707110414 RIVEL..ccooiiiiiii e 5
23 0707110415 Phonic Whell Hub...........c.ccoccvveennee. 1
24 0707110416 Phonic Whell...........ccocevveeencerenee. 1
Genie
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219.1 606971 Transmission Rear Support

ltem Part No. Description Qty.
1 0707110417 Oil Seal...cccccoueeeiiieeiie e 2
2 0707110418 PiStON....cccuviiiiieeeiiieenieee e 2
3 0707110419 PiNueeeieciiieciie e 1
4 0707110420 Ball...ccceeeeiiiieiieeeiiee e 1
5 0707110421 ROIl.ccciiiiiiiiiiiiiiiiieeeeeee e 1
6 07.0711.0422 SPriNg..cccceeiueeeeiieesiieeesreeeseeee s 1
7  07.0711.0423 WaSCher........ccoovouiieeeiiiiieeeeeeiee 1
8 07.0711.0424 Bolt M12X16......ccvcvveeririeiireeeniiieene 1
9 07.0711.0425 Fork 1° And 2° gear..........ccceevvveene 1
10 0707110236 BOIt..cciieiieieiiiieeiiiee e 2
11 0707110426 Lever PiN.....ccccoceeiiieeiniieenieeenieennn 1
12 0707110427 Oil S€al...ccccvveesieieiiiee e eeee e 1
13 07.07110428 PiN..cceiiiiiieiiiie e 1
14 0707110429 LEVEI....cioiieiieiiieeeiiee e 1
15 0707110073 Split Pin...coceeeeiieieeeee e 1
16 0707110227 Bolt M10X20.......cccooeeeeriiieenieeerieenns 1
17 0707110430 WaSher......cccooueiiiiiiiiiiiieiiieeceiieee 1
18 0707110431 Plate..cccoccceeeiriieeiiie e sieee e 1
19 0707110432 WaSher.....ccccooeeeiiieeeiiie e 2
20 07.0711.0433 Synchronizing Kit..........ccccceeeevivnnen.. 1
21 0707110434 Clutch RiNG....cccccoviviiieeiiee e 2
22 0707110435 HUD..oooiiiiiiiiiieecee e 1
23 0707110436 Tapered Friction Ring........c...cccuvvue... 2
24 0707110437 Plate...ccceecceeeeiiiieeciee e 3
25 0707110438 Ball......ccoeeveviieeiiieeiiee e 3
26 07.0711.0439 SPriNg...ccccceeeiiciiriieeeiiiiiieeeessiireneeeens 3
27 0707110440 SIEEVE.....ccccveeeeiieeeeee e eeeee e 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 51

Courtesy of Crane.Market


https://crane.market

January 2012

300 Engine Components

301.1 606972 Diesel Engine

-

NI

ATEREX BRAND

GTH-4016 SR, GTH-4018 SR

G

Part No. 645047

52

Courtesy of Crane.Market


https://crane.market

January 2012 300 Engine Components |

301.1 606972 Diesel Engine

ltem Part No. Description Qty. ltem Part No. Description Qty.
51.0811.1300 Right Support - Fan Side................. 1 36 0745010057 Engine Diesel Fuel Filter................. 1
2 01.0001.0401 Screw TE M12x40 UNI 5737 8.8 37 0745010176 Belt....cccooviviiiiiiieiiiieeiee e 2
ZN s 4 38 0745010158 AIErNALON...........coovvvvvvrveeeeererrrrree 1
3 0140320005 Spring Washer D12 ZN.................. 14 39 5600130013 Wather Temp. Max Thermistor......... 1
4 0100310097 Washer D12 UNI 5714 ZN............... 8 40 5600130030 Wather Temp. Level Thermistor....... 1
5 5108020600 Left Support - Flywheel Side........... 1 41  56.0012.0069 Addition Fuel Thermistor................. 1
6 0140010012 g;rew TE M14X100UNI 5737 8.8 . 42 0745010177 Pulley D.200.........o....cccccrerrrrrerrreeeee 1
7 0100310058 Washer D14 UNI 6592 ZN............... 4
01.0023.0057 Nut M14 UNI 7473 6SZN................. 4
51.0811.1400 Left Support - Fan Side................... 1
10 01.0031.0057 Washer D12 UNI 6592 ZN............... 6
11 0140010040 Screw TE M12X50 UNI 5737
L10.9ZN. . 6
12 0946700004 Engine Vibration-Proof Support....... 4
13 5108020700 Right Support - Flywheel Side......... 1
14  01.0001.0409 Screw TE M12x80 UNI 5737 8.8
ZN it 4
15 01.0001.0356 Screw TE M10X30 UNI 5739 8.8
ZN ittt 16
16  01.0023.0055 Nut M10 UNI 7473 6SZN............... 16
17  09.0804.0000 Complete Prearrangemet................ 1
18  07.07130024 SCIreW......cccoeriueerireiieesiieaieeneennens 20
19 0707130023 WaSher.......ccoceeiiiiieniieeiieee e 12
20 638747 HOUSING....oooiiiiiiiee e 1
21  07.0713.0008 WaSher......cccooviiiieneiniieniieeiee e 8
22 638748 Elastic Flange........ccccooviieeeennninnnen. 1
23 638744 HUD oo, 1
24 01.0023.0054 Nut M8 UNI 7473 6SZN................... 2
25 0100310299 Washer D8 UNI 6593 ZN................. 2
26 5108114122 Bracket.......c.ccooeriviiiieniiiniiiiiciiees 1
27 0100310055 Washer D8 UNI 6592 ZN................. 2
28  01.0001.0257 Screw TE M8X30 UNI 5739 8.8
ZN ottt
29 0745010163 Complete Diesel Prefilter
30  07.0501.0034 Filter.......ceerieeriieniieiiee e 1
31 0745010165 Diesel Prefilter Element................... 1
32 0745010166 Diesel Prefilter Element Kit.............. 1
33 0745010159 Starter MOtOr..........uvvvvveieeeieieeeeeeenn. 1
34 638243 Engine Oil Filter........cocooeeeinniinneen. 1
35 56.0013.0031 Oil Pressure SWitCh..........cccccuvvennnee. 1
Genie
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302.1 606973 Engine Cooling Sysrtem, Air Filter

ltem Part No. Description Qty.
1 040027.0051 Clamp....cccccooeiiiereriireenieeeseeee e 2
2 09.0805.0000 TubE.....ccoriuvieiiiriiiiiierieee e 0,7-m
3 09.0806.0008 Rubber Pipe.......ccccceviiveiiiiieniiinenne 1
4 0402270058 Clamp...cccoceeiieeeriireenieeesieeeneeee e 4
5 09.0805.0014 Manifold.........cccooviiiiieieniiireniiceee 1
6 0442270010 Clamp....cccccooeeiiiieeiiieesiie e 5
7 0908050114 Rubber Pipe.......cccccoeriniiieeeeiniiienen. 2
0,16 m.
8 0442270000 Clamp...cccceeiiciriiieeiiiiiiiieeeesiiieea e 1
09.0805.0090 Manifold..........cccveveeiiiiiiiieeiiiiieene 1
10 044227.0001 Clamp....coccceeeiieeeniiieeeneeeesieeeaeeeeens 1
11  094604.0044 Complete Air Filter........ccccovvvveneennn. 1
12 01.0001.1465 Screw TE M8X40 UNI 5739 8.8
4 USRS 2
13 0100310055 Washer D8 UNI 6592 ZN................. 2
14 09.0805.0092 Manifold.......cccccoeveiiiiiiniieiniiceiiienn 1
15 044227.0025 Clamp....coccceeiiereniieesnieessieeeseneeens 1
16 5108109200 Bracket.........cccccovreruerernieeenieeeniennns 1
17 0140320004 Spring Washer D10 ZN.................... 2
18 01.0001.0356 Screw TE M10X30 UNI 5739 8.8
ZN it 2
19 01.4031.0004 Washer D8 ZN UNIB593.................. 2
20 01.0023.0054 Nut M8 UNI 7473 6S ZN.................. 2
21 09.0805.0018 Manifold........ccccovververeniiirenireeinennn 1
22 0745010084 Primary Air Filter Element............... 1
23 0745010085 Secondary Air Filter Element........... 1
24 520900.9309 Elbow Iron Pipe......ccccovviviniirennnen. 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 55

Courtesy of Crane.Market


https://crane.market

I 300 Engine Components January 2012

‘ 303.1 606974 Engine Heatsink

Genie
56 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market


https://crane.market

January 2012 300 Engine Components |

303.1 606974 Engine Heatsink

ltem Part No. Description Qty.
01.0019.0105 Nut M10 UNI 5588 6SZN................. 8
09.0806.0028 Gate Valve 1/4 F-F CR...........cccue.. 1
3 01.0001.0405 Screw TE M12X60 UNI 5737 8.8
ZN ottt 2
4 5108114095 Pull Bracket...........cooueeeeiiiiiiieneennnns 2
5 0100230056 NutM12 UNI 7473 6SZN................. 2
6 5108114017 Bracket........cccccoecvvieeeeiiiiieneeeniiennn. 1
7 0100310056 Washer D10 UNI 6592 ZN............... 3
8 0140320004 Spring Washer D10 ZN.................... 3
9 0100010356 Screw TE M10X30 UNI 5739 8.8
ZN ottt 3
10 5332000052 Complete Heatsink..............cccueeeennn. 1
11 09.0803.0574 Rubber protection.............c.cccu.e. 1-m
12 0946610025 Optical Level indicator..................... 1
13 0707230197 Rubber protection..................... 0,8-m
14 0707120141 Heatsink Body........ccccveveeiviiveneenn. 1
15 01.0001.0154 Screw TE M 6X16 UNI 5739 8.8
ZN oot 10
16 0140320002 Spring Washer D6 ZN.................... 10
17 0100310054 Washer D6 ZN........cccccoovveeviuveennnnn. 10
18  04.4227.0018 Clamp....ccccceeeriereniiieesiieeesieeesneeeanns 2
19 094605.0013 Fan....ccccooeiiiieiiieeeiiiee e 1
20 5108114094 Rubber Plate 100X5 LG.705........... 1
21 0707230360 Vibration Damper Kit............cceenneee. 2
22 0140010089 Screw TE M12X 70 UNI5737 8.8
Y4\ R

23 0707120146 Radiator Plate
24 0100010256 Screw TE M 8X25 UNI 5739 8.8

ZNOOS570825......ccovveeeriierieeesieeene 5
25 0100310055 Plain Washer D 8 UNI 6592 ZN.....10
26 07.07120142 Air CONVEYOI.......c.cevveeeiirirereeesiivanns 1
27 0707120143 Air Conveyor Protection................... 1
28 0140010078 Screw M8 x 20 8.8 ZN UNI 573....... 4
29 0100310299 Washer D8 UNI 6593 ZN................. 4

30 01.0023.0054 NutM 8 UNI 7473 6SZN03700825...5
31 0707230197 Rubber protection
32 09.0806.0008 Pipe Fitting.........cccvermueeeirreeennneenine.

33 09.0806.0022 Pipe Fitting 1/4" M-F ZN.................. 1
Genie
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304.1 606975 Exhaust System And Accelerator

ltem Part No. Description Qty.
1 01.0001.0254 Screw TE M 8X20 UNI 5739 8.8
ZNOO570820.....cccccieeeieeeeiieeeaiieanns 5
2 0100010355 Screw TE M10X25 UNI 5739 8.8
ZNOO5701020.......ccveeereiieiiieeiiieenns 1
3 0100310299 Plain Washer D 8 UNI 6593
ZNO4410824.....ccccceeeeeiieeeiaeaiiaens 3
4 0100310301 Plain Washer D10 (10X30) ZNUNI
6593 1
5 0140320003 Spring Washer D 8 ZN
RINFORZ.044108..........ccceevvveennnn. 5
6 0140320004 Spring Washer D10 ZN
RINFORZ.0441010........cccceeecvveennen. 1
09.0803.0348 Clamp TFCV 68-73......ccceevcveeernnennnn 3
09.0805.0099 Flexible Exhaust Pipe...................... 1
09.0805.0112 Second Flexible Exhaust Pipe......... 1
10 51.0810.2000 SUPPOIt...eeeeieiiiiiiieeaeaeaeaeaiaaiiininenes 1
11 5109033600 Muffler Guard.........cccceevvveinieeernnnnn. 1
12 5331000041 MUFFIEN...ccciiiiieiiieiieeecee e 1
13 5331000044 Main ExHaust Muffler...................... 1
14 0100310053 Plain Washer..........ccccovvveinieeennnnnn. 2
15  01.0023.0052 NUL.eioioerreriireeiieeesieeesnieresseeeeseeeeans 2
16 0946550000 Gas LeVer......cccccccviiiiiiiiininiiiniie 1
17 0946450033 Hand gas control cable.................... 1
18 0946450015 Gas Cable......cccccveeeiiiiieiieiiiieeeee 1
19 (0946560000 Gas pedal.......ccccccemriiiieieinniiieeeennn. 1
20 09.0803.0008 Toggle joint D6........cccovvvvreeeeeirnrnnnn. 1
21 5108102500 Gas Cable Support.........ccccevcvvrennen. 1
22 09.0803.0007 Cable Fixing Kit..........cccouveeeerniinnnnn. 1
23 0100310053 Washer D5 UNI 6592 ZN................. 2
24 01.0023.0052 Nut M5 UNI 7473 6SZN................... 2
25 01.0023.0053 Nut M6 UNI 7473 6SZN................... 1
26  01.0001.1438 Screw TE M5x20 UNI 5739 8.8
N 2
27  09.0803.0008 Articulation D6 AMA Art. 2790......... 1
28  01.0023.0053 Nut M 6 UNI 7473 6SZN.................. 1
Genie
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305.1 606976 Hydraulic Pumps

ltem Part No. Description Qty.
1 0745010167 SCreW......ceeiiuieeiieeieeiiieeaniieeeseeaeseeens 4
2 0442380010 Hydraulic Pump L.......ccccooeeeeiinnnenn. 1
3 0745290031 Joint Kit Pump 1
4 0100310098 Washer D14 UNI 5714 ZN............... 4
5 0140320006 Spring Washer D14 ZN.................... 4
6 01.0001.0606 Screw TE M14X40 UNI 5739 8.8
A SRS
7 0100310099 Washer D16 UNI 5714 ZN
01.4032.0007 Spring Washer D16 ZN.................... 2
01.4003.0001 Screw TCEI M16X40 UNI5931
8.8ZN..oeiiii et 2
10 0442380071 Hydraulic Pump 2......cccceeeviiiieneennn. 1
11 0707010212 Joint Kit PUump 2......ccccoeveevviineneenn. 1
12 0604010123 O-RiNG..cccccivreiiiieeiiieesiiieesnieessieeens 1
13 0442380075 Hydraulic Pump 3......cccceeeeniiiieneenn. 1
14 0707220060 Joint Kit Pump 3......ccccceveeiiiiieneenn. 1
15 01.0031.0097 Washer D12 UNI 5714 ZN............... 2
16 0140320005 Spring Washer D12 ZN.................... 2
17 0100010401 Screw TE M12X40 UNI 5737 8.8
ZN ittt 2
18 0707010251 Complete Solenoid Valve................. 1
19 0707010242 Solenoid.......cccccceeriuereiiieeenieeeiiennns 2
20 07.07010252 Joint Kit Solenoid Valve................... 1
21 0707010248 Pressure Override Valve.................. 1
22 0707010247 Max-Pressure Valve..............cocuueee.. 2
23 0707010241 ‘DA’ ValVe.......coooviiriieeiiieeesiee e 1
24 0707010216 Over-Pressure Valve........................ 2
Genie
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401.1 606977 Cab, View 1

ltem Part No. Description Qty.
1 0707400000 PiN..cccooiiiiiiiiiiie e 3
2 07.07400001 Split PiN..cceeiiiereiiieeniece e 3
3 07.0740.0002 Greaser.......ccccccuuuerirrriiiiieieiraeaaaaeeens 3
4 (07.07400022 Adhesive Profile.........ccccoeennnnn. 0,8-m
5  07.0740.0004 SCIrEW......cceevieiiiiriiieeiiiiiiieeenaineeeeens 2
6  07.0740.0005 StOP NUL......coeeirrcimrireeeinireee e 2
7  07.07400006 WaSher........occouiiieeiiiiiiieeieiiiieee e 2
8  07.0740.0007 SCIrEW.......cvvvieeiiiriieeeiiiiiieeenaineeeeens 4
9 07.07400128 Screw KN TC+ 4.2x9.5 ZB............... 4
10 07.0740.0009 Feedthrough.........ccoooviiiiiiiiiinnnnins 3
11 0707400010 Flashing Beacon Bracket................. 1
12 01.0001.0254 SCrEW......ccevureeievreesieeessnneessnsenessenns 2
13 01.0031.0055 WaSher......ccccooeeeiiiieeiiieeeiiee e 9
14 0100230054 StOP NUL.....cvvviieiieiiiiieieeeeeeeeee e 2
15 0707400014 Hex-head cap.........ccccouivviniveerinnnnnn 8
16  07.0740.0015 RuUbbDEr.......cccomiiiiiiiiieiiie e, 1
17 0100230054 WaSher.......cccoceviiiiiiiiiiieiiieeeiiieene 2
18  01.0031.0299 NUL.eieiiirrerieireiiieeesiieesnieressreeeeseneens 1
19 0707400018 Non-skid coating.............c....... 0.07-m
20 07.0740.0235 Rubber platform...........cccccveeeiinnnen.. 1
21 0707400020 COAtiNG.....ccvrerrerreriireenireeneeeesieeens 1
22 0707400021 COAtING....cccvvreririeriieaeniieeenieeesieens 1
23  09.0803.0560 Cable Gasket..........ccceevrverenierennnen. 1
24 07.0740.0054 Stop Belt......ccceevcvveevciieiiiee e, 1
25  07.0740.0027 CaP..iiiiueeeiiiiieaiiiaeiieeesniieeeseeeeseeens 4
26 07.07400028 Hex-head cap........ccccccecvvveveeeiivnnnn. 2
27 0707400236 SUN ViSOr.....cccciiuriiiaaeiiiiieaeeeeiiieenn 1
28 0707400128 Screw KN TC+ 4,2X9,5 ZB.............. 4
29  07.0740.0022 Adhesive Profile........cccceenee. 0,87-m
30 07.07400022 Adhesive Profile..........cc..ooo.e. 0,5-m
31 07.07400178 Brake SUPPOIt.......cccceriurreeeernrinnnnn. 1
32 07.0740.0095 SCIEW.......ceeeeiriiurrereeeiiirreneeesninneeeens 4
33 5108114078 CaArter......cueieiiiieiiiiaeaaaaaaieieiiiiiens 1
34 5108114079 Carter.....cccoceevieeeeiiieeniieeeieeee e 1
35 0707400091 GaskKet......cccccovcvvvrreeiriirireesiiinenn 2-m
36  07.07400091 GasSket........cccevvveeeicirerirerenieennnn 2-m
37  07.0740.0092 SUPPOIT.....uuviiiiririiiiiiieirireeeeeeeeeeenns 1
Genie
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402.1 606978 Cab, View 2

ltem Part No. Description Qty.
1 0707400275 SCIEW......ceeiiueeeiiueieiiuieeaniieeeseeeeseeens 4
2 0707400274 CoatiNg.....ceceviiuireeeeeiiiiieeeeeiiireneeen 1
3 07.07400014 Hex-head Cap.......cccccocveirreeeninerennns 8
4 07.07400026 WaSher........ccceviiviineenenieeeeee 6
5 07.0740.0048 Seal.....ccccocovemiiriiiiniiiieiic e 1
6  07.0740.0049 Seal....cccccooviiiiiriiiiniiiiee e 1
7 07.07400050 Handle.......ccooeeriieeriieeiiiee e 1
8 07.0740.0051 Lever-fitted LOCK.........cccrcvrerrvernrnnne 1
9  07.07400052 Seal......cccccoviriieiiiiieiiiinene. 3.05-m
10  07.0740.0053 ABS COVEr.....ccccuveiiuereaniiieenieaeneennn 1
11 0707400035 Bushing........cccocoveiiiiiiiieciiiiiieneen, 1
12 0707400249 Frame......cccccommiieriveenieerneenieenneeneeas 1
13 0707400058 Seal......ccccevvivveeniireriinaaniieenns 4.05-m
14 01.4006.0007 SCreW.......cocoviiiiviveirireiiiiiniieensnens 2
15 0100190104 NUL...ooiiiiiiiiiienie e 2
16 0140320015 Washer 8.4X142.......ccccccveevcenennennn 2
17 0707400060 SCreW.........cocvviiiviviniriieiiiiiiniiiee i, 1
18  07.07400231 PlUQ.ccccieriiiiiiiieeiiieiieeniee e 1
19 0707400062 WaSher......cccccereiiieeiiiiee e 1
20 0707400276 HiNQe......covoeiiiiiiieiiiee e 2
21 0707400373 Complete upper door section.......... 1
22 0707400029 Handle.......cccoooivieiiireiiiieenieee e 1
23 Figure 606979 - Position 36
24 07.07400228 RUDDEr.......cceeriiiiiiiiiicceeee 6
25  07.0740.0227 SCIEW......ceevueeerieeieaiuieeesiieeenieaesnneeas 2
26 07.0740.0279 GlaSS....cccovcuveirieieiiiiie e 1
27  07.0703.0125 DOOI KEY......cvvevrererreeeinireeeniree e 1
28 5108114092 Frame.....ccccoceemiueeeiniieeesieeenueeesneneens 1
29  07.07400223 WaSher......cccooviirieniiririciiceieen 6
30 0707400272 Handle.........ccccorviiiieniiniienieeeee 1
31 07.07400250 Complete lower door section........... 1
32 0140010116 Screw TCB T3,9 x 16 UNI 6954....... 2

Genie
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403.1 606979 Cab, View 3

ltem Part No. Description Qty. ltem Part No. Description Qty.
1 0707400066 Paper filter..........cccoorniieiiiniiiinnannn. 1 41  07.0740.0005 StOP NUL......eeveeieeiiiiiiieeeeiiiieeee e 3
2 0707400067 Airgrille.......cccccoevvvieeeeiiiiieeee e 1 42  07.0740.0247 Rear wiper kit
3 07.0740.0130 43  07.07400156 Wiper arm...
4 51.1100.0025 44 07.0740.0163 SCreW.....euvuiieieeeeeieeieiiiiiinineeeeaenenenns
5  07.0740.0028 45  07.0740.0117 BUShING......ccoveiiiiiiieiieeiee e 2
6  07.0740.0006 46  07.0740.0105 SCIEW.......ccoeiieiiiiiiiiiiiiiiiiniieeeeeeeeeens 3
7  01.0001.024 47  07.07400014 Nut Protection...........cccocecvvvvvvvinnnnnns 2
8  07.0740.0072 Wiper motor........ccceeveeeviuireeeeesiirenen. 1 48 Figure 607030 - Position 12
9  07.07400073 LH side glass......ccccccevvuvrerreeniinnnnn. 1 49  014006.0002 Screw TSPEI M 4X15 UNI 5933 10.9
10 07.07400074 Rear IOWer glass............cccoovvvvoreire. 1 DN, 4
11 0707400246 Rear glass 50 094610.0038 Bubble Level.........cccocvrriererererennnennn. 2
12 07.07400052 S€al......oooveovveeeeeerierererereerenee 2.05-m 51 0140320002 Spring Washer D 6 ZN..................... 4
13 07.07400076 HANAIE.....oovvvveeeeeeeeeeeeeeeeeeecerese 2 52 0140010026 g;rew TEMG6X10UNI57398.8 .
14 Orora00217 53 0100230051 Nut M 4 UNI 7473 6SZN.................. 4
15  07.0740.0078 .
16 0707400079 54  01.0031.0053 Plain Washer D 5 UNI 6592 ZN....... 4
55 5108114244 Bracket........ccccocoueieeiiiiiiieneeaeiiennn 1
17 00700046 56 5108114259 BracKel.......ccccooomiirreririnireerenenerenenns 1
18  07.0740.0014
19  07.0740.0080
20  07.0740.0081
21 07.0740.0082
22 0140010116
23 07.07400084 Ceiling lamp......cccoceeeeviiiiereeeiiinenn. 1
24 07.0740.0203 Mirror Bracket.........c.ccoccuvueeeeeniennnen. 1
25 0707400026 Washer..........cccccceiiiiiiiiiiiininiiinnns 12
26 0100030203 Screw TCEI M 8X20.........ccccovverunne 2
27 0100010299 WasSher......ccccoeeiiiiiiiieeeiiiiieee e 16
28 0707400103 NUt MLI2X1.....coiiiiiiiiiiiiiiiiiiiiiiineeeeees 1
29  07.0740.0102 WaSher.......ccccooeiiniiiiiiiiiiiieeeen, 2
30 0707400100 StOp Kiteoveeiouerereireriieescieeesieee e 1
31 07.07400097 Complete Mirror......c.ccoocvveeeeenienenen. 1
32 07.0740.0202 MirFOr...cceeiiiiiiiiieenieee et 1
33  01.0023.0054
34  07.0740.0093
35 0140010116
36 07.0740.0104
37  07.0740.0106
38  07.0740.0248 Wiper blade..........ccocoveiiiiieniirennnn. 1
39 0707400098 Windscreen washer tank................. 1
40  07.07400016 RuUbDEr.........cccoiiiiiiiiiieeeeee e 4
Genie
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404.1 606980 Cab, View 4

ltem Part No. Description Qty.
1 0707400069 GasKet.........ccoemviiiuiereeririenienieenes 1
2 07.0740.0070 Sheet.......ccccovririirriiiiiriiiiieseeeine 1
3 0100310055 Washer........cccoviiriiieiiiiciiiiece, 12
4 01.0001.0254 SCreW......ccceriveerieeneeenieeineeneenneans 16
5  07.07400079 SCIEW......cocevrriiiriiiiiiiiiiesiiie e 7
6  07.0740.0046 StOP NUL.......ceeiriiimrireeriinreeee e 7
7 07.07400014 Hex-head cap.......cccccoumiiveeiernncinennn. 7
8 07.0740.008L Washer........ccoceriviiiiiniiiiiciieene 3
9  07.0740.0088 WIipEr @rmM.......ccccecuvreriineeinreeenninennns 1
10 07.0740.0087 Windscreen glass.........cccccoviuvveeeennne 1
11 0707400085 SKylight.......ccooeriviiiiiniiiiieiieeieen 1
12 07.0740.0009 RUDDEr.......ccviiiiiiiiiie e 3
13 07.07400086 RUDDEr........cccoevriiiiiiniieiicieeie 1
14 0707400032 Washer.........ccovviiieniiiiieniinnece, 1
15 0707400099 RH side glass.........ccccovvvrinivecrinnnnn. 1
16  07.0740.0090 Through-coupling.........cccccevvuiieneenn. 1
17  07.0740.0089 Wiper blade.........ccccoovvvvrieiiiiinnnennn. 1
Genie
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405.1 606981 Seat assembly

ltem Part No. Description Qty.

1 0707400363 BacK Cover Assembly..........ccccce..... 1

2 07.07400364 Seat Cover Assembly...................... 1

3 0707400365 Back Foam Kit........c.ccoevuvveeeeeniinnnnn. 1

4 07.0740.0366 Seat Foam Kit........cceeeveeeiiiiienennnnnnns 1

5 07.07400367 Seat Frame Assembly..................... 1

6  07.0740.0368 Suspension Cover Kit.............c........ 1

7 0707400369 Handle Kit.......cccooovveeviieiiiieeniieene 1

8 07.0740.0370 Weight Adjuster Kit...........cccevruvneen.. 1

9  07.07400371 Damper Kit.......cccecuvrerieieiinieeniieene 1

10 07.0740.0372 Height Adjustment Kit...................... 1

11 07.0740.0003 Se€atl.....ccocoeieiiieeiiiiieiiiee e 1

12 0707030484 Seat Microswitch........ccccccovvivvennennn. 1

Genie
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ltem Part No. Description Qty.
1 5212005501 Main dashboard............ccccoevineneennn. 1
2 07.07400140 Side dashboard..........c.cccocvveviunrannne 1
3 07.07400141 Central lock
4 07.0740.0142 Control unit COVer..........cccocveeeeernnne 1
5 07.07400116
6  09.0803.0012
7  54.0101.0020
8 07.07400143
9  01.0031.0055
10  07.0740.0208
11 07.0740.0195
12 Figure 607034 - Position 25
13  01.4003.0038 Screw B 6X25.......ccccveviveeiceeeennennnn 3
14 5600160100 Speed Lever........cccccovvieeeeeriiveneannnn 1
15 56.0016.0108 Turn Signals Lever.........ccccocvverneen. 1
16 0707030420 Moment limiter cut-out switch.......... 1
17 0707030441 Emergency button............ccccevereennn. 1
18  07.0703.0423 CapP..eeeeeeeeiirrieeaeaiiieieaeeaiieeeaaeennenes 1
19  07.0740.0152
20  07.0703.0532
21  07.0703.0531
22 07.0703.0368 KEY.....oeiouereriireriiiesitieeesiieeeseeeesneens 1
23 0100310055 Washer D8 UNI 6592 ZN................. 4
24 56,0016.0095 Complete JOySticK...........coevevrvrernnen. 1
25  07.0741.0023 Proportional Roller............ccccoeueveeee. 2
26 Figure 607034 - Position 2
27 0707410012 Functions Abilitation Switch............. 1
28 0707410129 Complete Handle............ccccceevuennnen. 1
29  56.0016.0085 Rubber Protection...........c.cccecuveennee. 1
30 0707410011 Push BUHtON.......ccccoriiiiiiiineeeiiieen. 1
31 07.07410130 White Button Cap.........ccceeeeevruennen. 1
32 07.0740.0206 Screw TC M4X20 ZG UNI 7687......4
33 5108114036 Adapter Bracket..........cccocovvevrvrennnen. 1
34  01.0003.0205 Screw TCEI M 8X25 UNI5931
8.8ZN..oiiiiiiiiee e 4
35 01.0001.0257 Screw TE M 8X30 UNI 5739 8.8
N 2
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407.1 606983 Cab Heater
ltem Part No. Description Qty.

1 0707400119 Complete Heater...........ccccoruurerrennn. 1

2 0707400120 Air hOSE€.....cceoevvveeiiieeniniene 0.75-m

3 07.07400120 Air hose

4 0707400120 Air hOS€....cccvereiieeiiieeiiieene 1.65-m

5 07.07400120 Air hOS€.....c.ccevvveervieeniiienne 0.30-m

6  07.0740.0120 Air hOSE......cccvvviereeiiiiiieeeeie 0.20-m

7  07.07400120 Air hOSE....cccvvieieiiiiiiiee e 0.5-m

8 07.07400121 3-way fitting.......cccovvereeeiiirireeeiiireen. 1

9 07.07400122 Heater pipe 15x23.........ccceevuee. 6.0-m
10 0707400122 Heater pipe 15x23.........cceeeeen. 0.8-m
11 0707400122 Heater pipe 15x23........ccceeeee.. 5.0-m
12 04.0227.0068 Clamp DN 22/32.....ccccccvveevcivreirnnnnn 4
13 0140010116 Screw TCBT 3,9 x 16 UNI 6954......4
14 0707400125 Airinlet D76......c.cccoceeiiiiieinieeennnennn 5
15 0707400126 Reduction D48.5........cceeveeviiiieneennn. 5
16 04.0227.0058 Clamp.....cccceeriereiiiirerieeeeiieeeaeeeens 8
17 0707400128 Screw KN TC+ 4.2x9.5 ZB............... 2
18 07.0740.0129 Air circulation frame............cccceeeenn. 1
19 01.0031.0054 Washer D6 UNI 6592 ZN................. 1
20 01.0023.0053 Nut M6 6S UNI 7473-7474.............. 1
21 0707400028 Hex-head cap........c.ccccrirvernirvrernnn. 1
22 0707400130 Knurled knob D26 M6x15................ 1
23 07.0740.0219 Label.....ccccoiviiiiiiiiiieiiee e 1
24 0140010026 Screw TE M 6X10 UNI 5739 8.8

4 USSR 2
25 01.0031.0298 Washer D6 ZN UNI 6593................. 2
26  07.0740.0132 Heater SUPPOIt.......cccvvvvverereieeeenennnn. 1
27 0100310299 Washer D8 UNI 6593...........ccceveunee. 2
28  01.0001.0254 Screw TE M8 x 20 8.8 ZN UNI
737 e 2
29  09.0803.0549 Rubber D.41X9.....cccccoviiviemnirrennnn. 2
30 0707400218 Water tap D16..........cooecuvveeeerniirnnn. 1
31 Figure 606984 - Position 1
32 Figure 606984 - Position 2
33  56.0012.0068 Control Unit Potentiometer.............. 1
Genie
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408.1 606984 Engine Cab Heater
ltem Part No. Description Qty.
1 Figure 606983 - Position 31
2 Figure 606983 - Position 32
3 0402270068 Metallic Clamp DN 22/32 LG 9........ 2
4 09.0806.0027 Pipe Fitting.......cccomiurreeeeiiiiiieaeeniinns 2
5 0604420122 Washer 1/2".......ccccccvviiiiniiieniiinenns 7
6 0100030159 Screw TCEI M6X35 UNI5931
8.8ZN...ciiiiiiiiee 4
7 0908030042 Single Hose Clam.........cccccceeevuineen. 2
04.0600.0016 Fitting CMF G1/2 ES LG. 45............ 3
01.0001.0206 Screw TE M 8X55 UNI 5737 8.8
ZN oot 1
10 09.0803.0525 Hose Clamp Bracket................cc...... 1
11 09.0803.0524 Double Hose Clamp..........ccccvvvennn. 1
12 0406051028 Pipe Fitting R1 X 1/2 LG. 2900 FD -
FD 1/2" BSP..coiiiiiiieeiieiceeee 2
13  04.0600.0234 Pipe Fitting F1/2" BSP X M 1/2"
BSP .. 2
14  04.0600.0237 Pipe Fitting M 1/2" BSP X M 1/2" BSP
ZN ittt 2
15 0406051017 Hose R1X 1/2"LG.3000FD - FD 1/2"
BSP. . 1
16 0406051018 Hose R1 X 1/2" LG. 3000 FD - F90°
1/2" BSPuoooiiiieiee e 1
17  04.0607.0019 Pipe Fitting 1/2 X 1/2........cccccvvvernnn. 2
Genie
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409.1 606985 Complete Cab Heater

ltem Part No. Description Qty.
07.0740.0360 Electrical Fan............cccevvvvvveeeeeeeennns 1
07.0740.0361 DiffuS@UI........cceevieiiiiiiiiicciiiiirrinnns 1
07.0740.0359 Heater........ccveeeevevieeeiiiieeeeeiieeeeeeaann. 1
Genie
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501.1 606986 1st Telescopic Element GTH-4016SR
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501.1 606986 1st Telescopic Element GTH-4016SR
ltem Part No. Description Qty.
1 51.0201.3907 1st teleSCope.....cccccmiuieeieeniiireneannn. 1
2 5407020000 Pad 200X60X20.........cccervienreernrannen 4
3 5402000001 Pad fixing Bushing M10x13.5.......... 8
4 5407020001 Front lateral pad 100x60x12............ 4
5 51.0801.9000 1st Telescope Front Bottom Pad
SUPPOIt...coieieiiiiiiiee e 2
6 0140320004 Spring washer D10 ZN RNFT........ 16
01.0001.0357 Screw TE M10x35 UNI 5739 8.8
ZN it 12
8 01.0001.0304 Screw TE M10x50 UNI 5739 8.8
ZN ittt 4
9 54.0201.0003 Bushing 70/80X70...........cccuvveruerenne 2
10 5209000200 Bushing D79 - D72 L=50................. 2
11 54.0201.0004 Bushing 70/80X70........cc.cccevcrrennnrne 2
12 020117.0101 Greaser G1/8.......ccccceevivriniveeerinnnnnn 1
13 5402000000 Bushing M10X8.5.......c.cccceoverveennnnne 8
14 5108114138 Pad shim 200 X 60 Sp.1..........c....... 4
15 5108114131 Boom shim 100X60X1.........c.ccceeueene 4
16  01.0031.0056 Wascher D 10 UNI 6592 ZN............ 4
17  01.0001.0356 Screw TE 10X30 UNI 5739 8.8 ZN...4
18 01.0001.0254 Screw TE M 8X20......cccceeiuierveennnene 4
19 0149320003 Spring Washer D 8........c.ccoccuvveeeennn. 4
20 0100310055 Washer D 8.......c.ccccvverciieniiiiiieinies 4
21 5108114099 Stop Braket.........ccccvveiiiviiininirennn. 1
22 5108114100 Cable Connection Braket................. 1
23 0201170051 Graser M6 X L.......ccccocveviviiinnirinnnen. 4
Genie
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502.1 606987 Arm 2nd - 3rd Telescopic Element GTH 4016SR
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502.1 606987 Arm 2nd - 3rd Telescopic Element GTH 4016SR
ltem Part No. Description Qty.
1 5102013500 2nd telesCope......cccccoveeieeriiineneannne 1
2 5407020000 Pad 200X60X20.........ccccervierreernranne 8
3 5402000001 Pad fixing Bushing M10x13.5........ 20
4 5407020001 Front lateral pad 100x60x12............ 8
5 51.0801.9100 2nd telescope front bottom pad
SUPPOIT. it 2
6 0140320004 Spring washer D10 ZN RNFT........ 16
01.0001.0356 Screw TE M10x30 UNI 5739 8.8
ZN it 12
8  01.4006.0005 Screw TSPEI M10x20 UNI 5933 10.9
ZN .ot 4
9 51.0201.3600 3rd teleSCOPe......cccvveriuvreirireeenirieeas 1
10 5407020003 Rear bottom pad 80x30x20............. 2
11 5402000000 Pad fixing Bushing M10x8.5.......... 16
12 01.0001.0304 Screw TE M10x50 UNI 5739 8.8
ZN it 6
13  01.0001.0355 Screw TE M10x25 UNI 5739 8.8
ZN it 10
14  01.0001.0353 Screw TE M10x20 UNI 5739 8.8
ZN. it 8
15 5407020004 Rear bottom pad 60x60x20............. 2
16 5108114138 Boom shim 200 X 60 Sp.1............... 8
17 5108114131 Boom shim 100X60X1.........c.cccceene 8
18 5108094600 Pad shim 80X30X1........cccccecuveerrerenn 2
19 51.0809.3900 Boom shim 60X60X1............cccceeeen... 2
20 0100310056 Wascher D10 UNI 6592 ZN........... 18
21  010117.0051 Graser M6 X L.......ccccceeveereeiirennunenns 8
Genie
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503.1 606988 1st - 2nd Telescopic Element GTH 4018SR
ltem Part No. Description Qty. ltem Part No. Description Qty.
1 5102013901 1st Telescope Boom...........ccoueerennne 1 35 0100010254 Screw TE M 8 x 20 UNI 5739 8.8
2 5407020066 Slider Guide 60X100X25................. 4 IN v 4
3 5402000001 Pad fixing Bushing M10x13,5.......... 8 36 0149320003 Sprin Washer D 8...........ccccevvveennnen. 4
4 5407020062 Lateral pad 60X100X9.................... 10 37 5108114099 Reel Stop Braket............cceevvvrennnen. 1
5 5108114132 Pad shim 60x250 sp.1.......c.cccccuvuee.. 2
6 0100310056 Washer D10 ZN RNFT.......ccceuenee. 8
7 0100010356 Screw TE M10x30 UNI 5739 8.8
ZN it 8
8 01.0001.0252 Screw TE M 8X16 UNI 5739 8.8
ZN. it 4
9 54.0201.0003 Bushing 70/80X70..........cccuvveriuvrenne 2
10 54.0200.0004 Pad fixing Bushing M14................... 6
11 54.0201.0004 Bushing 70/80X70........cc.ccccevcurrinerne 2
12 020117.0101 Greaser G1/8.......cccccemiveenivveerinnnnns 1
13 5402000005 Bushing M8..........ccccceerirrivvennenneen 24
14 5108114131 Pad shim 60x100 sp.1.......cc.cc....... 12
15 0201170051 Greaser M6........cccccoecvvireernrcnrennennne 6
16 5407020068 Front Pad 60x250x38 sp.1............... 2
17  01.00030353 Screw TCEI M14X40 UNI 5931 8.8
ZN. it 6
18 01.0031.0058 Washer D14 ZN RNFT WAR 74.....12
19 01.0031.0055 Washer D8 UNI 6592 ZN............... 24
20 5407020063 Lateral pad 60X60X9.........c...cccuveee.. 2
21 5108114133 Pad shim 60x60 sp.1l........cccccceeruenne 2
22 5209000200 Bushing D79 - D72 L=50................. 2
23 0100010256 Screw TE M 8X25 UNI 5739 8.8
ZN i 16
24 5407020069 Front Pad 45x250x28...........cccceueene 2
25 695962 Bushing M14..........cccocevviiniinieennn 12
26 5108114134 Pad Shim 45X250 - SP.1................. 2
27 5407020064 Rear Pad 60x250x25............ccceenunee. 2
28 5407020071 Rear bottom pad 60x100x38........... 2
29  01.0001.0353 Screw TE M10X22 UNI 5739 8.8
ZN. it 4
30 5102013923 2nd Telescope Boom............cceenneee. 1
31 0140030052 Screw TCEI M14x30 UNI 5931 8.8
ZN it 4
32  014003.0053 Screw TCEI M14X25 UNI 59318 8.8
ZN i 2
33 0140320004 Spring Washer D10 ZN.................... 2
34 5108114100 Cable Connection Braket................. 1
Genie
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504.1 606989 Arm 3rd - 4th Telescopic Element GTH 4018SR
ltem Part No. Description Qty.
1 510201.3903 3rd Telescope Boom..........cccuveeeennne 1
2 5407020067 Slider Guide 60x100x20.................. 2
3 5402000001 Pad fixing Bushing M10x13,5.......... 8
4 5407020062 Lateral pad 60x100x9.........c..ccen.ee 12
5 5108114132 Pad Shim 60X250X1.........ccccercvrnnne. 4
6  01.0031.0056 Spring washerD10 UNI 6592 ZN.....8
7 0100010356 Screw TE M10x30 UNI 5739 8.8
ZN i 4
8 01.0001.0252 Screw TE M8x16 UNI 5739 8.8
ZN .ot 16
9 510201.3921 4th Telescope Boom..........ccccecvveennee 1
10 0201170051 Greaser M6...........ccocvevreeiiiininnnennne 2
11 5108114136 Pad Shim 200X60X1..........cccceevuene 2
12 5108114132 Pad Shim 60x100X1..........cccceennee. 12
13 5402000005 Bushing M8...........cccceniriivieneenneen 24
14 5108114135 Pad Shim 100X50X1........cccccceerrerne 2
15 0201170053 Greaser M6-45°........cccccveevviinennenne 4
16 5407020070 Front Pad 60x200x28.............cccue.ne 2
17 5407020073 Rear Bottom Pad 50x100x28........... 2
18 01.0031.0058 Washer D14 UNI 6592 ZN............. 26
19 01.0031.0055 Washer D8 UNI 6592 ZN............... 24
20 0140030049 Screw TCEI M14x25 UNI 5931 8.8
ZN .ottt 6
21 5407020072 Rear bottom pad 60x150x28........... 1
22 0140320004 Spring Washer D10..........cccceeeuvneeee. 8
23 01.0001.0256 Screw TE M8x25 UNI 5739 8.8
ZN.iiiiiee e 8
24 5407020065 Rear Pad 60x250x20............ccceeunee. 2
25 695962 Bushing M14.........cccooeviiiniiiiecnnnn 6
26 01.0001.0355 Screw TE M10x25 UNI 5739 8.8
ZN. it 7
27 5407020064 Rear Pad 60x250x25............cccveruee. 2
28 0140030052 Screw TCEI 14X30 UNI 5931 8.8
ZN .ot 10
29 5108114137 Pad Shim 100X50X1........cccccevenuernne 2
Genie
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505.1 606990 Chain Unit 1st Boom Section GTH 4018SR
ltem Part No. Description Qty.
1 0100310100 Spring Washer D18 UNI 5714 ZN....4
2 0100190179 Nut M18 UNI 5589 8G ZN............... 6
3 0908030511 Fleyer Chain 3/4 259........cccccceuuuee.. 4
4 09.0803.0257 Cotter Pin D2x25 UNI 1336 ZN.....16
5 5407260054 Chain Pin.......ccccooiiiiniiiiiiiineniieene 8
6 5403000019 Chain Terminal........c.cccccccevreeniinnnnn. 2
7 0908030403 Fleyer Chain 3/4 253........cccccovuveeee. 4
8 01.4001.0069 Screw TE M16x40 UNI 5737 10.9
ZN ettt 4
9 0100310099 Washer D16 UNI 5714 ZN............... 4
10 54.0300.0023 Stretch Chain Terminal.................... 2
11 5403000026 Chain, Pivot Plate...........cccccceeerneenn. 4
12 5403000025 Chain Terminal........ccccccceveeniiiieneennn. 4
13 54.0000.0204 PiN..cccoiiiiiieeiiie e 6
14 0241260011 Snap RiNG.....cccoceveeiviiiiiieeiiiiiieeen, 12
Genie
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506.1 606991 Chain Unit 2nd Boom Section GTH 4018SR
ltem Part No. Description Qty. ltem Part No. Description Qty.
1 5400010068 Pulley Front Pin.......cccooceeeiiiiieneenn. 1 37  54.0001.0065
2 020117.0051 Greaser MB.........cccceeeeeniurreeeenniinennn. 1 38  54.0500.0038
3 09.0803.0511 Fleyer chain 3/4 259...........cccccvveenne 2 39 5108114203
4 09.0803.0257 Cotter Pin D2x25 UNI 1336 ZN....... 4 40 5108114254
5 5400020034 Chain Pin.......ccccooiiiiriieiiiieeniieene 2
6  01.0031.0055 Spring Washer D 8 UNI 6592 ZN.....1
7 0908030403 Fleyer Chain 3/4 253........ccccoeeuueeee. 2
8  54.0004.0109 PiN..cciiiiiiiiiiiieiiieeeriiee e 1
9 0241260011 Snap RiNG.....cccoovieriiimieeriieiienieeees 4
10 01.0001.0466 Screw TE M 8X50 UNI 5739 8.8......8
11  01.0031.0055 Washer D 8 UNI 6592 ZN.............. 23
12 5404000035 Front Pulley.........ccccocveiniieinieeennnnnn. 1
13  (09.0801.0031 Bushing GLY-PG 353950 A.............. 4
14 5404000036 Rear Pulley........cccccooviiiereeiiiiieneennn. 1
15 5403000022 Stretch Chain Screw...........cccveeeee.. 1
16 5108114201 Pulley SUPPOIt......ccocivveeieeniiiiieeeanne 2
17  014041.0000 Dowel M8BXL6.......ccoceverveeerueeerreenns 2
18 01.4003.0034 Screw TCEI M10 X 40 12.9 ZN UNI
5931 - 5932, . 8
19 5403000021 Stretch Chain Block.............ccccce... 2
20 54.0001.0056 Rear Pulley Pin.........ccccccvveveeeiiinnen.. 1
21 01.0019.0179 Nut M18 UNI 5589 8GZN................ 2
22 5403000018 Stretch Chain Terminal.................... 1
23 0140010040 Screw TE M12X50 UNI 5737
L10.9ZN. . 2
24 0100190106 Nut M12 UNI 5588 6SZN................. 2
25 0140010011 Screw TE M12X40 UNI 5737
T10.9ZN. i 4
26 5407020060 Half Pulley......ccccocmiiiiniiininiieennn. 2
27 51.0810.8000 Slider Guide Support........cccccvveruee. 2
28  01.0001.0254 Screw TE M8X20 UNI 5739 8.8
ZN oottt 17
29 0100310057 Washer D 12 UNI 6592 ZN.............. 6
30 01.0031.0100 Washer D 18 UNI 5714 ZN.............. 2
31 5403000028 Stretch Chain Support..................... 1
32 0100011539 Screw TE M 12X55 10.9 ZN UNI
..... 4
33  020117.0053 Greaser M6X45........cccccccvveercvvrennnen. 1
34 5403000024 Chain, Pivot Plate...........c.cccccuvrennee. 1
35 5400000204 PiN..cciciiiiiiiienieiienee e 2
36  54.0300.0025 Stretch Chain Terminal.................... 2
Genie
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507.1 606992 Chain Unit Boom Section GTH 4018SR
ltem Part No. Description Qty.
1 5400010069 Front Pulley Pin.......cccooceiiiiininnennn. 1
2 020117.0051 Greaser MB.........cccceeeeeniurreeeenniinennn. 1
3 5400010055 Rear Pulley Pin.......cccooveiiiieeniiinenne 1
4 09.0803.0257 Cotter Pin D2x25 UNI 1336 ZN....... 8
5 5400020034 Chain Pin.......ccccooiiiiniieiiiineniieene 4
6 5403000020 Chain Terminal........c..ccccveveeeniinnnn.. 2
7 0140410000 Dowel M8BX16.......cccevvureirueerenienanns 2
8 0140010125 Screw TE M16x45 UNI 5737 10.9
ZN ottt 8
9 0100310099 Washer D16 ZN RNFT........cccccuenee. 8
10 01.0001.0254 Screw TE M 8X20 UNI 5739 8.8......2
11 0100310055 Washer D 8 UNI 6592 ZN................ 2
12 540400.0034 PUlIEY......covieviiriiieiiiie e 1
13 09.0801.0026 Bushing GLY-PG 303430 A.............. 4
14 5108110000 Pulley SUPPOrt.....cccccccvvieeeeriiiiireannnn 2
15 0140030051 Screw TCEI M 8X30 UNI5931 12.9
ZN it 8
16  020117.0053 Greaser MBX45........ccccceeevveeernnennn 1
17 5403000019 Chain Terminal........ccccooveiniieeernnenn. 2
18  54.0400.0037 PUllEY......covceviiriiieiiiie e 1
19 0908030511 ChaiN.....ccccceveriireiiieeeiieeeiieeeaiieens 4
20  09.0803.0403 ChaiN......ccocceveiiiiieiiiieiiee e 4
21 5108114254 Pin Lock Bracket..........ccceeveeeninnenn. 1
Genie
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Iltem Part No.

09.0803.0257
54.0002.0034
54.0300.0020
01.0001.1537

A W N P

ol

01.0031.0099
54.0300.0019
01.4001.0069

09.0803.0403
09.0803.0511
10  01.4003.0013

11  01.0031.0055
12 54.0702.0079

508.1 606993 Chain And Cap Unit 4th Boom Section GTH 4018SR

Description Qty.
Cotter Pin D2x25 UNI 1336 ZN....... 8
Chain Pin.......ccccoviiiiiiiiieceee 4
Chain Terminal..........ccccoooiiieneennnns 1
Screw TE M16x50 UNI 5737 10.9
4 SRR 4
Spring Washer D16 ZN.................... 4
Chain Terminal..........ccccoovviiereennnns 1
Screw TE M16x40 UNI 5737 10.9
4 USSR 2
ChaiN....oceei 2
Chain.....ccoeeee e, 2
Screw TCEI M 8X16 UNI5931
8.8ZN..oiiii e 4
Washer D8 UNI 6592 ZN................. 4
Pad 135X100X22......cccceevveeeneerennnn 1
Genie
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509.1 606994 Stop Spacer Boom Section GTH 4018SR

ltem Part No. Description Qty.
1 0100230058 Stop Nut M16 UNI 7473 6SZN........ 4
2 0100310059 Washer D16 UNI 6592 ZN............... 4
3 5108114059 ShiM...cccccoiiiieiiiieiiiee e eseee e 2
4 5108114129 Shim 1 MM.....cccoeeiiiieiiieecee e 2
5 5108114130 Shim 2MM.....ccccooiiiiriiieiiiieeniieee 2
Genie
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510.1 606995 Coupling Unit
ltem Part No. Description Qty.
1 5104004500 Fork Coupling Attachment - ONLY for
GTH-4016 SR.....ccceoiivieiiiiiienieeeen 1
1 5104005002 Fork Coupling Attachment - ONLY for
GTH-4018 SR.....ccceoivieiiiiiieieenen 1
2 0100010104 Screw TE M 6X40 UNI 5739 8.8
ZN ittt 2
3 5400010022 PiN..ccceoiiiiiiieniiieiieiieeiee e 2
4 01.00230053 Nut M6 UNI 7473 6SZN................... 2
5 0100310054 Washer D6 UNI 6592 ZN................. 1
6 0140320002 Spring Washer D6 ZN...................... 1
7 0100010156 Screw TE M6X20 UNI 5739 8.8
It 1
8 0908030406 ROPE.....coevreeirirrreeeeriirrieee e 1
02.4102.0012 CliP.cceeevieiirienieesireeniee e 1
10 5400000200 LOCK PiN.....ccccovvriiiiiieniiiiriennenineees 1
11 540201.0017 Bushing 50/60..........cccecuvriirriuennnnene 2
12 01.4001.0003 Screw TE M12X100 UNI 5737 8.8
ZN it 1
13 5400020031 PiN.icciciiiiiiiiiiieiiieeesee e 1
14 0100230056 Nut M12 UNI 7473 6SZN................. 1
15 01.4001.0008 Screw TE M10X90 UNI 5737 8.8
ZN it 1
16 5400000122 PiN..cccciiiiiiiiiiieiiieieenee e 1
17 0100230055 Nut M10 UNI 7473 6SZN................. 1
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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Genie
100 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market


https://crane.market

January 2012

500 Boom Components |

ltem Part No. Description Qty.
1 5113019005 Floating Fork Plate...........coccuveeennn. 1
2 511301.2500 Floating Fork.......cccccveeviiiveeeeeniinnnn. 2
3 5400000083 PiN...cccceeiieiiiiiiiineeeiiiiiee e eieeee e 1
4 5401000056 Washer D88.9/58 Sp.8.......cccecvuveen. 1
5 0100010409 Screw TE M12x80........cccocvveervrrenne 1
6 0100230056 Self-locking Nut M12...........ccccveeenee 1
7 09.0803.0055 Chain.....ccccocoveerieeeiiieeenineeee 0,2-m
8 09.0803.0026 Plug SPring......ccccovveeeeeiivreeeeeiiirennn. 2
9 07.07260051 PiN.eecciiiiieiciiie e 2
10 014041.0005 Dowel M12X25......cccceeviieeenienenieennn 2
11 0241150000 Rivet DAX12......ccccoeeeinieeenieeenieenns 2
12 094616.0122 Forks Plate.......ccccccoviivieeeeniiiieneennn. 1
13 0140190004 Nut M12.....ccoooiiiieiiieeenieeeniee e 2
14 094675.0007 KEY...ooiviurieriiieiiiieesiiee et 1
15 0946750008 KEY....ccceieeiiiiiiiiiiee it e 1

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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511.1 606996 Forks
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‘ 512.1 606997 Lifting, Tilt, Fork Levelling Cylinders

LIFTING CYLINDER

TILTING CYLINDER

Genie
102 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market


https://crane.market

January 2012 500 Boom Components |
512.1 606997 Lifting, Tilt, Fork Levelling Cylinders
ltem Part No. Description Qty.
1 0100010505 Screw TE M12X25 UNI 5739 8.8
ZN it 2
2 09.0801.0025 BUShING......ccceeiviviiieeeeiiiiieee e 2
3 5400000203 Lifting Cylinder Foot Pin.................. 1
4  020117.0101 Greaser Nipple......cooooeiiiiiieeeenninns 4
5 01.0023.0056 Stop Nut M12 UNI 7473 6S ZN....... 3
6 0100010413 Screw TE M12x120 UNI 5737 8.8
ZN ittt 1
7 01.0003.0210 Screw TCEI M8x50 UNI 5737 8.8
ZN i 10
04.4239.0001 Lifting Cylinder Block Valve.............. 1
53.0000.3800 Lifting Cylinder..........ccccovvevnvveerneenn. 1
10 0745290133 Seals Kit Lifting Cylinder.................. 1
11  09.0801.0029 Bushing........cccocoveeiiiiiiieeeiiiiiieneenns 2
12 5400000126 Lifting Cylinder Head Pin................. 1
13 00707050101 O-TiNG.cciuvierieeiiieeriieiiienieesrieseenneenes 2
14 0140320005 Spring washer D12 ZN................... 2
15 01.0001.0306 ScrewTE M10x60 UNI 5737 8.8
ZN i 4
16  53.0300.2000 Fork Levelling Cylinder.................... 1
17 636455 Seals Kit Levelling Cylinder............. 1
18 902935 Ball JOoiNt.......cocoviiiieiiiiieeeen 2
19 5400000208 PiN...ccciririeiiiiirieririenieenieaieenee s 1
20 5400000201 PiN...ccociiiiiiiiiieiiiiiienee e 1
21  014001.0008 Screw TE M10X90 UNI 5737 8.8
ZN it 1
22 0442390000 Block Valve.........ccccoemniiiieeiinnninnnnn. 1
23 0745290071 O-TiNQ..ccciiviiieeiiiiiiieeeesiireeeeeeeiivenns 2
24 044239.0003 Fork Levelling Cylinder Block
ValVe...ooiiiiiiee e 1
25 0140010003 Screw TE M12X100 UNI 5737 8.8
ZN it 1
26 0745290072 O-1iNQ..icieeivierieniieeiiienieenieeseeenieenes 2
27  530400.1200 Tilt CyliNder.......cccvevvueeeiiiieenrieeinee. 1
28 5402010017 Bushing 50/60xX60............ccccueennerne 2
29 640536 Seals Kit Tilt Cylinder...........ccccoe...... 1
30 5400000001 PiN...ccociiiiiiiieniieiiienee e 1
31 0140320004 Spring Washer D10 ZN.................... 4
32 0100310056 Washer D10 UNI 6592 ZN............... 4
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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‘ 513.1 606998 Boom Extension Cylinders GTH 4016SR

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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Courtesy of Crane.Market
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513.1 606998 Boom Extension Cylinders GTH 4016SR
ltem Part No. Description Qty.
1 5301003203 2° Telescope Extension Cylinder.....1
2 640101 Seals Kit......ooooovveniiiieiiiiicseen 1
3 54.0000.0128 PiN...ccccoceiiiieiiiiiieiieeiee e 1
4 5400000004 PiN..cciiiiiiienieiieenieeieeniee e 1
5 01.0001.0310 Screw TE M10x80 UNI 5737 8.8
I 1
6 0100230055 Stop Nut M10 UNI 7473 ZN............. 2
51.0810.7900 COllar.......cccouieiiiiiieniinieenie e 1
01.0001.0703 Screw TE M16x35 UNI 5739 8.8
ZN. it 2
9 0140320007 Spring washer D16 ZN RNFT.......... 2
10 044239.0041 Block Valve.........cccooviiieiiiiniiiennannn. 1
11  044239.0047 Refhasing Valve........ccocceeevviineneenn. 2
12 640102 Seals Kit..ooooovvveeriiiienieniceeen 1
13  530200.0800 3° Telescope Extension Cylinder.....1
14 0140030002 Screw TCEI M 8x45 UNI 5931 8.8
ZN. i 4
15 06.04420103 Copper washer JC 21.........cccveeennn. 2
16 0745290071 O-TiNG.ecivieiiiiiieeniiiiiieniieeieesee s 2
17  01.0001.0305 Screw TE M10x55 UNI 5737 8.8
ZN.iiiiice e 4
18 5400000129 PiN..cciciiiiiiiiiiiieeiiieeiee e 1
19 0442390001 ValVe......ococeiorieiiiiiiesiee e 1
20  020117.0101 GrEASEr.......ccevvirririrriieiiiie e 3
21 07.07050101 O-FiNQ..cciteeririariienireenieenieenieesneenieenes 2
22 0140320003 Spring washer D8..........ccccceeevruvneen. 1
23 0140320004 Spring washer D10.........cccccceevunnen.. 6
24 0140010004 Screw TE M14X50 UNI 5739 8.8
ZN i 4
25 5108030300 GUIE.......criverieeririeiieniieenieesreennee s 1
26 0140320006 Washer D14..........ccccevcieniiicniennenns 4
27  014001.0008 Screw TE M10x90 UNI 5737 8.8
ZN it 1
28  01.0001.0304 Screw TE M10X50 UNI 5739 8.8
ZN i 2
29 0100310056 Washer D10 UNI 6592 ZN............... 2
30 5406000001 Alignment block for 2nd telescope
double PIpes......ccccovrvviiiiiieeiieee 1
31 5400040099 3rd telescope extension cylinder
PIN .t 1
32 0100310002 Plain Washer D14 UNI 6593 ZN......2
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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514.1 606999 Boom Extension Cylinder GTH 4018SR

Genie
106 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market


https://crane.market

January 2012 500 Boom Components |
514.1 606999 Boom Extension Cylinder GTH 4018SR
ltem Part No. Description Qty.
53.0100.3205 2nd Telescope Extension Cilinder.....1
0745290130 Seal kit Extension Cylinder.............. 1
54.0000.0128 2nd Telescope Extension Cylinder
FOOt PiN....ccooiiieiiiiiiieeeee e 1
4 5400010057 2nd Telescope Extension Cylinder
Head Pin.......ccccooiieiiiiiiieeeee 1
5 01.4001.0008 Screw TE M10x90 UNI 5737 8.8
ZN. it 2
01.0023.0055 Stop Nut M10 UNI 7473 6S ZN....... 6
51.0810.7900 2nd Telescope Extension Cylinder
Collar.....cooovoieeiiie e 1
8 01.0001.0606 Screw TE M14x40 UNI 5739 8.8
ZN.iiiiiee e 2
9 0140320006 Spring Washer D14 ZN RNFT......... 2
10 044239.0041 2nd Telescope Extension Cylinder
Block Valve.........ccccooiiiiiiiiincne. 1
11 0745290071 O-Ring D.Int. 17,86 X 2,62............... 2
12  01.0001.0163 Screw TE M10x100 UNI 5737 8.8
ZN it 4
13  01.0031.0056 Washer D10 UNI 6592 ZN............... 8
14 0140310002 Washer D14 UNI 6593 ZN............... 2
15 0406000182 Cap M14 X 1,5....cccccciemieniiieiienineenns 2
16 0604420119 Bonded Ring M14........c..ccoeevveennnnne 2
17 0201170101 Greaser G 1/8.......ccccvvviiieicvinininnns 2
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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601.1 607000 Boom Extension Cylinders GTH 4016SR

Genie
108 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market
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January 2012 600 Hydraulic System |
601.1 607000 Boom Extension Cylinders GTH 4016SR
ltem Part No. Description Qty.
06.0442.0105 Bonded Ring 3/4"........cccvvivvennennnenn 1
04.0605.1054 Pipe Eternity/2 X 3/4 LG.1400 F90 F90
A 180° 1"3/16-12 ORFS.................. 2
3 09.0803.0043 Single Pipe bracket D16.................. 4
01.0003.0157 Screw TCEI M6X25...........ccvevueennee. 8
04.0605.0917 Pipe R2 X 1/2 400 FD 13/16 -16 F90
13/16-16.....cciciiiiiiiiieiei e 2
6 5334019906 Extension Cylinder Pipe.................. 1
7 5334019905 Extension Cylinder Pipe.................. 1
8 04.0607.0155 Nipple 1/2 GAS X 13/16-16 ORFS...1
9 06.04420103 Bonded Ring 1/2"........cccoovvvevivirenne 3
10 0406070111 Nipple 1/2 BSP X 13/16-16 ORFS....3
11 0402140035 Drilled Screw 1/2 BSP..........ccccue... 1
12 040605.0914 Double Pipe SPT 1/2 LG. 5330 FD
13/16-16 FD 13/16-16..................... 1
13 04.0607.0206 Pipe Fitting 90° 1"1/2 BSP X 2"- 12
ORFS....iiiiieeeee e 2
14  04.0605.1052 Pipe Eternity/2 X 3/4 2600 FD
1"3/16-12 F90 1"3/16-12.................. 1
15 04.0605.1053 Pipe Eternity/2 X 3/4 2750 FD
1"3/16-12 F90 1"3/16.......cccvverueennneen 1
16  04.0607.0107 Pipe Fitting 3/4’"BSP X1"3/16-12
ORFS....oiiiiee e 4
17 0406000007 Pipe CMF G3/4 ES LG. 45.............. 1
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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602.1 607001 Boom Extension Cylinder GTH 4018SR

TEREX BRAND

110 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market


https://crane.market

January 2012

600 Hydraulic System |

Iltem Part No.

1 0406070119

602.1 607001 Boom Extension Cylinder GTH 4018SR

Description Qty.

Pipe Fittting 90° M-M 3/4 BSP

X1"3/16-12 ORFS......cccccnvivivinrninnnns 2
2 0406051054 Flexible Hose ETERNITY/2 X 3/4 1400
F90 F90 1 3/16"-12 A 180............... 2
3 04.0607.0206 Pipe Fitting 90° 1"1/2 BSP X 2"-12
ORFS...co e, 2
4 04.0605.1052 Flexible Hose ETERNITY/2 X 3/4 2600
FD F90 1 3/16"-12....ccuvvvvvevereeeaenn. 1
5 04.0605.1053 Flexible Hose ETERNITY/2 X 3/4 2750
FD FO0 1 3/16"-12.....ccccuvveveeeeirnnn. 1
6  04.0607.0107 Pipe Fitting 3/4"BSP X1"3/16-12
ORFS...cco 2
04.0600.0007 Pipe CMF G3/4 ES LG. 45.............. 1
06.0442.0124 Bonded Ring 1/2"..........cccoveeeviinnen.. 1

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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603.1 607002 Fork Balancing Cylinders GTH 4016SR
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Part No. 645047

GTH-4016 SR, GTH-4018 SR
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603.1 607002 Fork Balancing Cylinders GTH 4016SR
ltem Part No. Description Qty.
06.0442.0122 Bonded Ring 1/2"........cccevivvereennnee. 2
04.0214.0035 Drilled Screw 1/2BSP...........cccocu... 1
04.0607.0141 Pipe fitting 90° 1/2GAS X M 13/16-16
ORFS...ooiiie e 1
4 0406050915 Double pipe SPT 1/2 L=10970 FD
13/16-16 HOLE D.21.......cccccevuenne. 1
06.0442.0105 Copper Wascher JC 27 SP.2,5........ 1
04.0607.0113 Nipple 1/4BSP X 9/16-18 ORFS......1
04.0605.0704 Pipe R2 X 1/2 L=1000 F90 FD
13/16-16.....ciiiieiiiiieeiieeee e 2
8 04.0607.0124 Pipe fitting 90°M-M PSRT 13/16-16
ORFS....ooiiiiieee e 2
9 04.0605.0260 Pipe R2 X 1/2 L=1250 F90-FD
13/16-16 ORFS.....cccceviieiiieieeeen 2
10 09.0803.0045 Double Pipe Bracket D16................ 4
11 01.00030157 Screw TCEI M6x25 UNI 5931 8.8
ZN.iiiiiiee e 8
12 0406070114 Nipple 3/8 BSP X 9/16-18 ORFS.....1
13  044239.0004 Check valve........ccccooiiieiiinniiiennennn. 2
14 0406070122 Pipe fitting TMF+L 13/16-16
ORFS....ooiiiiicee e 2
15 0406070111 Nipple 1/2BSP X 13/16-16 ORFS.....2
16 0406050892 Pipe R2 X 1/4 2100 FD F90° 9/16-18
ORFS....oiiiite e 1
17 5334024008 Iron Hose With Pipe Fitting.............. 1
18 5334024009 Iron Hose With Pipe Fitting.............. 1
19 5334024010 Iron Hose With Pipe Fitting.............. 1
20 5334024011 Iron Hose With Pipe Fitting.............. 1
21 04.0605.0663 Pipe R2 X 1/2 LG.2100 F90 FD
13/16-16 ORFS......cccvviieviieieeeen 1
22 0406050983 Pipe R2 X 1/2 LG. 2000 F90 FD
13/16-16 ORFS......ccccevivviviieieeneen 1
23 09.0803.0043 Pipe Bracket D16............ccceevvveennnee. 2
24 0406000007 Fitting CMF G3/4 ES LG. 45............ 1
25 0406070121 Pipe Fitting 3/4” BSP X 13/16-16
ORFS....ooiiieeeee e 2
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR

113

Courtesy of Crane.Market


https://crane.market

January 2012

I 600 Hydraulic System

604.1 607003 Fork Balancing Cylinders GTH 4018SR
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Part No. 645047

GTH-4016 SR, GTH-4018 SR
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604.1 607003 Fork Balancing Cylinders GTH 4018SR

ltem Part No. Description Qty. ltem Part No. Description Qty.
06.0442.0122 Bonded Ring 1/2".........ccceevcevevnnnnn. 2 30 01.0003.0944 Screw TCEI M 8X30 UNI5931
0402140035 Drilled Screw 1/2BSP.................... 1 BBZN e 2
04.%07-0141 Plpe fltting 900 lIZGAS X M 13/16_16 31 54-%%-%2 |ron BIOCk ......................................... 1
ORFS....ooiee 1 32 5407020076 Bronze Block Pad...........ccccccceuenen.. 2
4 0406050862 Pipe ROCKMASTER/2SN 1/2 3800 33  01.4006.0004 TSPEI M 8X20 UNI 5933 10.9 ZN....6
FD 13/16-16 HOLE D.21........covvneon 1 34 0406050858 Twin Hoses MTKH 1/2 2625 FD
06.0442.0105 Bonded Ring 3/4".........ccccovviiveeninnenn. 1 FDL13/16-16.....ccciveerinienirieeiieeenie 1
04.0607.0113 Nipple 1/4BSP X 9/16-18 ORFS......1 35 04.0605.0863 Hose ROCKMASTER/2SNX 1/2 3850
0406050704 Pipe R2 X 1/2 L=1000 F90 FD FD 13/16-16 FD 13/16-16................ 1
13/16-16.cccciiiiiiiieiiiieeee e 2 36 5209009312 Iron Hose With Pipe Fitting.............. 1
8 04.0607.0124 Pipe fitting 90°M-M PSRT 13/16-16 37 5209009313 Iron Hose With Pipe Fitting.............. 1
ORFS Special EsecC.........ccccvveeennnns 2
9 04.0605.0260 Pipe R2 X 1/2 L=1250 F90-FD
13/16-16 ORFS.....ccccvvevieeeciieeene 2
10 09.0803.0045 Double Pipe Bracket D16................ 4
11  01.0003.0157 Screw TCEI M6x25 UNI 5931 8.8
ZN ittt 8
12 04.0607.0114 Nipple 3/8 BSP X 9/16-18 ORFS.....1
13  044239.0004 Check valve........ccccooiiieiiinniiiennennn. 2
14  04.0607.0122 Pipe fitting TMF+L 13/16-16
ORFS. ..o 2

15 0406070111 Nipple 1/2BSP X 13/16-16 ORFS.....8
16 0406050892 Pipe R2 X 1/4 2100 FD F90° 9/16-18

ORFS..ooiiii e 1
17 5108114057 ShiM....ccooooiiiiiiiiiiiieenieie e 6
18 5334024006 1ron HOSES.......cvvvieieiiiiiiaaaeiaiiieie 1
19  520900.9310 Iron Hose With Pipe Fitting.............. 1
20 5209009311 Iron Hose With Pipe Fitting.............. 1
21  04.0605.0663 Pipe R2 X 1/2 LG.2100 F90 FD

13/16-16 ORFS......ccccvvirreeeireeee 1
22 04.0605.0983 Pipe R2 X 1/2 LG. 2000 F90 FD

13/16-16 ORFS.....ccccveiiieeeeiieene 1
23  09.0803.0043 Pipe Bracket D16............ccceevvveennnee. 2
24 0406000007 Fitting CMF G3/4 ES LG. 45............ 1

25 04.0605.0664 Pipe SHIELDMASTER/5000 1/2 LG
4700 F90 FD 13/16-160RFsS.......... 2

26 0406070121 Fitting 3/4 BSPX F90 FD 13/16-16

27 0100310057 Washer D12 UNI 6592 ZN............... 4
28 0140320005 Spring Washer D12 ZN RINF.......... 4
29 01.0001.0506 Screw TE M12X30 UNI 5739 8.8

Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 115
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‘ 605.1 607004 Attachment GTH 4016SR

MAIN VALVE

Genie
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Courtesy of Crane.Market


https://crane.market

January 2012 600 Hydraulic System |
605.1 607004 Attachment GTH 4016SR
ltem Part No. Description Qty.
1 0406000019 Pipe Fitting MFK 90 1/2 BSP........... 1
2 04.0600.0081 Pipe Fitting TMF+L 1/2 BSP............ 1
3 0442100008 Quick Coupling Female................... 2
4 0406050916 Double pipe SPT 1/2 10920 FD
13/16-16 F90 13/16-16.................... 1
5 0604420124 Bonded Ring 3/4"..........ccoovvveevrrrnnn. 1
04.4210.0007 Quick Coupling Male.............cccue... 2
04.0605.0704 Pipe R2 X 1/2 L=1000 F90 FD
13/16-16 ORFS......ccccvvivieiiieieeneen 2
8 04.0607.0124 Pipe fitting 90°M-M PSRT 13/16-16
ORFS Special EsecC.........ccccuvveeennnns 2
9 04.06050402 Pipe R2 X 1/2 L=2700 FD-F90
13/16-16 ORFS.....ccccvvivieviieieeen 1
10 09.0803.0045 Double Pipe Bracket D16................ 4
11 01.00030157 Screw TCEI M6x25 UNI 5931 8.8
ZN. it 8
12 04.0607.0121 Pipe Fitting 3/4” BSP X 13/16-16
ORFS...oiiiiiecee e 2
13 0406000007 Fitting CMF G3/4 ES LG. 45............ 1
14 0406050322 Pipe R2 X 1/2 L=2900 FD-F90
13/16-16 ORFS......cccceeiviiiiieieenen 1
15 5334024008 Iron Hose With Pipe Fitting.............. 1
16  53.34024009 Iron Hose With Pipe Fitting.............. 1
17 5334024010 Iron Hose With Pipe Fitting.............. 1
18 5334024011 Iron Hose With Pipe Fitting.............. 1
19 (09.0803.0043 Pipe Bracket D16...........cccceeeuvreeennn. 2
20 0406000087 Fitting 90 A207140-2121................. 2
21 0406070141 Fitting 90°A507054-1221 FOR MG
1/2GAS X M 13/16-16 ORFS.......... 2
22 5330010500 Braket........cccooovriieiviniiiniieieenne 1
23 0100310054 Washer D 6 UNI 6592 ZN................ 2
24 0140320002 Washer D 6 ZN RINF. 044106......... 2
25 0100010156 Screw TE M 6X20 UNI 5739 8.8
ZN it 2
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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606.1 607005 Attachment GTH 4018SR
ltem Part No. Description Qty. ltem Part No. Description Qty.
1 0406000019 Pipe Fitting MFK 90 1/2 BSP........... 1 32 5407020076 Bronze Block Pad...........c.cccccuurnneen. 2
2 04.06000081 Pipe Fitting TMF+L 1/2 BSP............ 1 33  014006.0004 TSPEI M 8X20......ccovvuveiiireianieeannnn. 6
3 0442100008 Quick Coupling Female................... 2 34  04.0605.0858 Twin Hoses MTKH 1/2 2625 FD
4 0406050861 Pipe ROCKMASTER/2SN 1/2 4000 FD13/16-16...cccceivieieeniieniieeieeninnnn 1
FD 13/16-16 FD 13/16-16................ 2 35 04.0600.0087 Fitting 90 A207140-2121................. 2
5 0604420124 Bonded Ring 3/4".........cccovvvveevrinnnn. 1 36 5209009310 Iron Hose With Pipe Fitting.............. 1
04.4210.0007 Quick Coupling Male.............ccocuee.. 2 37 5209009311 Iron Hose With Pipe Fitting.............. 1
04.0605.0704 Pipe R2 X 1/2 L=1000 F90 FD
13/16-16 ORFS.....ccccvveiieeeeiieene 2
8 04.0607.0124 Pipe fitting 90°M-M PSRT 13/16-16
ORFS Special EsecC.........ccccvvveeennnns 2
9 04.06050322 Pipe R2 X 1/2 L=2900 FD-F90
13/16-16 ORFS.....cccceviieviieieeen 1
10 09.0803.0045 Double Pipe Bracket D16................ 6
11  01.0003.0157 Screw TCEI M6x25 UNI 5931 8.8
ZN it 10
12 0406070121 Pipe Fitting 3/4” BSP X 13/16-16
ORFS....ooiiiiie e
13  04.0600.0007 Fitting CMF G3/4 ES LG. 45
14  09.0803.0043 Pipe braket D16..........cccccceevvvvenennn. 2
15 0406070111 Nipple 1/2BSP X 13/16-16 ORFS.....6
16 0406050664 Pipe SHIELDMASTER/5000 1/2 LG
4700 F90 FD 13/16-160RFS.......... 2
17 5108114057 ShiM....ccoioiiiiiiiiiiiieeieie e 6
18 5334024006 1ron HOSES.......evvvieieiiiiiiaeaeieiiieiee 1
19 5209009312 Iron Hose With Pipe Fitting.............. 1
20 5209009313 Iron Hose With Pipe Fitting.............. 1
21 0406070141 Fitting 90°A507054-1221 FOR MG
1/2GAS X M 13/16-16 ORFS.......... 2
22 5330010500 Braket......ccccccemiuereiiiirennieeeiieee e 1
23 0100310054 Washer D 6 UNI 6592 ZN................ 2
24 0140320002 Washer D 6 ZN RINF. 044106......... 2
25 0100010156 Screw TE M 6X20 UNI 5739 8.8
ZN ittt 2
26 04.0605.0402 Pipe R2 X 1/2 L=2700 FD-F90
13/16-16 ORFS.....ccccvvivieviieieennen 1
27 0100310057 Wascher D12 UNI 6592 ZN............. 4
28 0140320005 Spring Washer D12 ZN RINF.......... 4
29  01.0001.0506 Screw TE M12X30 UNI 5739 8.8
N 4
30 01.0003.0944 Screw TCEI M 8X30 UNI5931
TS 74 2
31 54.0600.0002 Iron BIOCK........cccooeiirieeeiiiieeniieenee 1
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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607.1 607006 Rear Axle Pivoting Cylinders

RIGHT REAR AXLE
PIVOTING CILYNDER

| S
\

Q LEFT REAR AXLE
— PIVOTING CILYNDER

Genie

ATEREX BRAND
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607.1 607006 Rear Axle Pivoting Cylinders
ltem Part No. Description Qty.
1 5306001800 Cylinder......ccoooeeiiiiiieieeiiiiiieeeeniiies 2
2 0140320007 WaSher.......cccovmiriiviiiicnrienieennen 16
3 0100310059 Spring Washer.........ccccocvvveeeninnenn. 16
4  01.0001.1537 Screw TE 16X50 UNI 5737
T10.9ZN.ciiiiiiiiiiieeeeee e 16
5 0442400024 Cartridge Valve
0D.15.05.18.37.00......c.cccccverrrennen. 2
6 0604420122 Bonded Ring 1/2"........ccccooovveviiinenne 2
7 0406000091 Fitting CMF 1/2 ES LG. 25............... 2
8 04.0607.0111 Nipple 1/2BSP X 13/16-16 ORFS.....2
9  04.0605.0877 Pipe R1 X 1/2 1100 F90 F90 A 270°
13/16-16 ORFS......cceovvviieeeeeiiiaen. 2
10 04.0607.0126 Pipe Fitting TMF+C 13/16-16
ORFS...oeee 1
11  04.0607.0145 Nipple 3/8BSP X 13/16-18 ORFS
A502025-1217...ccoviiiieeeaiiiiiiieeees 1
12 01.00030159 Screw TCEI M 6X35 UNI5931
8.8ZN...oo 2
13  (09.0803.0046 Double Pipe Bracket D 25............... 1
14 0442390015 Control Valve VUC 38 PA 0.5 Hole 2
MMt 1
15 04.0607.0114 Nipple 3/8 BSP X 9/16-18 ORFS.....1
16  04.0605.0456 Pipe R1 X 1/4 LG. 2700 F90-FD
9/16-18 ORFS......cceveeeiiiiiieeeees 1
17 Figure 607025 - Position 25
18 04.0600.0092 Air Blading Valve M8X1................... 2
19 0745290131 Seal Kit....oooovvivviieeiiiiiiieceeeiieeeeee 2
Genie

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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608.1 607007 Front Outriggers GTH 4016SR

ONT RIGHT o .\ SOLENOID VALVE BLOCK
EFCJTRIGGER CILYNDER . )
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608.1 607007 Front Outriggers GTH 4016SR

ltem Part No. Description Qty.
1 04.0607.0117 Pipe Fitting 3/8BSP X 11/16-16
ORFS..ooii e 8
04.0600.0052 Pipe Fitting CMF 3/8 ES LG. 40......2
06.0442.0120 Bonded Ring 3/8".........ccovvvivvernnennn 2
4  04.0605.0323 Flexible Hose R2 X 3/8 LG. 900 F90
F90 11/16-16 ORFS A 180.............. 4
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 123
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609.1 607008 Hoses Fittings Holder Plate
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609.1 607008 Hoses Fittings Holder Plate

Iltem Part No. Description Qty.
1 01.0001.0355 Screw TE M10X25 UNI 5739 8.8
74\ DU 2
2 0140320004 Spring Washer D10 ZN.................... 2
3 0100310056 Plain Washer D10 ZN.........cccceeen... 2
4 5108114160 Hose Lock Bracket.............cceeeeeeene. 1
5 04.0600.0239 Pipe Fitting M 3/8" BSP X M3/8" BSP
ZBo 2
6  04.0600.0237 Pipe Fitting M 1/2"BSP X M 1/2" BSP
ZN oo 5
7 04.0600.0236 Pipe Fitting M 3/4" BSP X M 3/4" BSP
74\ D 3
8  04.0600.0238 Pipe Fitting M 1/4" BSP X M 1/4" BSP
ZN oo 2
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 125
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‘ 610.1 607009 Rear Outriggers GTH 4016SR
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610.1 607009 Rear Outriggers GTH 4016SR
ltem Part No. Description Qty.
1 0406070117 Pipe Fitting 3/8BSP X 11/16-16
ORFS....ooieeeeeeeeeeee e, 8
2 0406050976 Flexible Hose R2 X 3/8 LG.4300
F90-F90 11/16™-16 A 180° ORFS.....4
3 0406000052 Pipe Fitting CMF 3/8 ES LG. 40......2
4 0604420120 Bonded Ring 3/8".........cccceevuevrmnnn. 2
5 0406070111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...ovieeieeeeeieeeeee e, 2
6 0406051012 Flexible Hose R2 X 1/2 LG.850 F90
F90 13/16"-16 ORFS.........cccorvnvee. 2
7 0406070121 Pipe Fitting3/4” BSP X 13/16-16
ORFS...ooeeeeeeeeeeeeeeeeee e, 2
8 0406000007 Pipe Fitting M 3/4” BSP X F 3/4” BSP
LG 45 1
9 0604420124 Bonded RiNg 3/4".......cccevviveiiinenne 1
10 0406051029 Hose R2 X 1/2 LG. 2850 FD 1/2" BSP
- F90° 13/16"-16 ORFS................... 1
11 0406051030 Hose R2 X 1/2 LG.2700 FD 1/2" BSP-
F90 13/16"-16 ORFS........ccccoecvnee.. 1
12 0406000234 Rotative Pipe Fitting F1/2" BSP X M
1/2" BSP.ooooeeeeeeeeeeeeeeeee e, 2
13 0604420122 Bonded Ring 1/2".........cccooevererrnnnn. 2
Genie
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611.1 607010 Front Outriggers GTH 4018SR

OUTRIGGERS
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TEREX BRAND
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Iltem Part No.

1 0406070117

04.0600.0052

06.0442.0120
04.0605.0786

N

04.4239.0086
04.4240.0041
04.4240.0024
06.0442.0118
04.0600.0028
10  04.0607.0163

© 0O N o o

11 04.0605.0913

12 04.0607.0164

Description Qty.

Pipe Fitting 3/8BSP X 11/16-16

Pipe Fitting CMF 3/8 ES LG. 40.....
Bonded Ring 3/8"..........ccceevvveenne

Flexible Hose R2 X 3/8 LG 700 FD

F90 11/16-16 ORFS.......c.ccccvennee
Manifold........cccooeiiiiiiii,
Solenoid.......cccceeviciiiiee e
Cartridge. .....ceeeeiiiieeeee e
Bonded Ring M13.........ccccceeeeinnnene.
Pipe Fitting 1/4X 1/4 BSP...............

Pipe Fitting 1/4BSP X 11/16-16

Flexible Hose R2 X 3/8 700 FD

11/16-16 FD 11/16-16....................
Fitting TMF+L 11/16-16 ORFS.......

Part No. 645047

GTH-4016 SR, GTH-4018 SR

611.1 607010 Front Outriggers GTH 4018SR

Ganie
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612.1 607011 Rear Outriggers GTH 4018SR

! A , -
\ i N \ / ® REAR LEFT LOCK
AN N : OUTRIGGER CILYNDER

OUTRIGGERS
SOLENOID VALVE BLOCK MAIN VALVE

TEREX BRAND
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612.1 607011 Rear Outriggers GTH 4018SR
ltem Part No. Description Qty.
1 0406070117 Pipe Fitting 3/8BSP X 11/16-16
ORFS...co e 8
2 04.0605.0913 Flexible Hose R2 X 3/8 700 FD
11/16-16 FD 11/16-16........cccuoe....... 4
3 0406070164 Pipe Fitting TMF+L 11/16-16
ORFS....ooiieee 4
4  04.0605.0907 Pipe Fitting R2 X 3/8 4200 F90
11/16-16 FD 11/16-16......cc.cccuuueee. 4
5 04.0607.0163 Pipe Fitting 1/4BSP X 11/16-16
ORFS. .ottt 2
6  04.0600.0028 Pipe Fitting 1/4X 1/4 BSP................ 2
7 0604420118 Bonded Ring M 13.........ccceeeevnineen. 4
8 044239.0086 Manifold..........cccoovrveniiecniiiciennns 2
9 0442400041 So0lenoid.........ccceevviieriieieiiiie e 2
10 0442400024 Cartridge.......cccooeeeeiiniuieieeeiniiiieeeeene 2
11  04.0600.0052 Pipe Fitting CMF 3/8 ES LG. 40......2
12 0604420120 Bonded Ring 3/8".......cccceveeviiiiennenne 2
13 Figure 607017 - Position 17
14 0406051012 Flexible Hose R2 X 1/2" LG. 850 FD
1/2" BSP - F90° 13/16"-16 ORFS.....1
15 0406070111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...co e 2
16  04.0607.0121 Pipe Fitting3/4” BSP X 13/16-16
ORFS...cooiiie 1
17  04.0600.0007 Pipe Fitting M 3/4” BSP X F 3/4” BSP
LG 45, i 1
18 0604420124 Bonded Ring 3/4".......cccceveeiiiiieneenn. 1
19 04.0605.1030 Flexible Hose R2 X 1/2 LG.2700 FD
1/2" BSP- F90 13/16"-16 ORFS...... 1
20 04.0600.0234 Rotative Pipe Fitting F1/2" BSP X M
1/2" BSP..ooiiiiieiieeee e 1
21 0604420122 Bonded Ring 1/2".........ccccevveeniinnnn. 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 131
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‘ 613.1 607012 Lift Cylinder
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-
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REX BRAND
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613.1 607012 Lift Cylinder

ltem Part No. Description Qty.

1 0406050886 Pipe Rockmaster/2SC X 3/4 2750
F90-F90A180°1"3/16-120RFS........ 1

2  04.0605.0885 Pipe Rockmaster/2SC X 3/4 2600
F90- FO0A180°1"3/16-120RFsS....... 1
3 04.0607.0111 Fitting 1/2BSP X 13/16-160RFS.....2

4  01.0001.0254 Screw TE M 8X20 UNI 5739 8.8
4 USSR 1
06.0442.0124 Bonded Ring 3/4"..........cccovvveevrinnn.. 1
04.0607.0102 Fitting 1/2BSP X 1-3/16-120RFS.....2
04.0605.0893 Pipe R2 X 1/2 1000 F90 13/16-16 F90
13/16-16 A 180°....cccccvveeiieeecieeeenee 1
01.4032.0003 Spring Washer D8 ZN...................... 1
05.4329.0027 Accumulator SK280-0,5LT............... 1
10 044227.0016 Bracket........ccccocoeveriuereniieeenieeenieenns 2
11  04.0607.0107 Nipple 3/4"BSP X1"3/16-12 ORFS...2
12 01.0031.0055 Washer D 8 UNI 6592 ZN................ 1
13  04.0600.0007 Fitting CMF G3/4 ES LG45.............. 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 133
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‘ 614.1 607013 Turret Rotation

TEREX BRAND
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614.1 607013 Turret Rotation

ltem Part No. Description Qty.
04.0607.0111 Fitting 1/2BSP X 13/16-16 ORFS.....2
04.0605.0188 Pipe R2 X 1/2 LG.1700 FD F90
13/16-16 ORFS.....coccvveiriiieeiiieene. 1
3 0406050350 Pipe R2 X 1/2 LG.1500 F90 FD 13/16
ORFS...oo e 1
4 0604420118 Bonded Ring M13........cccevvveernnnnn. 2
05.0401.0016 Drilling Screw 1/4 BSP.................... 1
04.0605.0972 Pipe R2 X 1/4 LG.1400 F90 9/16"-18
ORFS Hole 1/4"......cccccoovieieeeiiieens 1
04.0607.0121 Fitting 3/4 BSPX 13/16-16 ORFS.....4
01.0001.0358 Screw TE M10X40 UNI 5739 8.8
ZN ittt 1
9 0140320004 Spring Washer D10 ZN...........c........ 1
10 01.0031.0056 Washer D10 UNI 6592 ZN............... 1
11 0707050088 Seal Kit......cocoeveveeririeeiiiiieeiieeenieenne 1
12 0442390031 Valve VAABSICN150-S
TVF34-35-1:3 i 1
13  04.0600.0088 Pipe Fitting 90 A207140-1717
FOR ..ot 1
14 0406050558 Pipe R2 X 1/2 LG.1400 FD-F90
13/16-16 ORFS.....ccccvvviriiieeiiieee 2
15 0604420124 Bonded Ring 3/4".......cccceveeiiiiiennenn. 1
16  04.0607.0121 Fitting 3/4 BSPX 13/16-16 ORFS.....2
17  04.0600.0007 Fitting CMF G3/4 ES LG. 45............ 1
18 04.06050765 Pipe R2 X 1/4 LG 2700 F90 FD
9/16-18 ORFS......ccceeieeeeiieeeeee 1
19 04.0607.0114 Pipe Fitting 3/8 BSP X 9/16-18
ORFS...oiiiiee e 3
20 0442250003 Valve VRP-R 05.90.27.03.02.10......1
21 0604420117 Bonded RiNG......ccccevvvverriereneirennnen. 1
22 04.0600.0021 Pipe Fitting 1/4X 3/8 BSP................ 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 135
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‘ 615.1 607014 Service And Parking Brake, Differential Lock Solenoid Valve - Part 1
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615.1 607014 Service And Parking Brake, Differential Lock Solenoid Valve - Part 1

ltem Part No. Description Qty. ltem
1 0543090006 Complete Service Brake.................. 1 31
2 07.0730.0074 Pedal SUppOrt.....cccccceevviuvveeeeeiiirnnn. 1
3 07.07300073 Hydraulic PUMP.......oomrmrrereerreee. 1 32
4  07.0730.0072 Hydraulic Valve..........cc.ccocuueeiennnnns 1 33
5 0406070111 Pipe Fitting 1/2BSP X 13/16-16
ORFS.covvvoveeeeeeeeeeeeeeeeeeeeeeeseeeeeeee 2 34
6  04.0607.0153 Pipe Fitting 14X1.5 X 9/16-18 35
ORFS...oo i 2 36
7 0406070137 Pipe Fitting 18X1.5 X 11/16-16 37
ORFS..ooii e 1 38
8 04.0605.0901 Flexible Hose R1 X 3/8 LG.550 FD
FD11/16-16 ORFS........cccoceevireennn. 1 39
9 0604420105 Copper Washer JC 27 SP. 2,5......... 1
10 04.0605.0902 Flexible Hose R1 X 1/2 LG.500 FD 40
FD13/16-16 ORFS.........ccovveviieenen. 1 41
11 04.0607.0144 Pipe Fitting 18X1.5 X 9/16-18
ORFS. ..ot 1 42
12 04.0600.0159 Pipe Fitting T....ccvvvvveeeniieeiieee s 1 43
13 Figure 607015 - Position 11
14 Figure 607xxx - Position 16 44
15 044227.0016 Rubber Clamp........ccccouiiiniveeninnnne 3
16 0543200029 ACCUMUIALION...........ovovvvveeeerrreree 1 45
17 0L00010254 Screw TE M8 x 20 LG. 8.8 ZN UNI 46
737 e 6 47
18 0140320003 Spring Washer D8 ZN.............cccvee... 6 48
19 0100310055 Washer D8 UNI 6592 ZN................. 6
20 5401010015 SPACET ... ..eovveereeerereeeeeseeeeerererenen 6 49
21 5401010000 SPACET....ccccemmiimmireeeraririreeearrrreeaeenns 4 50
22 0543290011 Accumulatror.......ccccoocveeeeernniieeennnnn 1
23  04.0607.0144 Pipe Fitting 18X1.5 X 9/16-18
ORF .o, 2 51
24 0406050512 Flexible Hose R2 X 1/4 LG. 2200
F90-FD 9/16-18 ORFS.........ccc...... 2 52
25 01.0001.0254 Screw TE M 8X20 UNI 5739 8.8
ZN ittt 2 53
26 014032.0003 Spring Washer D8 ZN...................... 2
27 0100310055 Washer D8 UNI 6592 ZN................. 2 54
28  04.0607.0107 Pipe Fitting 3/4” BSP X 1 3/16"-12 55
ORFS. .ot 1 56
29  533000.1100 Manifold........cccvveeeeiiiiiiieee i 1
30 04.0607.0114 Pipe Fitting 3/8 BSP X 9/16-18
ORFS...oo e 1
Genie

Part No. 645047

Part No. Description Qty.
04.0607.0117 Pipe Fitting 3/8” BSP X 11/16"-16
ORFS..ooii e 1
04.0607.0145 Pipe Fitting 3/8” BSP X 13/16"-16
ORFS. ..o 1
04.4239.0070 Complete Parking Brake.................. 1
07.0730.0050 Ball Grip.....c.ceeroeereiiieeeniieeneee s 1
07.0730.0035 Protection..........cccecveeeviviennieeennnennn 1
06.0442.0119 Bonded Ring M 14...........cccvvvevnneen. 6
05.0401.0003 Drilled Screw M14X1.5............c....... 2
04.0605.0965 Flexible Hose R2 X 1/4 LG. 500 Hole
D14 FD 9/16"-18 ORFS................... 1
04.0605.0727 Flexible Hose R2 X 1/4 LG. 700 FD
9/16 ORFS Hole D14........c...cccuue.n. 1
05.0401.0003 Drilled Screw M14X1.5............c....... 1
04.0605.1032 Flexible Hose R2 X 1/4 LG. 2500 Hole
D.14 - FD 1/4" BSP......ccocovvevireenee 1
Figure 607015 - Position 26
04.0607.0130 Pipe Fitting 1" BSP X 1"-3/16-12
ORFS..ooiii e 1
04.0605.1015 Flexible Hose R2 X 3/4 LG. 2000 FD
-F90 1 3/16"-12 ORFS........cccuvenne 1
04.0220.0053 Cap 3/8 BSP.....c..ceccvveevvveesiineniennn 1
06.0442.0120 Bonbed Ring 3/8".........ccceevivvrernennn. 1
04.0220.0059 Cap 3/4 BSP.....ccccooveeeiiieeiieeiiennn 1
04.0605.1017 Flexible Hose R1 X 1/2" LG. 3000 FD
= FD 1/2" BSPu.ooeiieeeeeeeeee e 1
04.0605.1025 Flexible Hose R2 X 1/2 LG. 3150 FD
1/2"BSP- F90 13/16"-16 ORFS....... 1
04.0605.1024 Flexible Hose (2SC) R2 X 1/4 LG.
2300FD 1/4"BSP- F90 9/16"-18
ORFS. ..o 1
04.0600.0235 Rotating Joint F3/4" BSP X M 3/4"
BSP MBGGD34.......cccccccvveeevireenen 1
04.0600.0234 Rotating Joint F1/2" BSP X M 1/2"
BSP MBGGD12.......cccceevveeeiiieenee. 1
04.0600.0232 Rotating Joint F1/4" BSP X M 1/4"
BSP MBGGD14...........ccovvvvevviinnnnnn. 2
04.0442.0117 Bonded Ring 1/4".........ccceevevvevnnnnn 2
04.0442.0124 Bonded Ring 3/4".........cccevviveernnnn. 1
04.0442.0122 Bonded Ring 1/2".........cccevviiveennnnnn. 1
137
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‘ 616.1 607015 Service And Parking Brake, Differential Lock Solenoid Valve - Part 2
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616.1 607015 Service And Parking Brake, Differential Lock Solenoid Valve - Part 2

ltem Part No. Description Qty.
1 Figure 607025 - Position 36
2 0604420120 Bonded Ring 3/8"..........cccvveeevruinnnnn. 1
3 04.0600.0021 Pipe Fitting 1/4 X 3/8 BSP............... 1
4 0406000159 Pipe Fitting T 1/4......coevviveeiieeeiieen. 2
5 0442100004 Pressure SOCKEt..........cccoveveriueeenne 1
6  04.0600.0028 Pipe Fitting 1/4 x 1/4 BSP................ 1
7 06.04420118 Bonded Ring M 13.........cccccevevvieennne 1
8 0442390074 Solenoid Valve.........cccccevvieveniiieenne 1
9 04.0607.0113 Pipe Flitting 1/4” BSP X 9/16"-18
ORFS...oooi e 3
10 04.0605.0997 Flexible Hose R2 X 1/4 LG1100 Hole
D.12 FD 9/16"-18 ORFS.................. 1
11 Figure 607014 - Position 13
12 0406051022 Flexible Hose (2SC) R2 X 1/4" LG.
450FD1/4"BSP - F90°
9/16"-180RFS.....ccceeveiciee e 1
13 04.0607.0131 Pipe Fltting TMF+C 9/16-18
ORFS...oiie e 1
14  04.0605.0998 Flexible Hose R2 X 1/4 LG1900
FD-F90 9/16"-18 ORFS................... 1
15 5334005100 Steel HOSE.....cccevveeieiiiiieieeeiieeeee 1
16 0504010010 Pipe Fitting FF M12x1 X1/4"............ 1
17  09.0803.0015 Clamp.....ccoccviereeeiiiiiiieeeeiireee e 2
18 01.0003.0158 Screw TCEI M6X30 UNI5931
8.8ZN..oieiii e 2
19 0504010004 Drilled Screw M12X1........ccoceevnnennnn 5
20 0604420117 Bonded Ring 1/4".........ccccceeevvnnnnn. 10
21 0504010000 Pipe Fitting 3Way M12X1................ 2
22 0100310054 Washer D 6UNI 6592 ZN................. 2
23  01.0023.0053 Nut M6 UNI 7473 6SZN................... 2
24 04.0605.0947 Flexible Hose R2 X 1/4 1000 F45
9/16"-18 Hole D12......cc.ccccvvevveeennne 4
25 04.0607.0180 Pipe Fitting M10 x1 9/16-18 ORFS...6
26 Figure 607014 - Position 42
27 0406050876 Flexible Hose R2 X 1/4 500 F45
9/16-18 F45 9/16-18........cceeevveenne 1
28 04.0605.1036 Flexible Hose R2(2SC)X 1/4" LG
1100FD 1/4"BSP - F90°
9/16"-180RFS.....cccoiiieiiieeeceeee 1
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617.1 607016 Brakes Max Pressure Valve GTH 4016SR
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617.1 607016 Brakes Max Pressure Valve GTH 4016SR
ltem Part No. Description Qty.
1 04.0605.0349 Flexible Hose R1 X 1/2 LG.1800
FO0F90 13/16 ORFS......ccevvveveeeee.. 1
Figure 607026 - Position 4
Figure 607024 - Position 5
4 Figure 607023 - Position 6 (TP4 - GTH
4016SR)
5 04.0607.0797 Pipe Fitting GWR F 13/16"-16 ORFS
X M 9/16"-18 ORFS6.........cceeveeenns 1
6 04.0607.0122 Pipe Fitting TMF+L 13/16-16
ORFS...co e, 2
7 04.0607.0145 Pipe Fitting 3/8BSP X 13/16-18
ORFS...co 3
0442250001 Max Pressure Valve..........ccccccvunee. 1
01.0031.0054 Washer D6 UNI 6592 ZN................. 2
10 01.0023.0053 Nut M6 UNI 7473 6SZN...........cee.... 2
11 0604420120 Bonded Ring 3/8".......ccccveevviiiveneenn. 3
12 04.0600.0029 Pipe Fitting 3/8X - 3/8 BSP.............. 1
13  04.0600.0090 Pipe Fitting GMF 3/8 BSP............... 1
14 0442240008 Manual Ball Valve............ccccceeevneenn. 1
15 0406051019 Flexible Hose R2 X 1/2" LG. 550
F901/2" BSP - FD 13/16"-16
ORFS...cco 1
16 Figure 607014 - Position 14
17 0604420125 Bonded Ring 1".......ccccoveveeeviireneennn. 1
18 04.0600.0190 Pipe Fitting GWR 1"M 1/2 F............ 1
19 04.0607.0111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...co 1
20 04.0605.0883 Flexible Hose R2 X 1/4" LG. 1400 FD
1/4" BSP - FD 9/16-18 ORFS.......... 1
Genie
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618.1 607017 Brakes And Outriggers Max Pressure Valve GTH 4018SR

HYDRAULIC OIL TANK
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618.1 607017 Brakes And Outriggers Max Pressure Valve GTH 4018SR
ltem Part No. Description Qty. ltem Part No. Description Qty.
1 040605095 Flexible Hose R1 X 1/2 650 F90 F90 29 0406000234 Rotating Joint F1/2" BSP X M 1/2"
13/167-162.cciieieeeiieee e 1 BSP MBGGDI12........ocvvviiieieiiiiaeannn. 1
Figure 607026 - Position 4 30 0404420122 Bonded Ring 1/2".........ccccvveeeiinnnnn.. 1
Figure 607024 - Position 5
4 Figure 607023 - Position 6 (TP4 - GTH
4018SR)
5 04.0607.0797 Pipe Fitting GWR F 13/16"-16 ORFS
X M 9/16"-18 ORFS6.........ceevveennne. 2
6 04.0607.0122 Pipe Fitting TMF+L 13/16-16
ORFS...cooieee 4
7 04.0607.0145 Pipe Fitting 3/8BSP X 13/16-18
ORFS...o e 5
0442250001 Max Pressure Valve..........c.cccccvneee. 2
01.0031.0054 Washer D6 UNI 6592 ZN................. 4
10 01.0023.0053 Nut M6 UNI 7473 6SZN................... 4
11 0604420120 Bonded Ring 3/8".......cccccveevviiiveneenn. 3
12 04.0600.0029 Pipe Fitting 3/8X - 3/8 BSP.............. 1
13  04.0600.0090 Pipe Fitting GMF 3/8 BSP............... 1
14 0442240008 Manual Ball Valve............ccccceeevneeen. 1
15 Figure 607014 - Position 14
16  04.0605.0968 Flexible Hose R2 X 1/2 LG.950 F90
F90 13/16"-16 ORFS 270°............... 1
17 Figure 607011 - Position 13
18 04.0605.0787 Flexible Hose R1 X 1/2 LG 1600 FD
F90 13/16-160RFS.........ccceeevuenee. 1
19 04.0605.0969 Flexible Hose R2 X 1/4 LG.1500 FD
1/4 BSP - FD 9/16"-18 ORFS.......... 1
20 Figure 607023 - Position 6 (TP5 - GTH
4018SR)
21 0406051013 Flexible Hose R2 X 1/2" LG. 700 FD
1/2" BSP - F90° 13/16"-16 ORFS.....1
22 0406070121 Pipe Fitting 3/4” BSP X 13/16-16
ORFS....ooiie 1
23 0604420125 Bonded Ring 1".......cccceevvveveninrennnnn. 1
24 0406000190 Pipe Fitting GWR 1"M 1/2 F............ 1
25 0406070111 Pipe Fitting 1/2BSP X 13/16-16
ORFS....ooiee 1
26  04.0605.1019 Flexible Hose R2 X 1/2" LG. 550
F901/2" BSP - FD 13/16"-16
ORFS...co e, 1
27 0406050880 Flexible Hose R2 X 3/8 800 F90
11/16-16 Hole 3/8.....cccccvieeeeeiienn. 1
28  04.0605.1029 Flexible Hose R2 X 1/2 LG. 2850 FD
1/2" BSP - F90° 13/16"-16 ORFS.....1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 143

Courtesy of Crane.Market


https://crane.market

January 2012

I 600 Hydraulic System

619.1 607018 Main Valve And Outriggers Solenoid Valve Block

\ \ \.m/
A\\\\\.\N e
/ .&? \\“\,\

ity
/@ _\&ﬁ\

W
/ —,a.,

R A

-

NI

REX BRAND

ATE

Part No. 645047

GTH-4016 SR, GTH-4018 SR

144

Courtesy of Crane.Market


https://crane.market

January 2012 600 Hydraulic System |
619.1 607018 Main Valve And Outriggers Solenoid Valve Block
ltem Part No. Description Qty.
1 0100010303 Screw TE M10X45 UNI 5737 8.8
4 USSR 3
2 0100310301 Washer D10 ZN UNI 6593............... 6
3 0442360073 Main Valve........ccooeeeeeiiieneeeniiieen. 1
4 0100230055 Nut M10 UNI 7473 6SZN................. 3
5 04.4236.0084 Outriggers Solenoid Valve Block......1
6 0100310298 Washer D6 UNI 6593 ZN................. 4
7 0140320002 Spring Washer D6 ZN...................... 4
8 0100010158 Screw TE M6X25 UNI 5739 8.8
ZN it 4
9 07.0701.0257 Inlet Electrovalve Block.................... 1
10 0707010259 Complete Solenoid Valve................. 4
11 0707010255 Solenoid.......cccccceerueeeiiieeiiieeiiieenns 4
12 0707010258 Head Elettrovale Block.................... 1
13 0707010254 Screw M8 X 230 ZN.......ceeevvernnennnn 3
14 0100310055 Washer D 8 UNI 6592 ZN................ 3
15 01.0019.0104 Nut M 8 UNI 5588 6SZN.................. 3
16 0707010256 Seal Kit.....ooooeeriereriieeeiiee e 4
Genie
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‘ 620.1 607019 Main Valve Components
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620.1 607019 Main Valve Components

ltem Part No. Description Qty. ltem Part No. Description Qty.
1 0707410065 Complitely Inlet manifold.................. 1 41  07.0741.0126 Screw TE M10X50........cocouveeeeennnns 3
2 07.0741.0066 Inlet Manifold Body..............ccccuueee.. 1 42  07.0741.0127 O-Ring kit
3 07.07410133 Main Relife Valve 43  07.0741.0128 O-Ring kit
4 07.0741.0068 Compesator...........ccccuvrvrvrrrereeeeenenn
5 07.0741.0069 Compensator Spring.......c.ccccccevveee.. 1
6 07.07410134
7  07.0741.0071
8 07.0741.0072
9 07.07410135
10 07.0741.0074
11 07.0741.0075
12 07.0741.0136
13 0707410141 Complete Section.........ccccceveuvvereennn. 1
14 0707410078 Complete Section........ccccccevevvvereennn. 2
15 0707410137 Section Body.........ccccevvviriniuveerinnnnnn 3
16  07.0741.0143 COomMPENSALOr.....ccceveeeereriiiiiiiininens 3
17 0707410081 SPOOL.ccccccciiiiiciiiiiiiiee et 2
18  07.0741.0082 LEVEr.....cciiuieieeriiieieenie et 4
19 0707410083 Completaly Lever And Cover........... 3
20 07.0741.0084 Solenoid Valve.........c.ccoeniricniennnnns 5
21 0707410085 Complete Section...........ccccevevvrerunen. 1
22 0707410138 Section Body........cccccorrurrereernninnnnn. 1
23 07.07410140 ValVe.........ccoooviirriiiiniienieeeenie e 3
24 07.0741.0088 SPOOL.....ccicvirieeiiiiiiiinieeiiie e 4
25  07.0741.0090 COVEN......tiiiieriieiieirienieenieeniee e 2
26 07.0741.0091
27 0707410100 Complete Section...........ccceevcvvrerunen. 1
28  07.07410139 Section Body........ccccceriurreeeerniinennn. 2
29  07.0741.0103 SPOOL.....cccuvecriiriiiiiiiiiecieeeee 2
30  07.0741.0142 BOdY....cccoeeieeiiieniieesieenieeniee e 1
31  07.07410144 SPOOL.....ccocviiciiiiiiiieiiieeceeiee 1
32 0707410113 Complete Section.........cccceveeevruvnnnn.. 1
33 07.0741L0118 LEVEI....ccciiiieiiiiiienieeeiee e 1
34  07.0741.0119
35 07.0741.0120
36 0707410121
37 0707410122
38 0707410145 PlUQ..ccooiieiiiiiiiieeeeeiieee e siiee e 1
39 0707410124 Copper Washer JC 21..........ccueeee. 3
40 07.0741.0125 Screw TE M 8X60........cccevveeneeennnen. 3
Genie
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621.1 607020 Power Steering

ltem Part No. Description Qty.
09.4636.0019 Steering Wheel...........ccccveeeeiniinneen. 1
07.0740.0136  HArNESS.....ccoviuiiieeeeiiiiieeie e 1

04.0605.1021 Flexible Hose R2 X 3/8" LG. 900 FD
3/8" BSP - F90° 11/16"-16 ORFS.....1

4 09.4636.0022 Power Steering........ccccceeervveeeeennnunns 1
5 04.0607.0110 Pipe Fitting 1/2BSP x 11/16-16
ORFS....ooiiiiiicee e 2

6  04.0605.1020 Flexible Hose R2 X 3/8" LG. 600 FD
3/8" BSP - FD 11/16"-16 ORFS....... 1

04.0607.0117 Pipe fitting 3/8BSP.........ccccecvvevnennn. 4
04.4240.0052 Solenoid Valve..........cccccoveeviveennnenn. 1
01.0031.0054 Washer D6 UNI 6592 ZN................. 2
10 0140320002 Spring Washer D6 ZN...................... 2
11  01.0003.0158 Screw TCEI M 6X30 UNI5931
8.8ZN..oiiiiiiiiie e 2
12 04.0605.0875 Flexible HOSE......ccccoviuvvierieiiiiieeeenn. 2
13  04.0607.0231 Pipe Fitting 9/16-18 X 11/16-16
ORFS..coiii e 4
14 0406050786 Flexible Hose........ccceevvveinieicninnnn 1

15 0406051031 Flexible Hose R2 X 3/8 LG.2800 FD
3/8" BSP- FD 11/16"-16 ORFS........ 2

16  04.0600.0233 Rotating Joint F3/8" BSP X M3/8" BSP

MBGGD38......ccovveiiiiiiiieeceeeeee, 2
17 0404420120 Bonded Ring 3/8" HER.................... 2
18  07.0705.0102 Solenoid........cccoeeeereeeeiiiiiiiiiiiieeeeeeens 2
Genie
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‘ 622.1 607021 Hydraulic Oil Cooler
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622.1 607021 Hydraulic Oil Cooler

ltem Part No. Description Qty. ltem Part No. Description Qty.
1 04.0607.0130 Pipe Fitting 1" BSP X 1"-3/16-12 27  04.0605.1026 Flexible Hose 2SC X 3/4 LG.2750 FD
ORFS..ooii e 2 3/4"BSP-F90° 1"3/16-12 ORFS....... 1
09.4636.0011 Priority Valve...........c.cccoevveveeeiiinnn.. 1 28  04.0605.1016 Flexible Hose R1 X 3/4" LG. 1650
04.0607.0111 Pipe Fitting 1/2” BSP X 13/16"-16 FD3/4" BSP - F90° 1"3/16-12
ORFS ............................................... 3 ORFS ............................................... 1
4 Figure 607024 - Position 16 29  04.0600.0235 Rotating Joint F3/4" BSP X M 3/4"
BSP MBGGD34.......cccccccvveeeireeenen 2
5 0100010211 Screw TE M 8X80 UNI 5737 8.8 ) .,
TN 2 30 0404420124 Bonded Ring 3/4"........cccoieeeieiiinnnnn. 2
01.4032.0003 Spring Washer D8 UNI 1752........... 2
01.0031.0055 Washer D8 UNI 6592 ZN................. 2
04.0607.0113 Pipe Fitting 1/4” BSP X 9/16"-18
ORFS. ..ot 2
9 04.0605.0471 Flexible Hose R2 X 1/2 LG. 2600 FD
-FD 13/16-16 ORFS........cccceevcvveenne 1
10 04.0605.0618 Flexible Hose R2 X 3/4 LG. 900
F90-FD 1"3/16-12 ORFS................. 1
11  04.0607.0130 Pipe Fitting 1" BSP X 1"-3/16-12
ORFS. ..o 3
12 04.0607.0211 Pipe Fitting TMF+L 1 3/16™-12 F 3/8”
BSP .. 1
13  04.0607.0145 Pipe Fitting 3/8”" BSP X 13/16"-16
ORFS...oiiiieeeee e 1
14  04.0605.0309 Flexible Hose R1 X 1/2 LG.2000 FD
F90 13/16-16 ORFS.........cccccvveennee. 1

15 0406051023 Flexible Hose R2 X 3/4 LG. 2650 FD
3/4"BSP - F90° 1"3/16-12 ORFS.....1

16  04.0607.0107 Pipe fitting 3/4” BSP X 13/16"-12

ORFS...oo e, 1

17 04.0605.0966 Flexible Hose R2 X 1/4 LG. 2800 FD
- F90 9/16"-18 ORFS......cccoovvveeernnns 1

18 04.0605.0878 Flexible Hose R4 X 1-1/4 1500 FD 1”
11/16-12 FD 1" 11/16-12................. 1

19 0406070190 Pipe Fitting
1"1/4BSP-1"11/16-120RFS............. 1

20 04.0607.0174 Pipe Fitting 1"BSP x 1"11/16-12
ORFS...co e, 1

21 06.0442.0125 Bonded Ring 1"..........cccocuieveeeniinaenn. 1

22 04.0600.0066 Pipe Fitting 1" BSP X 1” BSP........... 1

23 04.0600.0059 Pipe Fitting 1" BSP X F 1" BSP....... 1

24  04.4239.0077 VUC Valve VUC........coooevvvvveeeeeiis 1

25 04.0607.0120 Pipe Fitting TMF+L 1" 3/16-12
ORFS .. 1

26  04.0605.0879 Flexible Hose R1 X 3/4 3200 F90
F901"3/16-12 ORFS A 180°............ 1

Genie
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ltem Part No. Description Qty.
1 0100030159 Screw TCEI M6X35 UNI5931

8.8ZN..oiiii e 2

09.0803.0042 Hose Lock Bracket...........ccccveeruneenn. 2
01.0001.0207 Screw TE M8X60 UNI 5737 8.8

4 PSR TR 2

4 09.0803.0527 Hose Lock Support........ccccveeeeernnnne 2

09.0803.0526 Hose Lock Bracket...........cccceeevuneenn. 2
01.0001.0206 Screw TE M 8X55 UNI 5737 8.8

ZN ottt 3

09.0803.0525 Hose Lock Support........cccceeeeirueveeen. 3

09.0803.0524 Hose Lock Bracket...........ccccueeevneenn. 3
01.0001.0260 Screw TE M8X45 UNI 5739 8.8

4 USRS 2

10 09.0803.0523 Hose Lock Support........ccceeveuvveeeennne 2

11  09.0803.0045 Hose Lock Bracket............ccceeeruneenn. 1

12 (09.0803.0522 Hose Lock Bracket............ccccuvveeennnne 1

Genie

623.1 607022 Turret Flexible Hoses Locking System
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624.1 607023 Pressure Plugs
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624.1 607023 Pressure Plugs

ltem Part No. Description Qty.
1A 0100030159 Screw - GTH 4016SR.........cccec.n.... 4
1B 0100030159 Screw - GTH 4018SR.........cceeenneee. 2
2A 0140030039 Screw - GTH 4016SR..........ccveenneee. 2
2B 0140030039 Screw - GTH 4018SR..........cceeenneee. 4
3A 0442100004 Pressure Plug - GTH 4016SR......... 4
3B 0442100004 Pressure Plug - GTH 4018SR......... 5
4A  09.0803.0031 Pressure Plug Support - GTH
A01BSR...ciiiieie e 4
4B 09.0803.0031 Pressure Plug Support - GTH
A018SR..cciiiiiiie e 5
5A  04.0600.0069 Pipe Fitting - GTH 4016SR.............. 4
5B  04.0600.0069 Pipe Fitting - GTH 4018SR.............. 5
6A TP2 Figure 607025 - Position 12
6B TP3 Figure 607025 - Position 21
6C TP4 Figure 607016 - Position 4 - GTH
4016SR
6D TP4 Figure 607017 - Position 4 - GTH
4018SR
6E TP5 Figure 607017 - Position 20 -
GTH 4018SR
6F TP6 Optional
Genie
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‘ 625.1 607024 Suction System Hydraulic Pumps
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625.1 607024 Suction System Hydraulic Pumps
ltem Part No. Description Qty.
1 0406070121 Pipe Fitting 3/4” BSP X 13/16-16
ORFS...co e 1
2 04.0605.0871 Flexible Hose R2 X 1/2 2300 FD
13/16-16 F45 13/16-16.................... 1
3 04.0607.0196 Pipe Fitting 3/4"BSP/1"7/16-12
ORFS...cooieee 1
4  04.0605.0866 Flexible Hose R4 X 1 3400 F45 1”
7I116 FD 1" 7/16.....eveeeeeieiiieeeeee 1
Figure 607017 - Position 3
0442230000 Complete Flange..........ccccoecvvvernnen. 1
01.0003.0255 Screw TCEI M10X25 UNI5931
8.8ZN...ooiii 3
627521 Seal i 1
04.0607.0174 Pipe Fitting 1"BSP x 1"11/16-12
ORFS...coeeee 1
10 04.0605.0867 Flexible Hose R4 X 1-1/4 2200 F90 1”
11/16-12 FD 1” 11/16-12................. 1
11 0442230001 Complete Flange.........ccccccvvuvvenennn. 1
12 0745290075 Seal..ccccoiiiieiiiiiiiiiiiiieeeiiee e 1
13 01.0003.0205 Screw TCEI M 8X25 UNI5931
8.8ZN...ooiiiiii 3
14  04.0607.0107 Pipe Fitting 3/4"BSP X1"3/16-12
ORFS...ooie e 1
15 04.0605.1014 Flexible Hose ETERNITY/2 X 3/4" LG.
1350 FD 3/4" BSP - FD 1"3/16-12
ORFS...coeeee 1
16 Figure 607021 - Position 4
17  04.0607.0142 Pipe Fitting 1" GAS X 1"-7/16-12
ORFS ... 1
18 5330016705 Manifold........ccccoviiiiiniiiiieiiieiee 1
19 0442240001 Manual Ball Valve.............cocvveeeennn. 1
20 0604420122 Bonded Ring 1/2".........ccccovvevivrennnnn. 1
21 04.0220.0055 CAP..ueuvvrrremmmmmmrereriiaeaaaaaaanaaaaaninenes 1
Genie
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626.1 607025 Hydraulic Transmission
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626.1 607025 Hydraulic Transmission

ltem Part No. Description Qty. ltem Part No. Description Qty.
1 04.0607.0183 Pipe Fitting M26X1,5X 1"7/16-12 28 04.0607.0131 Pipe Fitting TMF+C 9/16-18
ORFS..ooii e 1 ORFS..ooii e 1
2 04.0607.0188 Pipe Fitting M42x2 X 1"11/16-12 29  04.0605.0459 Flexible Hose R1 X 1/4 LG. 1100 FD
ORFS. ..ot 1 -FD 9/16-18 ORFS........ccccvveiiieene 1
3 04.0607.0103 Pipe Fitting M12X1.5 X 9/16-18 30 04.0607.0114 Pipe Fitting 3/8 BSP X 9/16-18
ORFS...ooiiiieeeee e 5 ORFS...oo i 2
4  04.0600.0067 Pipe Fitting M18X1.5X1/4 BSP........ 1 31 04.0607.0115 Pipe Fitting TMF+L 9/16"-18
04.0607.0184 Pipe Fitting M26X1,5X 1"3/16-12.....1 ORFS . 1
0406050119 Flexible Hose R1 X 3/4 LG. 850 32 0442250002 Pressure Reduction Valve................ 1
FD-F90 1"3/16-12 ORFS................. 1 33 0100310054 Washer D6 UNI 6592 ZN................. 2
06.0401.0219 Sea@l....uuiiiiiiiiiiiie e 4 34 0140320002 Spring Washer..........ccoccvveeeeiniinnenn. 2
01.0001.0401 Screw TE M12X40 UNI 5737 8.8 35 0140010046 Screw TE M6X45 UNI 5739 8.8
ZN ittt 16 ZN it 2
9 0140320005 Spring Washer.........ccccocvvvieveinnnen. 16 36 Figure 607015 - Position 1
10 0442230003 Half Flange........cccccoviiiieiiinniiiennennn. 8 37 Figure 607026 - Position 6
11 0406050882 Flexible Hose 1/2 X 1/4 800 FD BSP 38 04.0607.0174 Pipe Fitting 1"BSP x 1"11/16-12
FO0 9/16-18....ccccvviiiiiiiiiiieeiieeee 1 ORFS. ..o 1
12 Figure 607023 - Position 6 (TP2 - GTH 39 04.06050868 Flexible Hose R4 X 1-1/4 2950 FD 1”
4018/4016SR) 11/16-12 FD 1” 11/16-12................. 1
13  04.0607.0217 Pipe Fitting M18X1,5 X1"3/16-12 40 06.04420126 Bonded RiNg 1"/4.......cccevviveveniunnenne 1
ORFS. it 2 41 0406000062 Pipe Fitting 17 BSP X 1/4” BSP........1
14 0406050873 Flexible Hose R1 X 1/4 1800 F90 42 0406000059 Pipe Fitting 1" BSP X F 1" BSP....... 1
9/16-18 F90 9/16-18 90°.................. 1
) 43 0442390034 Valve VUC 100 PA 2,5.......ccccvveeennee 1
15 04.0605.0289 Flexible Hose R1 X 1/4 LG.1800 ) o
F90-F90 9/16-18 ORFS a 270°....... 1 44  04.0607.0142 Pipe Fitting 1" GAS X1-7/16-12
ORFS. ..o 1
16  01.0001.0402 Screw TE M12X45 UNI 5737 8.8 )
N 4 45  04.0605.0869 Flexible Hose R1 1 2500 F90 1" 7/16
) FD 17 7/16....ooiiiiiiiiieeieieeee 1
17 0140320005 Spring Washer D12 ZN.................... 4 ] o
46  04.0607.0130 Pipe Fitting 1" BSP X 1"-3/16-12
18 01.0031.0057 Washer D12 UNI 6592 ZN............... 4 ORES.... . 1
19 04.4229.0065 Flexible Hose BM6K 1 800 FL90 D.47
FLO0 D.A7.ccoiiieiiiee e 1
20 0442290064 Flexible Hose BM6K 1 1350 FL90
D.47 FLO0 D.47 A 270°...ccccuvvvenennnn. 1
21 Figure 606872 - Position 6 (TP3-GTH
4018/4016SR)
22 04.0605.0884 Flexible Hose R2 X 1/4 800 FD BSP
FO0 9/16-18....cccvieeiiieeiiieeeeiee e 1
23  04.0607.0149 Pipe Fitting 1/4BSP. V.60°X9/16-18
ORFS. .o 2
24 04.0600.0159 Pipe Fitting TMF 9/16"-18 ORFS.....1
25 Figure 607006 - Position 17
26 Figure 607026 - Position 2
27 0406050527 R1 X 3/4 LG 1100 F90 FD 1"3/16-12
ORFS..coii e 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 159

Courtesy of Crane.Market


https://crane.market

I 600 Hydraulic System January 2012

‘ 627.1 607026 Shift Gear Solenoid Valve
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TEREX BRAND
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627.1 607026 Shift Gear Solenoid Valve

ltem Part No. Description Qty.
1 04.0607.0114 Pipe Fitting 3/8 BSP X 9/16-18
ORFS..ooii e 4
Figure 607025 - Position 26
04.0605.0179 Hose R1 X 1/4 LG. 700 FD F90
9/16-18 ORFS.....ccccecveevieeeiiieene 3
Figure 607017 - Position 2
04.0607.0131 Pipe Fitting TMF+C 9/16-18
ORFS. ..ot 1
6 Figure 607025 - Position 37
7 0100310054 Washer D6 UNI 6592 ZN................. 2
8 0140320002 Spring Washer D6 ZN...................... 2
9 01.0003.0158 Screw TCEI M 6X30 UNI5931
8.8ZN.cii i 2
10 0442400053 Shift Gear Solenoid Valve................ 1
11 0406050984 Hose FR1 X 1/4LG.2100FD 9/16"-18
- F90 9/16™-18 ORFS.......cceeevireennne 2
12 04.0607.0225 Pipe Fitting 9/16-18 UNF X 9/16-18
ORFS...o e 2
Genie
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701.1 607027 Cabin Fuses And Realay Box
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ATEREX BRAND
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701.1 607027 Cabin Fuses And Realay Box

ltem Part No. Description Qty.

1 637650 Fuse A .. 2

2 07.07030193 FUSE BA.....oiiiiieiiieeiieee e 1

3 634972 Fuse 7.5A.....ciiiiiieeee 4

4 634974 Fuse 10A......ccciiiiiiie e 15

5 634973 Fuse 15A......cccoiiniiiiiieeeie e 5

6 07.07030485 Relay.....ccoooemiiiiiiieeiiiiieniice e 21

7 0707030487 Relay...cccccoiieeriiieiiiieesiee s 1

8 5600210117 Complete Fuse-Relay Board........... 1

9 56.0021.0040 Gear Box Unit........ccceevvuivereeeniinnnn. 1

10 0707030486 Relay.....ccccceeiuieeiiieeeiiieeiieee e 1

Genie
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702.1 607028 Engine Line

ATEREX BRAND

GTH-4016 SR, GTH-4018 SR

Part No. 645047
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702.1 607028 Engine Line

ltem Part No. Description Qty.
1 5600080005 Battery 12V 160Ah........cccceevcuerennen. 1
2 5506020532 Positive Battery Cable..................... 1
3 5506020535 Power Box Cable..........ccceeveennnnnnnn. 1
4 5506020533 Negative Battery Cable.................... 1
5 5600069208 Power Box Body...........cccceeveeinnnnn. 1
6  56.0006.9207 Power Box Body.........ccccocviveiiiirennne 2
7 0100310054 Washer D6 UNI 6592 ZN................. 2
8 0140320002 Spring Washer D6............c..ccceuvnen.. 2
9 0100030155 Screw TCEI M 6X20 UNI 5931
8.8ZN..oiiiiie e 2
10 56.0008.0001 Battery Disconnector............ccccc...... 1
11 5506020527 Engine Line......cccccccevvvvieneeniiiieneennn, 1
12 56.0005.0018 FuUSE 30A......ccociieiimeieiniiieenieeenneens 3
13 5600050019 Fuse 50A.......ccccommiireeniiieenieeenieenns 1
14 0707030192 Relay.....ccooeeirrieeiiiieniiie e 2
15 5506020534 Alternator Lin€........ccccuveeeeniiiiieneennn. 1
16 5506020530 Battery Disconnector Cable............. 1
17  09.4604.0045 Pressure SeNnSor.........cccccevvivreeeennns 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 165

Courtesy of Crane.Market


https://crane.market

January 2012

I 700 Electric Installation

703.1 607029 Base Frame Line
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Iltem Part No.

1 5506020593
2 56.0012.0066
3  56.0012.0065
4 56.0012.0000
5 0442400041
6  56.0012.0056
7  56.0013.0039
8  56.0013.0006
9  56.0013.0000
10  07.0705.0103
11 0442400053
12 07.0705.0102
13 04.4240.0052
14  04.4236.0084
15 0707110299
16  07.0711.0381
17  07.0711.0386
18  (09.0802.0036

Description

Base Frame Line....................
Codified Proximity Interface....
Codified Proximity Transducer
Proximity Transducer..............
Solenoid Valve...........cccccoueee.
Diesel Level Indicator.............
Hydraulic Oil Level Indicator...
Pressure Sensor...........ccce......
Temperature Sensor...............
Solenoid Valve
Solenoid Valve
Solenoid.......cccevvviiiiieee.
Solenoid Valve..............o.ue..
Solenoid Valve Block..............
SENSOT...cciiiiiiiiiieeeeeeeeee e
SWILCh. .o
Speed Sensor.........ccccecceevee.
Pin Load Cell..........ccoevneeenn.

Ganie

Part No. 645047
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703.1 607029 Base Frame Line
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ltem Part No. Description Qty.
1 0543290016 Pressure Transducer............cccueeeennn. 1
2 0543290017 Pressure TranSAUCETN...........ccccveeenne 1
3 0543290002 Pressure Transducer........................ 1
4  054329.0001 Pressure TransducCer.........ccccceeernunee 1
5 5600090000 HOIMN...coiiirieiieiiiiiiiee e 1
6  07.07030321 BUID.....oooiiiiiiiiiieeeeieee e 1
7 5600100004 License Plate Light..........cccccovnunnnen. 1
8 5506020592 Turret LiNe.......cccovcuveerieeeeiiieeeniieenae 1
9 56.00120064 Proximity TransducCer...........cc.cceeunee 2
10 56.0009.0001 Backup HOrN.......ccccoviivieeeenniiieneanne 1
11 56.00100016 Front Right Road Light..................... 1
12 56.0010.0015 Front Left Road Light..........cccccouveee. 1
13 635528 Turn Lighte..oeeeeeeeeeee e 1
14 0707030175 Turn Light Bulb........ccoovvieiniiiininen. 1
15 56.0010.0059 Position Light Bulb...........cccceeernenen. 1
16  56.0010.0060 Road Light Bulb............ccceevevvennneenn. 1
Genie

704.1 607030 Turret Base Frame Line - Part 1

Part No. 645047

GTH-4016 SR, GTH-4018 SR

169

Courtesy of Crane.Market


https://crane.market

January 2012

705.1 607031 Turret Base Frame Line - Part 2
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705.1 607031 Turret Base Frame Line - Part 2

ltem Part No. Description Qty.
1 56.0012.0067 Lenght-Angle-Temp. Transducer......1
2 56.0012.0063 Pressure TranSAUCEr...........cccccvveennee 4
Genie
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706.1 607032 Dashboard Line

Part No. 645047
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706.1 607032 Dashboard Line

ltem Part No. Description Qty.
1 5506020598 Dashboard Line........cccccocovvivervrennnen. 1
2 5506020597 Driver Line......c.cccooviviiniiinicninene, 1
3 5600210118 Relay UnNit.......ccccocvvrerinieiiiieeniieee 3
4  56.0021.0117 Fuse-Relay Board.............ccceeeernnne 1
5 56.0021.0080 Machine Control Unit.............c.coe..... 1
6 07.07030486 Relay.....ccccooerimiiiiiieeiiiieiiiee e 1
7 0707030193 FUSE BA.....ccoiiiiiiiiiiieenie e 1
8 07.0703.0192 Relay........ccovemiiririiniiiiiciiceieenis 1
9 56.0005.0017 Relay Support Bracket..................... 1
10 56.0005.0014 Relay SUPPOIt......cccooiuveeeeriiiiiieeeanns 1
11 56.0005.0016 FUuSEe SUPPOIt.....ccceiiiiieeieeieieiiiiiiiinns 2
12 56.0005.0015 Relay SUPPOrt.......cccocevmveeiriieeerneenns 2
13  56.0021.0134 Wind Wiper Timer.........ccccoevevveeeennn. 1
14 634976 Fuse 30A......cciiieninicceeen 1
15 5600210135 Modole Anti-Start Engine................ 1
16  56.0016.0066 Machine Control Unit Display.......... 1
17  01.0031.0298 Washer D6 UNI 6593 ZN................. 2
18 0140320002 Spring Washer D6............ccceeernenen. 2
19 01.0001.0154 Screw TE M6x16 UNI 5739 8.8
ZN it 2
Genie
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707.1 607033 Side Cab Line
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707.1 607033 Side Cab Line

ltem Part No. Description Qty.
1 5506020525 Side Cab Line.......ccccocvvirivrencerennnen. 1
2 56.0010.0005 Flashing Beacon............ccccceeevunneen.. 1
3 07.0703.0384 Bulb Light.......c.cccooveeviiieiiiieeniieens 1
4 56.0002.0000 SUPPOIt.....ccceeviiiiiiiiiiiiriiieieeeeeeeeeean 1
5 01.0001.0254 Screw TE M8 x 20 LG. 8.8 ZN UNI
737 e 2
6 56.0021.0086 Washer D8 UNI 6592 ZN................. 2

01.0023.0054 Stop nut D8 6S UNI 7473-7474....... 2

Genie
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708.1 607034 Dashboard
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ltem Part No. Description Qty.

1 0707030424 Dasboard Indicator Light Board....... 1

2 5506020639 Complete Right Dashboard............. 1

3 07.07030426 Water engine temp. indicator........... 1

4  56.0012.0079 Hydraulic oil temp. indicator............. 1

5 07.0703.0427 Fuel level indicator..............cccocurnnne. 1

6  07.0703.0428 HoOUr COUNtEr........ovvveeeiiirieeeenireee. 1

7 07.0703.0029 Switch - Start Engine.............ccuuee.. 1

8  07.0703.0125 KEY....ooeiiieieiririeeiiiee e siiee e 1

9 07.07030577 Switch - Steering Mode................... 1
10 07.0703.0429 GriP.eceeciereeieieeiiieeaniieeesieeesaeeeeseeeeas 1
11 0707030430 SWItCh....ccoiviiiiiiiiiiiieiie e 2
12 0707030007 Glass - Mechanical Gear................. 1
13 0707030008 Glass - Transmission Lock............... 1
14 0707030572 SWItCh.....cooceviiiiiiiiiiiiiiece e 1
15 0707030032 Glass - Hazard Warning Light.......... 1
16  56.0015.0008 Right Plate Dashboard.................... 1
17 0707030433 SWItCh....ccovcviiiiiiieiiiieiiee e 2
18 0707030434 Glass - Road Light............cccceernenen. 1
19 0707030435 SWItCh....ccoooieiiiiieiieeeee e 1
20 07.0703.0010 Glass - Heating fan...........c..ccccuve... 1
21 5506020640 Complete Left Dashboard................ 1
22 07.07030657 Indicator Light Support.................... 2
23  56.0017.0029 Low Level Hyadraulic Oil Light......... 1
24 560017.0093 Glass - Electronic Level................... 1
25 5600150009 Left Plate Dashboard....................... 1
26 56.0017.0094 Glass - 1st Gear.......cccceervricveennennns 1
27 0707030673 Glass - 2nd Gear........cc.ccveevverennnen. 1
28  07.0703.0419 SWItCh.....ccviiiiiiiiiiiiieeiee e 4
29 640006 Glass - Left Outriggers.........c...co.... 2
30 07.0703.0035 Glass - Right Outriggers................. 2
31 07.07030669 Complete Switch - Work Mode........ 1
32  07.0703.0668 LOCK RiNG.......ccoccvvureeeriiiiiineeeiiinnnnn. 1
33 07.0703.0019 Selector Indicator Light.................... 1
34 07.0703.0423 CaP..ciciiuereriiieaiiieeiiieesiieeeseeaeseeens 6

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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708.1 607034 Dashboard
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709.1 607035 Rear Road Light

Genie
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ltem Part No. Description Qty.
1 56.0010.0056 Left Support Light.........ccccevviiveneenn. 1
2 56.0017.0057 PlUQ...cccoiiiiriiiieiiienienii e 1
3 06.4401.0001 O-TINQ..eiiivrieiinieenirieenieeenireeesineeenaes 1
4 5600100052 Rear Light.......cccccooienieniiienicnieennn 1
5  56.0010.0053 Light.....cccoveviviiiiiiiiiiiiniieicnieee, 1
6 56.0010.0054 Light Group With Harness............... 1
7  01.0003.0948 Screw M2,9X13......cccevvvviiiniiiiieninnn 3
8  56.0010.0050 Reflector......ccccoviriiicviiniriiienienneen 1
9 56.0010.0051 Reflector......ccccuvviiiiieeeiiiieniieeee 1
10 01.0003.0949 Screw M5X45........cccoeviviiienieenineenns 2
11 0140310006 Washer.........cccoiiiieniiniienienneee, 2
12 0140320012 Spring Washer.........ccccoevveenieeerineenns 2
13 0100030950 Screw M3,5X9,5.....cccccvviiiiiiiiiennnnnnns 1
14 0100030951 Screw M3,5X22......cccccecriiriencuininennns 1
15 5108114044 Light SUPPOIt.......cccvveinrieinieeerneenns 1
16  56.0010.0055 Reflector.......ccccoovniiieiiiiiiiiiieeenis 1
17 0644010002 Seal....ccccovviiiriiiiiiiiieiiiiicesee e 1
18 0707030175 BUID....oooiieiiiiiee e 2
19 0707030319 BuUID...ccoriiiiiiiieeiicee e 1
20 56.0010.0057 Right Supporto Light..............ccueeeee.. 1
21 5600100041 Complete Right Rear Light.............. 1
22 5600100042 Complete Left Rear Light................. 1

Part No. 645047
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710.1 607036 Connectors

ltem Part No. Description Qty.

56.0002.0132 5-way Mark li Connector
56.0002.0144 11-way Mark li Connector
56.0002.0103 5-way Mark li Connector
6.0002.0175 5-way Mark li Connector (Yellow)
56.0002.0108 6-way Connector
56.0002.0108 4-way Connector
56.0002.0111 36-pole Connector
56.0002.0141 2-way Deutsch Connector
56.0002.0073 3-way Deutsch Connector
56.0002.0069 3-way Deutsch Connector
07.0703.0383 6-way Deutsch Connector
07.0703.0382 6-way Deutsch Connector

© 0O N o o0 b~ WDN PP

el =
N B O

Genie
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‘ 711.1 607037 Connectors
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711.1 607037 Connectors

ltem Part No. Description Qty.
1 56.0002.0226 2-way Connector
2 5600020128 Delphi 6v Connector
3 5600020113 6-way Connector
4  07.0703.0314 12-way Deutsch Connector
5 5600020031 2-way Connector
6 5600020134 2-way Connector
7  56.0002.019 Connector
8 56.00020169 Rigid White Faston Cover
9 56.00020117 Red Fork D.4.3
10 5600020622 C/c D.5,3 For Wire D. 1-2,5
11 5600020119 C/c D.5,3 For Wire D. 3,10-5,30
12 5600020198 C/c D.5 For Wire D. 10
13 5600020197 C/c D. 8 For Wire D. 10
14  56.0001.0006 C/c D. 10 For Wire D. 25
15 56.0001.0009 C/c D. 6 For Wire D. 4
16  56.00020141 2-way Deutsch Connector
Genie
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‘ 712.1 607038 Connectors
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712.1 607038 Connectors

ltem Part No. Description Qty.

07.0703.0383 6-way Deutsch Connector
56.0002.0069 3-way Deutsch Connector
56.0002.0104 1-way Mark li Connector
124221 2-way Connector
56.0002.0153 2-way Deutsch Connector
124234 Connector

56.0002.0169 Rigid White Faston Cover
125005 3-way Deutsch Connector
101040 C/c D. 10 For Wire D. 70
56.0002.0622 C/c D.5,3 For Wire D. 1-2,5
56.0002.0119 C/c D. 5,3 For Wire D. 3,10-5,30
101052 C/c D. 10 For Wire D. 70
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ltem Part No.
1 5600020254
2 5600020153
56.0002.0256
4 5600020255
5 5600020257
6 005796
7 005361
8  56.0005.0009
9  56.0001.0011
10  56.00020258
11 56.0002.0259
12 5600020260
13 5600020242
14 5600020237

Description Qty.
7-way PF Connector for Towing
Attachment

CO015 Deutz DT 2-Way Vacuum
Receiver Modules

Metri-Pack 280 2-Way Male Connector

Tyco 1-Way PM Fastin Faston
Connector

MCP Female Terminal, 2.8 0.5-1mm
F. F. Large Ratchet Stop 4-6 sq mm
White Modular Relay Connector
MTA Fuse Box

D10 Cable Terminal for 10 sg mm
Cable

COBO Series 600 Int. Connector

Tyco MCP 2.8 6—way Connector PM
Blue pol. B-C

Tyco 2.8 21-way Connector PM Brown
pol. B-C

AMP Fasth-Faston 3-Way Connector
PF

Tyco MCP 21-way Brown pol. B-C

Part No. 645047
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‘ 714.1 607040 Connectors
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Iltem

10
11
12
13
14

Part No.

56.0002.0239

56.0002.0240
56.0002.0036
56.0002.0261

56.0002.0263

56.0002.0262

56.0002.0236
56.0002.0267
56.0002.0266
56.0002.0265
56.0002.0264
56.0001.0012
07.0709.0624
56.0001.0013

Description Qty.

Deutz Series HDP20 31-way
Connector PM

YAZAKLY Type 2-way Connector PM
Deutz 12-way Connector PM

Mate’'n’lock 4-way Connector PF
Circular

Pneutron 7-way Connector Round
Black

Tyco MCP 2.8 12-way Connector PF
Green pol. B-C

Flat Male Plug, Galvanised

YAZAKL Y Type 2-way Connector PF
Relay Maxi Vacuum Receiver Module
MTA 1-way Power Connector PF Blue
MTA 1-way Power Connector PF Grey
Cable Terminal D6.4 x 16 sqg mm

90° Faston Spade Lug

Cembre Cable Terminal D10 x 16.00
sg mm

Part No. 645047
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715.1 607041 Connectors
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Iltem

10

11
12

13

14

Part No.

56.0002.0269

56.0002.0268

56.0002.0234

56.0002.0235

56.0002.0242

56.0002.0238

56.0002.0270
07.0703.0621
56.0002.0236
56.0002.0115

56.0002.0243
56.0002.0238

56.0002.0237

56.0002.0097

Description Qty.
YAZAKL Series 305 1-way Connector
PF

3-way Connector PF TS Standard
Series Sealed

Deutz HDP20 31-way Connector PF
In Line

Deutz HDP20 31-way Connector PF
In Line

AMP Fastin-Faston 3—way Connector
PF

Tyco MCP 2.8 6-way Connector PF
Blue pol. B-C

AMPSEAL 23-way Connector PF
S.Seal 4-way Connector PF
Flat Male Plug, Galvanised

Deutz 2-way Connector PF Sealed
C015

YAZAKL SWP 2-way Connector PF

Tyco MCP 2.8 6-way Connector PF
Brown pol. B-C

Tyco MCP 2.8 21-way Connector PF
Brown pol. B-C

FCI SICMA-2 24-way Connector PF

Part No. 645047
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716.1 607042 Connectors
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716.1 607042 Connectors

ltem Part No. Description Qty.

56.0002.0200 FCI SICMA-2 24-way 'Connector PM
56.0002.0036 Deutz BT 12—way ‘Connector PM
56.0002.0242 Deutz BT 12—way Connector PM

Genie
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801.1 607043 Transport Locking Devices

Only for machines destined for the Italian market

-

NI

ATEREX BRAND
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Iltem Part No.

09.0803.0026
09.0803.0074
01.0023.0055
51.0803.4500
01.0001.0315

ga b~ W N PP

(o2}

09.0803.0069
09.0803.0108

Description Qty.
Spring Split Pin......ccccceiiiiis 2
ROPE...ooiiiiic e 1
Stop Nut M10 UNI 7473 6S............. 2
Safety Braket........ccocceeiiiiiieiinnninns 1
Screw TE M10 x 110 UNI 5737

8.8 2
Spring CatCh........ccoeevviiiiiieeeiieee 8

Small Chain D. 4,4 LG 0,7 Meters....4

Part No. 645047

Ganie
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802.1 607044 T.U.V. Dotation
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802.1 607044 T.U.V. Dotation

ltem Part No. Description Qty.
1 0707230042 Rear View Mifror........ccccceeeiiiineneennn. 1
2 07.0701.0193 Orange cap Motor Transmission......1
3 5600100029 Red RefleX.......ccuuieeeeiiiiiiieeiiieen. 2
4  56.0010.0020 Orange RefleX.......ccooeeiiiiiiiienennnninns 6
5 0946180276 YellOW......cceiiiuieeeiiiieniiie e 2
6 0946180339 Max Speed Label.............ccevevverennne 3
7 0908030081 Wedge COiN......ccuvveeeeeiniiieeeeeeiieennn 1
8 0100030153 Screw TCEI M 6x15 UNI 5931 8.8
ZN ittt 4
9 0140320002 Spring Washer D 6...........ccccevcveeennne 4
10 01.0031.0298 Plain Washer D 6..........ccccoeeuvveeeennne 4
Genie
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803.1 607045 Plate For Swiss Market
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803.1 607045 Plate For Swiss Market

ltem Part No. Description Qty.
1 094616.0000 Plate....cccccccireriireiiiieeniee e 1
2 0241150000 RIVEL....ccceeiiiiieriiieiiiee e 4
Genie
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804.1 607046 Hydraulic Jack

Genie
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804.1 607046 Hydraulic Jack

ltem Part No. Description Qty.
1 0946750003 Hydraulic JacK.......ccocoeeieeiiiineneannn. 1
2 0946750000 Ratchet Socket........ccccevvviveiiinnnns 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 201
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805.1 607047 Boom Electric - Part 1
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Iltem Part No.

56.0017.0072
04.0227.0501
01.4022.0007
01.0033.0000
56.0002.0310
56.0002.0307
56.0001.0021

~N oo o0 WOWDN P

Description Qty.

Connector Cap........cooevevvvinirinininnnns 1
Plastic Clamp........cccocovverieeeiiieenns 10
NUE. e 1
Washer......ccoveiiiiie 1
CONNECTON ...t 1
Cable Gland..........cccccceiiiiiiieiennnns 1

Screw And Ring Nut Connector....... 1

805.1 607047 Boom Electric - Part 1

Ganie
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806.1 607048 Boom Electric Line - Part 2

Genie
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806.1 607048 Boom Electric Line - Part 2
ltem Part No. Description Qty.
1A 5108114096 Shim GTH 4016SR.........ccccoeeeeeeennns 1
1B 5108114096 Shim GTH 4018SR.......cccccvvvvvveeeeenn. 3
2A 5108114098 Cable Holder Brakets GTH
4016SR.....coiiiieeeiee e, 2
2B 5108114098 Cable Holder Brakets GTH
4018SR.....coiiiee e, 3
3A  01.0031.0055 Plain Washer D 8 UNI 6592 ZN GTH
A016SR...eiiiiiieeeieeee e 4
3B  01.0031.0055 Plain Washer D 8 UNI 6592 ZN GTH
4018SR....coiiiieeeee e, 6
4A 0140320003 Washer D 8 UNI 1752 GTH
4016SR.....cooiiiii e, 4
4B 0140320003 Washer D 8 UNI 1752 GTH
A018SR.....cocvvieeee e 6
5A 0100010254 Screw TEM 8x208.8 UNI5737 GTH
4016SR.....cooiieiii e, 2
5B 01.0001.0254 Screw TEM 8x208.8UNI5737 GTH
4018SR.....coiiieei e, 2
6A  01.0001.0258 Screw TE M 8x358.8 UNI5739 GTH
A016SR.....cccvvieeee s 2
6B  01.0001.0258 Screw TE M 8x358.8UNI5739 GTH
4018SR.....ciiieee e, 2
7 0100010466 Screw TEM8x508.8 UNI5739 GTH
4018SR.....ccoiiiiei e, 2
8A  01.0031.0298 Plain Washer D 6x 18 x 1,5 UNI 6593
ZN GTH 4016SR.....cccccoeeveeeeeeieinnnn, 4
8B  01.0031.0298 Plain Washer D 6 x 18 x 1,5 UNI 6593
ZN GTH 4018SR.......cccoeeeivvveeee. 6
9A 0100010156 Screw TE M 6X20 UNI 5739 8.8 ZN
GTH 4016SR......cccovoiiiiiiiieeiiiieeeee, 8
9B 01.0001.0156 Screw TE M 6X20 UNI 5739 8.8 ZN
GTH 4018SR....cccccvveieiiiieeeeiiins 12
10A 56.0023.0028 Cable Holder GTH 4016SR............. 2
10B  56.0023.0028 Cable Holder GTH 4018SR............. 3
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 205
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I 800 Optionals
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807.1 607049 Hydraulic Coupling For Attachment
ltem Part No. Description Qty. ltem Part No. Description Qty.
1 0406000019 Pipe Fitting MFK 90 1/2 BSP........... 1 33 0241020012 Elastic Pin D.10 Art.104................... 1
2 0442100008 Female Coupling......ccccoovveveninnanne 3 34 09.0803.0406 Rope D.4,2 Piu Occhi Type 607....... 1
3 0442100007 Male Coupling......ccccceevvuivereeeniinaen. 3 35 0100010104 Screw M 6X40 UNI 5739 8.8 ZN.....1
4 5330010500 Manifold..........ccooociviviiiiiiieierer e, 1 36  04.0600.0087 Pipe Fitting 90 A207140-2121
5 0406070110 Nipple 1/2BSP X 11/16-16 ORFS.....2 FOR s 2
6 0406050101 Hose R2 X 3/8 1000 ED F90 37 0604420118 Bonded Ring M 13.........cccceevvveennen. 4
11/16"-160RFS.......ccociveeeeiieene, 2
7 04.0607.0114 Nipple 3/8 BSP X 9/16-18 ORFS.....3
04.0607.0112 Pipe Fitting M-M A 90° 1/4 BSP X
9/16-18 ORFS....cccoovieiieiiieieeenn 1
9 0406051043 Hose R2 X 1/4 280 FD F90
9/16"-18....eveieeeieiieeee e 2
10 04.0600.0069 Stud CMF 1/4 LG.35.........ccceeeennnn. 2
11 0406050113 Hose R2 X 1/4 LG. 405 FD-F90
9/16-18 ORFS....ccceivieieeeiiesie e 1
12 04.0607.0131 Pipe Fitting TMF+C 9/16-18
ORFS...ccoe 1
13 5401000094 Washer.......ccccoooiiiiiiieiiiiiiieee e 2
14 5305000600 Cylinder......cccccceeiviiviieieeiiiiiieee e 1
15 0100310054 Washer D6.........cccceeviiiieneeniciiieneanne 3
16 01.0001.0355 Screw TE M10X25 UNI 5739 8.8
ZN i 4
17 0140320004 Spring Washer D10............cccvveeennn. 4
18 0100310301 Washer D10.......cccceeriuiieereeniiiieneennne 4
19 5442390059 PiN.cciiiiiiiiiiiiiiiccicccieeeee e 1
20 0140320002 Spring Washer D6............c..cceuvneee.. 3
21 0442390002 ValVe......cooooeiiiiiiiieaeeeiiieee e 1
22 0406070132 Pipe Fitting A 45° M-M 1/4 BSP X
9/16-18 ORFS........ccooiiiiiviiiiiiinaes 1
23  014001.0160 Screw TCEI M6X40 UNI 5931 8.8
ZN i 2
24 074529.0107 Joint Kit.......coooviiiiiiiaeeiiiieee e 1
25 5109034951 GuUArd.........cccovurrrrriiiiiiieiereee e e e e 1
26  014001.0078 Screw TE M8 x 20 LG. 8.8 ZN UNI
D37 e 3
27  014032.0003 Spring Washer D8............cccccvvvennnee. 3
28 0100310299 Washer D8..........cccccvvvrrvirieieieiennennn. 3
29  04.0600.0081 Pipe Fitting.......cccocverieeeiireeeniieenne. 1
30 0100010156 Screw TE M6X20 UNI 5739 8.8
A | 2
31 04.0607.0163 Nipple 1/4BSP X 11/16-16 ORFS.....2
32 5400010058 PiN....cciieiiiiiiiiieiiiiiiee e 1
Genie
Part No. 645047 GTH-4016 SR, GTH-4018 SR 207

Courtesy of Crane.Market


https://crane.market

January 2012

I 800 Optionals

808.1 607050 Air Conditioning - Cabin Part

Part No. 645047

GTH-4016 SR, GTH-4018 SR

208

Courtesy of Crane.Market


https://crane.market

January 2012 800 Optionals |
808.1 607050 Air Conditioning - Cabin Part
ltem Part No. Description Qty.
1 0100010004 Screw TE M6X20.........cccevvvevvevnnnnnnn. 7
2 0100310298 Plain Washer D6...........c.cccveververene 8
3 0707400255 GUArd......ccceevivveeeiiireeiieeesieeesenee e 1
4 0100230054 Stop NUtMS8.........cooiiiiiiiiiiiiiiineeees 4
5 0100310055 Plain Washer D8............ccccceveviieenne 4
6  07.0740.0268 Left Bracket........ccocoeveeiiiiiereeeniinenn. 1
7 0100010099 Screw TE M 4X16.....ccccvvvvvviiiiereaannn 6
8  07.07400263 CONAENSEr......cevvvriariiieiiieeeiieeeae 1
9  07.0740.0260 HOSE 5/16....c.ccccvieriviniieiiiiiieniieane 1
10 07.0723.0303 TAP..eerereeeeeeererereaaaaaaaanaraaannenennnnnnees 1
11  01.0001.0037 Stop NUt MB......ccevvveieieeeenieiniiiiiiinns 1
12 01.4006.0000 Screw TSPEI M8X25 UNI5933 10.9
ZN e 4
13 0707400269 Right Bracket...........ccccceveeiniiiennenn. 1
14 01.0001.0035 Stop NUt M4.....covvvvieiiiiiiiiiiiiiiiiiiin, 6
15 0707400254 Filter....c.cooviiiiiiiiiee e 1
16 0707400258 Screw TE 4,2X13 UT0159 CVR...... 8
17  07.0740.0256 Protection COVer.......c.cccceeevueeernnennn 1
18  07.0740.0257 Bracket.........ccooveieiiiiiiiiiieiiieeeee 1
19 07.0740.0117 Washer D4,5......ccovveveveeeeeieiiiiiiiin, 1
20  04.0227.0058 Clamp.....ccccereriiiieniereiieesieeenieeneeans 2
21 540100.0092 Cabin Spacer........ccccccverrveeincrerennnn. 4
22 0707400261 Pipe, To Draft 607051, Position 10...1
23 0707230317 Pipe, To Draft 607051, Position 9.....1
24 0707230319 Bracket........ccccoccuueveeiiiiiiieneeeiiieen. 1
25 0707230318 COOlEr....ccvvviririiiiiiieieieiieeeeeee e 1
26 0707230321 Temperature Switch..........cccccovuvneee.. 1
27 0707230316 Pipe...ceiiiiiiiiiiiieeeeiiieee e 1
28 0707230320 SUPPOIT.....eueeiiririririiiiiiirireeeeeeeeeeeens 1
Genie
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809.1 607051 Air Conditioning - Hydraulic Part
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809.1 607051 Air Conditioning - Hydraulic Part
ltem Part No. Description Qty. ltem Part No. Description Qty.
1 040607.0111 Pipe Fitting 1/2" BSP X 13/16"-16 29 5600140031 Compressor A/C DELPHI ART
ORFS....oiiiieeee e 3 015200/1 SP15 OR.RO.E132/2
2 04.%05-0981 Pipe RZ x 1/2 LG.1400 FD_FD 12V .................................................. l
13/16"-16..cccciciiieeeeeiiieiee e 1 30 0604420122 Bonded Ring 1/2".........ccccevveeiiinnnnn. 2
3 0406050194 Pipe R2 X 1/2 LG.1100 FD-F90 31 09.0803.0618 Belt13 X 9-3A 0700 - DIN/ISO
13/16-16 ORFS.....cccceviiiiviieieennen 1 TT53ciee e 1
4 0406070145 Pipe Fitting 3/8" BSP 13/16"-16 32 (0946700018 Insulator ART TCVF 3030
ORFS....oiiiiie e 1 110.01.020....cccuiiirieieeniienieeeiee i 4
5 04.06050774 Pipe R1 X 1/4 LG 1100 F90-FD 33  51.04005008 Belt TENSIONETr.........cccevvvrrereeeiriinnnn. 1
9/16-18....ceiiiiriiiiicee e 1
6 04.0607.0114 Pipe Fitting 3/8 BSP 9/16-18
ORFS...oiiiiiee e 1
55.0407.0000 Complete Hydraulic Compressor.....1
04.0607.0113 Pipe Fitting 1/4" BSP 9/16"-18
ORFS....ioiiiiee e 1
9  (07.07400380 Pipe, To Draft 607050, Position 23...1
10 0707400381 Pipe, To Draft 607050, Position 22...1
11 01.0001.0256 Screew TE M 8X25 UNI 5739 8.8
ZN. ittt 2
12 01.0001.0304 Screew TE M10X50 UNI 5739 8.8
ZN it 2
13 01.00030205 Screew TCEI M 8X25 UNI5931
8.8ZN...oiiiiiii 4
14  01.0001.0257 Screew TCEI M10X35 UNI5931
8.8ZN...oiiiiiiiic 2
15 01.00230054 Stop Nut M8 UNI 7473 6S ZN......... 6
16  01.00230055 Stop Nut M10 UNI 7473 6SZN........ 2
17  01.0031.0055 Plain Washer D8 UNI 6592 ZN........ 2
18 01.0031.0056 Plain Washer D10 UNI 6592 ZN.....10
19 0140320003 Spring Washer D8 ZN
RINFORZ.044108.........ccccocvveieeennnn 4
20 0140320004 Spring Washer D10 ZN
RINFORZ.0441010....ccccccvvieieiennannnn. 2
21 0406060016 Pipe Fitting CMF G1/2 ES LG.45.....2
22 0406070111 Pipe Fitting 1/2BSP X 13/16-16
ORFS....o it 2
23 04.0607.0113 Pipe Fitting 1/4BSP X 9/16-18
ORFS...cooiii e 1
24 0442230002 Pipe Fitting G1 12 Casappa With
Fixing Kit.....ooooiiiiieieieeeeeee, 2
25 5109035004 COVEI.....oeiiiiiiiiiiiaeaiiiieieeeeaiiiieaeeens 1
26 54.0400.0038 PUllEY......ccomiiimmiiiiiiiieiiiee e 1
27 5108114249 SUPPORT A/C COMPRESSOR.....1
28 0442380076 Hydraulic MOtOr........cccecvveeerrirennen. 1
Genie
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Iltem Part No.

07.0703.0486
07.0703.0148
56.0005.0009
634976

07.0703.0188
07.0703.0431
07.0703.0462
55.0602.0288

0 N o o0 WN P

810.1 607052 Air Conditioning - Electrical Part

Description Qty.

Relay....cccoooiiiiiiiii e 2
10A FUSE....ociiiiiiieiii i, 1
Fuse Support.......cccccovvcvveveiiniinnenn. 2
30A FUSE....cooiiiiiiiieee 1
Relay Support.......cccccoevvvieveeeiiinnnn. 2
Air Conditioning Switch.................... 1

Air Conditioning Glass Switch......... 1
Air Conditioning Complete Wiring.....1

Part No. 645047

GTH-4016 SR, GTH-4018 SR
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‘ 811.1 607053 Man Platform Predisposition - Part 1 - Emergency Pump Kit

ELECTRIC §R7
|| EMERGENCY &
.1 PUWP
|
|

Genie
214 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market


https://crane.market

January 2012 800 Optionals |
811.1 607053 Man Platform Predisposition - Part 1 - Emergency Pump Kit
ltem Part No. Description Qty.
04.0607.0110 Nipple 1/2 BSP x 11/16-16 ORFS....1
Figure 607021 - Position 4
04.0605.0980 Hose R1 x 3/8 LG 2700 F90 FD
L11/16"-16. e 1
04.0607.0111 Nipple 1/2 BSP x 13/16-16 ORFS....1
04.0605.0978 Hose R1 x 1/2 Lg 2500 F90 FD
13/16"-16.cccuiieiiieiieeeeiee e 1
6  04.0607.0117 Nipple 3/8BSP x 11/16-16 ORFS.....5
7 01.0031.0056 Plain Washer D10 UNI 6592 ZN......2
8 0140320004 Spring Washer D10 ZN.................... 2
9 0100010605 Screw TE M14X35 UNI 5739 8.8
ZN oo 2
10 0442380048 Electical Pump.......cccovveveenniiieneenn. 1
11 0604420124 Bonded Ring 3/4".......ccccveevviivnneenn. 2
12 0406000046 Nipple 3/4 X 3/4 BSP.......ccccccvue..... 1
13 0442390012 Valve VUC 3/4 PA5....cccceeeviiieeeenn. 1
14  04.0607.0107 Nipple 3/4"BSP x1" ORFS............... 1
15 04.0607.0170 Fitting TMF+L 1"3/16-12 ORFS....... 1
16  04.0605.0174 Hose R2 X 3/8 LG.600 FD F90
11/16-16 ORFS......ccciviiiieieeeiiieen. 2
17  04.0600.0029 Nipple 3/8 X 3/8 bsSp.....ccveevviuvrereennn. 1
18 04.0607.0814 Elbow 90° M3/4-16 UNF 11/16-16
ORFS...coieee 1
19 0442250001 Valve VMP/B/L/5385.........ccccuvveeeennn. 1
20 0604420120 Bonded Ring 3/8".........ccccvvveeevrirnnnn. 2
21 0442390032 Valve VUC 38 PAO.5....cceeeeeeiie. 2
22 01.0003.0162 Screw TCEI M6x50 UNI 5931 8.8
ZN oo 1
23  04.0607.0162 Nipple TMF+C 11/16-16 ORFS....... 1
24 04.0607.0233 Nipple GMF F 11/16-16 ORFS X M
9/16-18...eeeiiiieiee e 1
25 0406050979 Hose R2 X 1/4 800 FD 1/4 B SP F90
/16”18 1
26 0442100004 Pressure Plug M 1/4 BSP................ 1
27  09.0803.0031 Pressure Plug Braket....................... 1
28 01.0003.0159 Screw TCEI M6X35 UNI 5931 8.8
ZN.ooiiiiiiiiii e 2
29  04.0600.0069 Pipe Fitting CMF 1/4 ES LG. 40......1
30 0140320002 Spring Washer D6 ZN...................... 2
31 01.0031.0054 Plain Washer D6 UNI 6592 ZN........ 2

Part No. 645047
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812.1 607054 Mixing Bucket Predisposition

ATEREX BRAND
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812.1 607054 Mixing Bucket Predisposition

ltem Part No. Description Qty.
56.0017.0012 Switch Without Symbol.................... 1
56.0017.0008 Hydraulic Flow Direction Symbol.....1
07.0703.0494 Switch With Mechanical Stop Without
SYMbBOL....oiiii e 1
4  56.0017.0074 Mixing Bucket Symbol..................... 1
Genie
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813.1 607055 Electrical Predisposition Boom Light, Auxiliary Hydraulic Circuit GTH 4016SR

7]

Genie
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813.1 607055 Electrical Predisposition Boom Light, Auxiliary Hydraulic Circuit GTH 4016SR

ltem Part No. Description Qty.
1 0100310055 Plain Washer D 8..........cccceevuvveeeennn. 8
2 0140320003 Spring Washer............ccccvveveeeinnnnnn. 2
3 0100010252 Screw TE 8 X 16.......uuvvvvvveieieienennnnn. 2
4 5600230027 Cable Re€l.......ccceevuereviiieiiiiaaiieenn 1
5 0100310054 Plain Washer...........ccccevviieeniiinenne 4
6 0100230053 Stop NUt M 10.....ccceveeeiuiieneeeninenn. 2
7 5108076400 Braket.......cccoovmiiiiiiineiiiieiiee e, 1
8 56.0023.0017 Wire RoOller.......ccocuviiriiiiiiiiieiiieee 1
9 0100010156 Screw TE 6 X 20.......ccuvveeeeieieieneennnn. 2
10 0100310056 Plain Washer D 10........ccccceeuvveeennn. 1
11 01.0019.0105 Nut M 10.....cccoviiiimiiieiiniiieenieeenieenns 1
12 5108114097 Braket......ccccoiereriieeiiireesieeennineens 1
13 5506020420 Electrical Line Connection Reel
Cable-BOOM........cccuueeeeeiiiiieeee e 1
14 5600020139 4 Way Female Connector................ 1
15 56.00020140 4 Way Female Connector Holding
Plate.....oooii 1
16  56.0002.0040 Standard Male Terminal for Deutsch
CONNECHON ... 4
17 56.00020056 4 Way Male Deutsch Connector......1
18 56.0001.0014 4 Way Male Deutsch Connector
Holding Plate.........cccccevvieeeiiincnee. 1
19 56.00020032 Standard Female Terminal for Deutsch
CONNECHON ... 4

Part No. 645047
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814.1 607056 Electrical Predisposition Boom Light, Auxiliary Hydraulic Cicuit GTH 4018SR

ltem Part No. Description Qty.
1 0100310055 Plain Washer D 8..........cccceevuvveeeennn. 8
2 0140320003 Spring Washer............ccccvveveeeinnnnnn. 4
3 0100010252 Screw TE 8 X 16.......uuvvvvvveieieienennnnn. 2
4 5600230027 Cable Re€l.......ccceevuereviiieiiiiaaiieenn 1
5 0100310054 Plain Washer...........ccccevviieeniiinenne 8
6 0100230053 Stop NUEtM B....oeevvvreeviiieiiiieesiieene 4
7 5108076400 Braket.......cccoovmiiiiiiineiiiieiiee e, 1
8 56.0023.0017 Wire RoOller.......ccocuviiriiiiiiiiieiiieee 2
9 0100010156 Screw TE 6 X 20.......ccuvveeeeieieieneennnn. 4
10 51.0807.6500 Braket.......ccccooiererieeeriieeeiieeeniieenns 1
11 0100310056 Plain Washer D 10..........cccccceeeruneenn. 1
12 01.0019.0105 Nut M 10.....cceoiiviriireeiieeenieeesieens 1
13 5108114097 Braket......ccocosiereriieeiiieeeiieeesiieens 1
14 5506020420 Electrical Line Connection Cable Reel
- BOOM.ciiiiii e 1
15 56.00020139 4 Way Female Connector................ 1
16  56.0002.0140 4 Way Female Connector Holding
Plate. ... 1
17 5600020040 Standard Male Terminal for Deutsch
CONNECTON....ceeiiiiiiieee e 4
18 56.00020056 4 Way Male Deutsch Connector......1
19 56.0001.0014 4 Way Male Deutsch Connector
Holding Plate........cccccooviieiiinniiinen. 1
20 56.0002.0032 Standard Female Terminal for Deutsch
CONNECTON....ceviiiiiiieeeeeiieee e 4
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Iltem Part No.

1  01.0001.0505

01.4032.0005
01.0031.0057
51.0901.6900
01.0001.0304

a b~ WD

(o2}

01.4032.0004
01.0031.0301
54.0101.0019

Description Qty.
Screw TE M 12 x 25 UNI 5739 8.8
4 USSR 2
Spring Washer D 12.........ccccceeeenns 2
Plain Washer D 12.........cccccceevunneeen. 2
Grate......coooeeeiiiei e 1
Screw TE M 10 x 50 UNI 5739 8.8
ZN it 2
Spring Washer D 10.........cccccevveennee 2
Plain Washer D 10........cccccceeevinenn. 2
SPACET . ittt 2
Genie
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ltem Part No. Description Qty.
1 0707400156 Wiper ArM......cccccoemiiiiieieeniiiieneannns 1
2 09.0803.0125 CaApP...cciicueeerrereririeriieeesiieeenieeesreens 4
3 07.07400035 RUDBDEr.......ccoiiiiiiiiiiicece 2
4 07.07400212 SCrEW....ccesueeeiieeeaiieeenieeeasiieaeaeeeenns 2
5  07.0740.0213 BUShING......ccceeiviviiiieeeeiiiieee e 2
6 07.0740.0214 Rubber.......cccooiiiiiiiiiiiiiecieee, 2
7 07.07400157 Wiper Blade.........cccccooouveiiiineniinenne 1
8 07.0740.0209 Rear Window Fixing Kit................... 1
9 07.07400210 RUDBDEr......ccoiiiiiiiiiiiiieecee 1
10  07.0740.0158 Wiper MOtOr........cccouriuiriereeniiiieeeanne 1
11 07.0740.0211 SPACEI..cciiiiiiiiieeiiieiiiiiiiiiciirivierenees 1
12 0707400138 Complete Kit.....cocoooveeirreeiniieenneenns 1

Part No. 645047
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817.1 607059 Boom Work Light
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Iltem

© 0 N o 0o b~ WN PP

10
11
12
13

14

Part No.

56.0010.0068
07.0703.0047
51.0806.5700
01.4032.0004
01.0019.0105
04.4227.0003
01.0031.0055
01.4032.0003
01.0001.0254

07.0703.0433
56.0017.0032
56.0002.0139
56.0002.0140

56.0002.0040

Description Qty.

Work Light Kit........ccveeieiiiiiiiiies
Bulb Light 55W 12V.........cccceevenne.
Bracket.........cocceviiieiiiiiiiece
Spring Washer D10 ZN....................
Nut M10 UNI 5588 6SZN.................

Spring Washer D8 ZN......................
Screw TE M8x20 LG. 8.8 ZN UNI

4 Way Female Connector................
4 Way Female Connector Holding

Standard Male Terminal for Deutsch
[©F0] a1 gT=Tex (o] S
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ltem Part No. Description Qty.

56.0010.0068 Work Light Kit........cccceeviveeniineniennn. 1
07.0703.0047 Bulb Light 55W 12V........ccocvvvernnenn. 1

3 0100010505 Screw TE M12X25 UNI 5739 8.8
ZN oot 1
4 0140320005 Spring Washer D12 ZN.................... 1
5 0100310057 Plain Washer D12 UNI 6592 ZN......1
6 5108108900 Bracket.........ccccooevrireeeiiiiiineeeiiiennnn 1
7  09.0803.0052 Gaskef........cceevvviriiviiiiiiiiiieeean, 0,5-m
8  07.0703.0433 SWItCh....eeviviiiiiiiii e 1
9 56.0017.0032 Switch Glass........cccccevviuireeieeiiinnnn. 1

Part No. 645047
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819.1 607061 Auxiliary Hydraulic Circuit
ltem Part No. Description Qty.
1 040220.0051 CaP.eiieieereraeereaiieeenreeesaeeesseeaesneeas 1
2 06.04420117 BONDED RING 1/4"........ccceveviuirenn 1
3 04.0600.0019 Pipe Fitting MFK 90 1/2 BSP........... 2
4 0406000017 Pipe Fitting 1/2X 1/2 BSP................ 6
5 06.04420122 BONDED RING 1/2".......ccccvvevuieene 8
6 0442400011 Solenoid Valve...........cccccvveveeeninnenn.. 1
7  540101.0000 SPACEN......uuummmreriiiririiieaeaeaeaeaeaaaaenes 2
8 0442100008 Female Quick Coupling 1/2"............ 2
9 0442100007 Male Quick Coupling 1/2"................ 2
10 01.0001.0209 Screw TE M8X70 UNI 5737 8.8
ZN it 2
11 0100310055 Spring Washer D8 ZN...................... 2
12 0140320003 Plain Washer D8 ZN............cccueeeee.. 2
13 0406020581 Flexible Hose R2 X 1/2 400 F90 F45
BSP .. 2
14 07.0704.0153 Solenoid.......ccccceevrmeeeinieeinieeiiieenns 1
15  07.0703.0494 SWIitCh....cccceiiiiiiiiiiiieiie e 1
16  56.0017.0010 Switch Symbol.........ccccceviiniiiiennenn. 1
17  56.0017.0006 Switch Complete........cccccveevviivreneennn. 1
18 0406000107 Pipe Fitting GMF 1/2 BSP............... 2
19 04.0600.0087 Pipe Fitting 90 A207140-2121......... 2
Genie
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820.1 607062 Emergency Electric Pump

e

)

-

-

NI

ATEREX BRAND

232 GTH-4016 SR, GTH-4018 SR Part No. 645047

Courtesy of Crane.Market


https://crane.market

January 2012 800 Optionals |
820.1 607062 Emergency Electric Pump
ltem Part No. Description Qty.
01.0031.0054 Washer D 6......cccccoveeeeniieencienenneennn 2
01.4032.0002 Spring Washer D 6.........cccecvveerneenn. 2
3 01.0003.0153 Screw TCEI 6X15 UNI 5931
8.8ZN..eiiiii e 2
4 5506020290 Electric liNe........coocuvveeeeiiiiiiineenns 1
5 56.0021.0023 Push Botton BOX.........ccceevveeerveeenne 1
6  07.0703.0359 Push BUtON........ccccoeeeiiiiiereeeniienn. 1
7  07.07030430 SWItCh...cceeveiiieeeiie e 1
8 07.07030440 Glass SWItCh........cccoevvvieiiiireniieenne 1
9 5600120048 Electronic Level......c..ccccveveeeniunneen.. 1
10 0140030000 Screw TCEI M 4X16 UNI5931
8.8ZN..iiiii e 3
11 0140320011 Spring Washer D4 ZN...................... 3
12 5506020508 Positive Battery Power Line............. 1
13 0442380048 Electric PUmMpP.......ccoviiiiereiiiiiieeenn. 1
Genie
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821.1 607063 Auxiliary Left Joystick

ltem Part No. Description Qty.
1 56.0016.0096 JOYSHCK......ccscurrereeiiiiiieeeiiiiiieaeeaie 1
2 0707410012 Dead Man SwitCh.........ccccvvevuirennne 1
3 Joystick Handle.............cccovceeennnenn. 1
4  56.0016.0085 Rubber Protection.............ccccceeernunne 1
5 0140060006 Screw TSPEI M5X16 UNI 5933....... 4
6 0140060001 Screw TSPEI M6X16 UNI 5933....... 4
7 5108114036 Joystick Adapter.........ccccceeeeiieneenn. 1
8 07.0740.0196 Joystick SUPPOrt.....c.ccccccvveveeeirvrnnnn. 1
9 07.07400186 Lever-Fitted LOCK.........cccuvevrerriunnnnnn. 1
10 01.4006.0017 Screw TSPEI M8X35 UNI 5933....... 2
11  01.0031.0055 Plain Washer D8 UNI 6592.............. 4
12 01.0023.0054 Nut M8 UNI 7473 6S........ccccvvevneenn 4
13 024126.0006 Pin BOlt......c.coevieveeiiieeeiiieenieee e 1
14 07.0740.0194 Joystick SUPPOrt.......ccccvvveevvivreneennnn 1
15 0707400100 CONNECLION.....cceeiiiiuiiiiaeaiiiiieeeaeees 1
16  01.0031.0057 Plain Washer D12 UNI 6592............ 1
17  01.0019.0106 Nut M12 UNI 5588 6S...........ccuvue.. 1
18 0707400185 Gas SPriNg.......cccverrrereerreerrieeeerineeens 1
19  07.0740.0181 Joystick SUPPOrt.......ccuveeeevriurieneannns 1
20  07.0740.0012 WaSher.......ccccooiiiiiiiiniiiiinieeeien, 5
21 07.0740.0042 SCIEW......ceeiiuveeiieeeesiueeaasiieeeseenesneens 5
Genie
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822.1 607064 Towing Hitch

TEREX BRAND
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822.1 607064 Towing Hitch

ltem Part No. Description Qty.

1 09.0803.0039 Shifting HOOK Pin...........cccovviieneennn. 1

2 0100310059 Washer D16 UNI 6592 ZN............... 4

3 0140320007 Spring Washer D16 ZN.................... 4

4 01.0001.0606 Screw TE M14X40 UNI 5739 8.8

4 SR 4
5 09.0803.0038 Shifting HOOK.........cceeovvuivirieeiiinen. 1
6 5108114083 Braket HOOK.........cccooeeviiuirereeeniinenn. 1
Genie
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823.1 607065 Fem 3 Forks
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823.1 607065 Fem 3 Forks

ltem Part No. Description Qty.
1 5113000500 GUAId.....ccceeiuireriereaiieeenieeeeieeeaeeens 2
2 09.0803.0026 Split PiN.....ccovueeeriiieiiiieiiieeeniieee 4
3 5113019007 Plate....cccccciivieeiiieeiiieecieeeeeee e 1
4  01.0001.0256 Screw TE M8x25 UNI 5739 8.8
ZN ittt 2
5 0140320003 Spring Washer D8............c..ccceuvnen.. 2
6  01.0031.0055 Plain Washer D8...........cccccceeevunneenn. 2
7 5113000500 Stop GuUArd........ccccceveriiiuiieeeernniieenn. 2
8  09.0803.0391 FOrK.....cooeerviiiniiieiiieeeiee e 2
9  09.0803.0068 ChaiN.........evvvvvvvrriiieeeeeereeeiinnnnns 1,2-m
10 09.0803.0069 Spring Catch........ccceeiuvvvereriiiiieeeenne 1
11 0946180093 Label.......ccccocviiriiiiiiiiiiiiieee 3,1-m
12 51.1300.0300 GUAId......ccoviureerrereniireeneeeeseeeesenens 1
13  094616.0109 Fork CE Plate........cccceevveeeiceeennennn 1
Genie
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824.1 607066 Remote Radio Control
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824.1 607066 Remote Radio Control

ltem Part No. Description Qty.
56.0024.0027 Remote Control Kit............cccvvvvvnnes 1
09.0803.0148 Adhesive Gasket.............cee..ee 0,5-m
56.00085202 Backup Battery 12V 1,2Ah.............. 1
Genie
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825.1 607067 Spare Wheel

TEREX BRAND
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825.1 607067 Spare Wheel

ltem Part No. Description Qty.
1 5504030064 Complete Wheel...........cccceeviiennennn. 1
1 5504030074 Polyurethane Complete Wheel........ 1
2 094627.0014 TYIr€..cviiiieeeiiieeeeeieeeeeeeesreeeeive e 1
3 094629.0027 RiM..iiiiiiiiiiiieeiiee e eseeeseee e 1
Genie
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826.1 607068 Special plate For Outriggers
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826.1 607068 Special plate For Outriggers

ltem Part No. Description Qty.

1 5108114232 Outriggers Plate Support................. 2

2 0908030617 Outriggers Plate...........ccccveveeeiiunnnen.. 4

3 5400010067 PiN...cccoviiiiiiiiiiiiie e 2

4 09.08030026 Split Pin..cccooeeiiieeeiieeeiee e 2

5 09.0803.0055 Chain......ccceouviiriieeiiiieiniieee 0,8-m

6 09.0803.0344 Spring CatCh........ccceevvvveiireeeiiieenne 4

7 0100310055 Plain Washer D 8 UNI 6592 ZN....... 8

8 0100010252 Screw TE M 8X16 UNI 5739 8.8

ZN ittt 8
Genie
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ltem Part No. Description Qty.
1 56.0010.0063 ToWer LigtS......cccveeeeriiireeeeeaiiiieeeannns 1
2 56.0009.0001 AlarmM....cccceimiueiiniiieriiee e eniee e 1
3 01.0031.0298 Plain Washer D6 UNI 6593 ZN........ 2
4 0100230053 Stop Nut M6 UNI 7473 6SZN.......... 2
5 5108114243 Support Bracket............ccceveeeiinnnnnnn. 1
6 0100010156 Screw TE M6X20 UNI 5739 8.8
ZN ottt 2
7 0100230054 Stop Nut M8 UNI 7473 ZN............... 2
01.0031.0055 Plain Washer D8 UNI 6592 ZN........ 2
01.4001.0116 Screw TCBT3.9 X 16.....c.ccccvvvenneen. 4
10 01.4006.0007 Screw TSPEI M 8X40 UNI 5933 10.9
4 RS 2

Part No. 645047

GTH-4016 SR, GTH-4018 SR

Ganie

827.1 607069 LMI Tower Lights
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| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
005361 ...187 01.0003.0157 ............ 109, 113, 115, 01.0031.0061 ............ 23 161, 165, 173,
005796 ...187 117,119 01.0031.0062 .. .19 197, 207, 215,
007.0705.0101 .........103 01.0003.0158 ............ 139, 149, 161 01.0031.0063 ............ 23 233
01.0001.0004 .. ...209 01.0003.0159 ............ 77,121, 153, 01.0031.0097 ............ 53, 61 01.4032.0003 ............ 15,17, 19, 21,
01.0001.0009 .. .15 155, 215 01.0031.0098 .. . 29, 59, 105, 133,
01.0001.0035 .. ...209 01.0003.0160 ............ 15 01.0031.0099 ............ 21, 61, 89, 93, 95 137, 151, 205,
01.0001.0037 .. ...209 01.0003.0162 .... 215 01.0031.0100 ............ 89, 91 207, 211, 219,
01.0001.0057 .. .19 01.0003.0203 . .67 01.0031.0298 ............ 17,19, 75, 145, 221, 227, 231,
01.0001.0099 .. ...209 01.0003.0205 .... 15, 29, 73, 157, 173, 197, 205, 239
01.0001.0100 .. .17, 25 211 209, 247 01.4032.0004 ............ 17, 25, 31, 55,
01.0001.0102 ............19 01.0003.0210 ... 103 01.0031.0299 ............ 15,17, 19, 21, 57,59, 81, 83,
01.0001.0104 ............99, 207 01.0003.0255 ... 25, 31, 157 53,57, 59, 63, 85, 87, 103, 105,
01.0001.0154 ............ 15, 19, 21, 57, 01.0003.0256 .... 75, 207 125, 135, 207,
173 01.0003.0353 . 01.0031.0301 ............ 17, 21, 59, 145, 211, 215, 223,
01.0001.0156 ............ 21, 99,117,119, 01.0003.0944 ... 207, 223 227
205,207,219,  01.0003.0947 ... 01.0031.0303 01.4032.0005 ............ 21,53, 61, 103,
221, 247 01.0003.0948 . 01.0033.0000 .. 115, 119, 159,
01.0001.0158 ............145 01.0003.0949 . 01.0117.0051 .. 223,229
01.0001.0163 ............107 01.0003.0950 . 01.4001.0003 .. 01.4032.0006 ............ 15, 61, 105, 107
01.0001.0206 ............77, 153 01.0003.0951 . 01.4001.0004 .. 01.4032.0007 ............ 19, 61, 105, 121,
01.0001.0207 ............153 01.0019.0103 . 01.4001.0008 ..
01.0001.0209 ............231 01.0019.0104 . 01.4001.0011 .. 01.4032.0011
01.0001.0211 .. .151 01.0019.0105 . 01.4001.0012 .. 01.4032.0012 ...
01.0001.0252 ............27, 85, 87,219, 01.0019.0106 . 01.4001.0026 .. 01.4032.0015 ...
221, 245 01.0019.0179 . 01.4001.0040 .. 01.4041.0000 ...
01.0001.0254 ............ 15,17,19,27,  01.0023.0051 .... 01.4001.0046 01.4041.0005
59,63, 67,69,  01.0023.0052 ... 15,17, 19, 59 01.4001.0053 01.4932.0003
75,81,85,91,  01.0023.0053 ... 15,17,19,23,  01.4001.0062 .. 02.0102.0000 ............
93, 133, 137, 59, 75,99, 139,  01.4001.0068 02.0117.0051 ............ 19, 29, 81, 85,
175, 205, 227 141,143,219,  01.4001.0069 ............ 21,89, 95 87,91, 93
01.0001.0256 ............ 17, 21, 57, 85, 221, 247 01.4001.0078 ............ 15,17,19,25,  02.0117.0053
87,211, 239 01.0023.0054 ............ 15,17, 19, 25, 27,29,57,207 02.0117.0101
01.0001.0257 ............19, 53, 73, 211 27,29,53,55,  01.4001.0089
01.0001.0258 ............19, 21, 205 57,63, 67,175, 01.4001.0094 .. 02.4102.0012
01.0001.0260 .. 209, 211,235,  01.4001.0100 02.4115.0000
01.0001.0299 .. 247 01.4001.0106 02.4126.0006
01.0001.0303 .. 01.0023.0055 ............ 17,19,21,27,  01.4001.0116 .. 02.4126.0011 ...
01.0001.0304 .. 29,53, 99,105, 01.4001.0125 03.4175.0006
107, 145, 195, 01.4001.0160 04.0027.0051
01.0001.0305 .. 211 01.4003.0000 .. 04.0214.0035 ...
01.0001.0306 .. 01.0023.0056 ............ 57,99, 101, 103  01.4003.0001 04.0220.0051
01.0001.0308 .. 01.0023.0057 ... 53 01.4003.0002 04.0220.0053
01.0001.0310 .. 01.0023.0058 . .23, 97 01.4003.0003 .. 04.0220.0055 ...
01.0001.0314 .. 01.0023.0060 . .23 01.4003.0008 .. 04.0220.0059 ...
01.0001.0315 .. 01.0023.0062 . .23 01.4003.0013 .. 04.0220.0063 ...
01.0001.0353 .. 01.0023.0204 . .29 01.4003.0034 .. 04.0227.0058 ...
01.0001.0355 ............ 01.0031.0002 . ..105 01.4003.0038 .. 04.0227.0068 ...
87,125, 207 01.0031.0053 . ..15,17, 19, 59, 67 01.4003.0039 .. 04.0227.0501 ...
01.0001.0356 ............ 53,55,57,81,  01.0031.0054 ... 15,19, 21,23,  01.4003.0040 .. 04.0442.0117 ...
83, 85, 87 57,75,99, 117, 01.4003.0049 .. 04.0442.0120 ...
01.0001.0357 .. 119,139, 141,  01.4003.0051 .. 04.0442.0122 ...
01.0001.0358 .. 143,149,159,  01.4003.0052 04.0442.0124
01.0001.0401 .. 161, 165,207,  01.4003.0053 04.0600.0007
01.0001.0402 .. 215,219,221,  01.4006.0000 .. . 115, 117, 119,
01.0001.0405 .. 233 01.4006.0001 ............ 19, 23, 235 127,131, 133,
01.0001.0409 .. 01.0031.0055 ............ 15,19, 21,25,  01.4006.0002 ............ 67
01.0001.0413 .. 27,29,53,55, ~ 01.4006.0004 .. .29, 115, 119 04.0600.0016
01.0001.0466 .. 57,63,69,73,  01.4006.0005 31,83 04.0600.0017
01.0001.0505 .. 81,85,87,91,  01.4006.0006 ............ 29, 235 04.0600.0019
01.0001.0506 .. 93, 95, 133, 137, 01.4006.0007 .. .65, 247
01.0001.0507 .. 145, 151,205,  01.4006.0017 04.0600.0021
01.0001.0564 .. 209,211,219,  01.4006.0023 04.0600.0028
01.0001.0604 .. 221,227,231,  01.4019.0004 .. 04.0600.0029 ...
01.0001.0605 .. 235,239, 245,  01.4022.0007 04.0600.0046
01.0001.0606 .. 247 01.4023.0000 04.0600.0052
01.0001.0657 .. 01.0031.0056 ............ 17,25,31,57,  01.4023.0004 ..
01.0001.0703 .. 81, 83,85,87,  01.4031.0002 04.0600.0059
01.0001.1438 .. 103, 105,107,  01.4031.0004 04.0600.0062
01.0001.1465 .. 125,135,211,  01.4031.0006 .. 04.0600.0066 ...
01.0001.1476 .. 215, 219, 221 01.4031.0008 .. . 04.0600.0067 ...
01.0001.1537 .. 01.0031.0057 ............ 21,53,91, 115, 01.4032.0002 21,27,29,57,  04.0600.0069 ...
01.0001.1538 .. 119, 159, 223, 67,99, 117,119, 04.0600.0081 ...
01.0001.1539 .. 229, 235 145, 149,159,  04.0600.0087

01.0003.0153 ..
01.0003.0155 ..

01.0031.0058 ....
01.0031.0059 ....

04.0600.0088

Genie

ATEREX BRAND

GTH-4016 SR, GTH-4018 SR
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Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
04.0600.0090 ............ 141, 143 04.0605.0915 04.0607.0126 ............ 121 04.4239.0047
04.0600.0091 ............ 121 04.0605.0916 ... 04.0607.0130 ............ 137, 151, 159 04.4239.0070
04.0600.0092 ... 121 04.0605.0917 . 04.0607.0131 ............ 139, 159, 161,  04.4239.0074 .
04.0600.0107 ............ 231 04.0605.0945 ... 207 04.4239.0077
04.0600.0159 ............ 137, 139, 159 04.0605.0947 ... 04.0607.0132 ............ 207 04.4239.0080
04.0600.0182 ... ..107 04.0605.0965 . 04.0607.0137 ...........137 04.4239.0086 .
04.0600.0190 ... 141, 143 04.0605.0966 . 04.0607.0141 ...........113, 115, 117,  04.4240.0011 .
04.0600.0232 ... .137 04.0605.0968 . 119 04.4240.0024 .
04.0600.0233 ... ..149 04.0605.0969 . 04.0607.0142 157, 159 04.4240.0041 .
04.0600.0234 77,127,131, 04.0605.0972 . 04.0607.0144 ...........137 04.4240.0052 .
137,143 04.0605.0976 . 04.0607.0145 121,137,141,  04.4240.0053 .
04.0600.0235 137,151 04.0605.0978 . 143, 151, 211 05.0401.0000 .
04.0600.0236 ... .125 04.0605.0979 . 04.0607.0149 ...........159 05.0401.0003 .
04.0600.0237 ... 77,125 04.0605.0980 . 04.0607.0153 ... 05.0401.0004 .
04.0600.0238 ............ 125 04.0605.0981 ... 04.0607.0155 05.0401.0010
04.0600.0239 ............ 125 04.0605.0983 ... 04.0607.0162 05.0401.0016
04.0602.0581 ... .231 04.0605.0984 . 04.0607.0163 ... 05.4309.0006 .
04.0605.0101 ............ 207 04.0605.0997 ... 04.0607.0164 05.4329.0001
04.0605.0113 ............ 207 04.0605.0998 ... 04.0607.0170 05.4329.0002
04.0605.0119 ... ..159 04.0605.1012 . 04.0607.0174 ... 05.4329.0011 .
04.0605.0174 ............ 215 04.0605.1013 .... 04.0607.0180 05.4329.0016
04.0605.0179 ............ 161 04.0605.1014 ... 04.0607.0183 05.4329.0017
04.0605.0188 ... .135 04.0605.1015 . 04.0607.0184 ... 05.4329.0027 .
04.0605.0194 ............ 211 04.0605.1016 ... 04.0607.0188 05.4329.0029
04.0605.0260 ............ 113, 115 04.0605.1017 ... 04.0607.0190 06.0401.0123
04.0605.0289 ... ..159 04.0605.1018 . 04.0607.0196 ... 06.0401.0219 .
04.0605.0309 ............ 151 04.0605.1019 ... 04.0607.0206 06.0442.0102
04.0605.0322 ............ 117,119 04.0605.1020 ... 04.0607.0211 06.0442.0103 ............ 25, 105, 109
04.0605.0323 ... .123 04.0605.1021 . 04.0607.0217 ... 06.0442.0105 ............ 109, 113, 115,
04.0605.0349 ............ 141 04.0605.1022 ... 04.0607.0225
04.0605.0350 135 04.0605.1023 ... 04.0607.0231 06.0442.0107
04.0605.0402 ... 117,119 04.0605.1024 . 04.0607.0233 ... 06.0442.0117 .
04.0605.0456 ... 121 04.0605.1025 . 04.0607.0797 ... 06.0442.0118 .
04.0605.0459 ... ..159 04.0605.1026 . 04.0607.0814 ...
04.0605.0471 ... .151 04.0605.1028 . 04.4210.0004 ............ 06.0442.0119
04.0605.0512 ... .137 04.0605.1029 . 04.4210.0007 117,119,207,  06.0442.0120 123,127, 129,
04.0605.0527 ... ..159 04.0605.1030 . 231 131, 137, 139,
04.0605.0558 ... .135 04.0605.1031 . 04.4210.0008 ............ 117, 119, 207, 141, 143, 215
04.0605.0618 ... .151 04.0605.1032 . 231 06.0442.0122 ............ 77,113, 115,
04.0605.0663 ... 113,115 04.0605.1036 . 04.4223.0000 ............ 157 121,127, 131,
04.0605.0664 115,119 04.0605.1043 ... 04.4223.0001 ............ 157 157,211, 231
04.0605.0704 ............ 113,115,117,  04.0605.1052 ... 04.4223.0002 ............ 211 06.0442.0124 ............ 111, 117, 119,
119 04.0605.1053 . 04.4223.0003 ............159 127,131, 133,
04.0605.0727 ............ 137 04.0605.1054 ... 04.4224.0001 ............ 157 135, 215
04.0605.0765 ............ 135 04.0606.0016 ... 04.4224.0008 ............ 141, 143 06.0442.0125 ............ 141, 143, 151
04.0605.0774 ... .211 04.0607.0019 . 04.4225.0001 ............141, 143, 215 06.0442.0126 . ..159
04.0605.0786 04.0607.0102 ... 04.4225.0002 ............ 159 06.4401.0001
04.0605.0787 04.0607.0103 ............ 04.4225.0003 06.4401.0002
04.0605.0858 ... 04.0607.0107 ...........109, 111, 133,  04.4227.0000 ... 07.0501.0034 .
04.0605.0861 137,151,157,  04.4227.0001 07.0700.0006
04.0605.0862 215 04.4227.0003 07.0700.0023
04.0605.0863 ... 04.0607.0110 ............149, 207, 215 04.4227.0010 ... 07.0701.0193 .
04.0605.0866 04.0607.0111 ............109, 113,115,  04.4227.0016 07.0701.0212
04.0605.0867 119,121,127,  04.4227.0018 07.0701.0216
04.0605.0868 ... 131,133,135,  04.4227.0025 ... 07.0701.0241 .
04.0605.0869 137,141,143,  04.4229.0064 07.0701.0242
04.0605.0871 151, 211, 215 04.4229.0065 07.0701.0247
04.0605.0873 ... 04.0607.0112 ............207 04.4235.0013 ... 07.0701.0248 .
04.0605.0875 ... 04.0607.0113 . 113,115,139,  04.4236.0073 ... 07.0701.0251 .
04.0605.0876 ... 151,211 04.4236.0084 ... 07.0701.0252 .
04.0605.0877 ... 04.0607.0114 ............ 113,115,121,  04.4238.0010 ... 07.0701.0254 .
04.0605.0878 ... 135,137,159,  04.4238.0048 ... 07.0701.0255 .
04.0605.0879 ... 161, 207, 211 04.4238.0071 ... 07.0701.0256 .
04.0605.0880 ... 04.0607.0115 ............159 04.4238.0075 ... 07.0701.0257 .
04.0605.0882 ... 04.0607.0117 ............123,127,129,  04.4238.0076 ... 07.0701.0258 .
04.0605.0883 ... . 131,137,149,  04.4239.0000 ... 07.0701.0259 .
04.0605.0884 ............ 159 215 04.4239.0001 07.0703.0007
04.0605.0885 04.0607.0119 ..........111 04.4239.0002 07.0703.0008
04.0605.0886 ... 04.0607.0120 . 151 04.4239.0003 ... 07.0703.0010 .
04.0605.0892 04.0607.0121 ............113, 115,117,  04.4239.0004 07.0703.0019
04.0605.0893 119,127,131,  04.4239.0012 07.0703.0029
04.0605.0901 ... 135, 143, 157 04.4239.0015 ... 07.0703.0032 .
04.0605.0902 04.0607.0122 ............ 113,115,141,  04.4239.0031 07.0703.0035
04.0605.0907 143 04.4239.0032 07.0703.0047
04.0605.0913 ... 04.0607.0124 ............ 113,115,117,  04.4239.0034 ... 07.0703.0125 .
04.0605.0914 119 04.4239.0041 07.0703.0148
Genie
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Part Number Page Part Number Page Part Number Page Part Number Page
07.0703.0175 ............ 169, 179 07.0711.0258 07.0711.0336 07.0711.0413
07.0703.0188 .. ...213 07.0711.0259 .... 07.0711.0337 07.0711.0414
07.0703.0192 .. ...165, 173 07.0711.0260 . 07.0711.0338 .. 07.0711.0415 ...
07.0703.0193 .. ...163, 173 07.0711.0261 .... 07.0711.0339 07.0711.0416
07.0703.0314 .. ...183 07.0711.0262 .... 07.0711.0340 07.0711.0417
07.0703.0319 .. .. 179 07.0711.0263 . 07.0711.0341 .. 07.0711.0418 ...
07.0703.0321 .. ...169 07.0711.0264 . 07.0711.0342 .. 07.0711.0419 ...
07.0703.0359 .. ...233 07.0711.0265 . 07.0711.0343 .. 07.0711.0420 ...
07.0703.0368 .. .73 07.0711.0266 . 07.0711.0344 .. 07.0711.0421 ...
07.0703.0382 .. ...181 07.0711.0267 . 07.0711.0345 .. 07.0711.0422 ...
07.0703.0383 .. ...181, 185 07.0711.0268 . 07.0711.0346 .. 07.0711.0423 ...
07.0703.0384 .. .. 175 07.0711.0269 . 07.0711.0347 .. 07.0711.0424 ...
07.0703.0419 .. 07.0711.0270 . 07.0711.0348 .. 07.0711.0425 ...
07.0703.0420 .. 07.0711.0271 . 07.0711.0349 .. 07.0711.0426 ...
07.0703.0423 .. 07.0711.0272 ... 07.0711.0350 07.0711.0427
07.0703.0424 .. 07.0711.0273 ... 07.0711.0351 07.0711.0428
07.0703.0426 .. 07.0711.0274 . 07.0711.0352 .. 07.0711.0429 ...
07.0703.0427 .. 07.0711.0275 ... 07.0711.0353 07.0711.0430
07.0703.0428 .. 07.0711.0276 .... 07.0711.0354 07.0711.0431
07.0703.0429 .. 07.0711.0277 . 07.0711.0355 .. 07.0711.0432 ...
07.0703.0430 .. 07.0711.0278 .... 07.0711.0356 07.0711.0433
07.0703.0431 .. 07.0711.0279 ... 07.0711.0357 07.0711.0434
07.0703.0433 .. 07.0711.0280 . 07.0711.0358 .. 07.0711.0435 ...
07.0703.0434 .. 07.0711.0281 .... 07.0711.0359 07.0711.0436
07.0703.0435 .. 07.0711.0282 ... 07.0711.0360 07.0711.0437
07.0703.0440 .. 07.0711.0283 . 07.0711.0361 .. 07.0711.0438 ...
07.0703.0441 .. 07.0711.0284 ... 07.0711.0362 07.0711.0439
07.0703.0462 .. 07.0711.0285 .... 07.0711.0363 07.0711.0440
07.0703.0484 .. 07.0711.0286 . 07.0711.0364 .. 07.0711.0441 ...
07.0703.0485 .. 07.0711.0287 .... 07.0711.0365 07.0711.0442
07.0703.0486 .. 07.0711.0288 .... 07.0711.0366 07.0711.0443
07.0703.0487 .. 07.0711.0289 . 07.0711.0367 .. 07.0711.0451 ...
07.0703.0494 .. 07.0711.0290 . 07.0711.0368 .. 07.0711.0452 ...
07.0703.0531 .. 07.0711.0291 . 07.0711.0369 .. 07.0712.0141 ...
07.0703.0532 .. 07.0711.0292 . 07.0711.0370 .. 07.0712.0142 ...
07.0703.0572 .. 07.0711.0293 . 07.0711.0371 .. 07.0712.0143 ...
07.0703.0577 .. 07.0711.0294 . 07.0711.0372 .. 07.0712.0146 ...
07.0703.0621 .. 07.0711.0295 . 07.0711.0373 .. 07.0713.0008 ...
07.0703.0657 .. 07.0711.0296 . 07.0711.0374 .. 07.0713.0023 ...
07.0703.0668 .. 07.0711.0297 . 07.0711.0375 .. 07.0713.0024 ...
07.0703.0669 .. 07.0711.0298 .... 07.0711.0376 07.0722.0060
07.0703.0673 .. 07.0711.0299 .... 07.0711.0377 07.0723.0042
07.0704.0153 .. 07.0711.0300 . 07.0711.0378 .. 07.0723.0197 ...
07.0705.0088 .. 07.0711.0301 .... 07.0711.0379 07.0723.0303
07.0705.0101 .. 07.0711.0302 .... 07.0711.0380 07.0723.0316
07.0705.0102 .. 07.0711.0303 . 07.0711.0381 .. 07.0723.0317 ...
07.0705.0103 .. 07.0711.0304 ... 07.0711.0382 07.0723.0318
07.0706.0044 .. 07.0711.0305 .... 07.0711.0383 07.0723.0319
07.0709.0624 .. 07.0711.0306 . 07.0711.0384 .. 07.0723.0320 ...
07.0711.0012 .. 07.0711.0307 .... 07.0711.0385 07.0723.0321
07.0711.0014 07.0711.0308 .... 07.0711.0386 07.0723.0360
07.0711.00161 07.0711.0309 . 07.0711.0387 .. 07.0726.0051 ...
07.0711.0030 07.0711.0310 ... 07.0711.0388 07.0730.0035
07.0711.0031 .. 07.0711.0311 ... 07.0711.0389 07.0730.0050
07.0711.0044 .. 07.0711.0312 . 07.0711.0390 .. 07.0730.0072 ...
07.0711.0045 .. 07.0711.0313 ... 07.0711.0391 07.0730.0073
07.0711.0073 .. 07.0711.0314 ... 07.0711.0392 07.0730.0074
07.0711.0077 .. 07.0711.0315 . 07.0711.0393 .. 07.0738.0000 ...
07.0711.0079 .. 07.0711.0316 . 07.0711.0395 .. 07.0740.0000 ...
07.0711.0104 .. 07.0711.0317 . 07.0711.0396 .. 07.0740.0001 ...
07.0711.0109 .. 07.0711.0318 . 07.0711.0397 .. 07.0740.0002 ...
07.0711.0112 .. 07.0711.0319 . 07.0711.0398 .. 07.0740.0003 ...
07.0711.0116 .. 07.0711.0320 . 07.0711.0399 .. 07.0740.0004 ...
07.0711.0148 .. 07.0711.0321 . 07.0711.0400 .. 07.0740.0005 ...
07.0711.0154 .. 07.0711.0322 . 07.0711.0401 .. 07.0740.0006 ...
07.0711.0155 .. 07.0711.0323 . 07.0711.0402 .. 07.0740.0007 ...
07.0711.0156 .. 07.0711.0324 ... 07.0711.0403 07.0740.0009
07.0711.0227 .. 07.0711.0325 ... 07.0711.0404 07.0740.0010
07.0711.0236 .. 07.0711.0326 . 07.0711.0405 .. 07.0740.0012 ...
07.0711.0244 .. 07.0711.0327 ... 07.0711.0406 07.0740.0014
07.0711.0252 .. 07.0711.0329 ... 07.0711.0407 07.0740.0015
07.0711.0253 .. 07.0711.0330 . 07.0711.0408 .. 07.0740.0016 ...
07.0711.0254 .. 07.0711.0331 ... 07.0711.0409 07.0740.0018
07.0711.0255 .. 07.0711.0332 ... 07.0711.0410 07.0740.0020
07.0711.0256 .. 07.0711.0334 . 07.0711.0411 .. 07.0740.0021 ...

07.0711.0257 ..

07.0711.0335 ....

07.0711.0412

Genie
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07.0740.0026 07.0740.0185 07.0741.0085 09.0803.0045 ............ 113, 115, 117,
07.0740.0027 07.0740.0186 .... 07.0741.0088 119, 153
07.0740.0028 ... 07.0740.0194 . 07.0741.0090 ... 09.0803.0046 ............ 121
07.0740.0029 07.0740.0195 .... 07.0741.0091 09.0803.0052 ............ 229
07.0740.0032 07.0740.0196 .... 07.0741.0100 09.0803.0055 ............ 19, 101, 245
07.0740.0035 ... 07.0740.0202 . 07.0741.0103 ... 09.0803.0068 .
07.0740.0042 ... 07.0740.0203 . 07.0741.0113 ... 09.0803.0069 .
07.0740.0046 ... 07.0740.0206 . 07.0741.0118 ... 09.0803.0074 .
07.0740.0048 ... 07.0740.0208 . 07.0741.0119 ... 09.0803.0081 .
07.0740.0049 ... 07.0740.0209 . 07.0741.0120 ... 09.0803.0108 .
07.0740.0050 ... 07.0740.0210 . 07.0741.0121 ... 09.0803.0125 .
07.0740.0051 ... 07.0740.0211 . 07.0741.0122 ... 09.0803.0147 .
07.0740.0052 ... 07.0740.0212 . 07.0741.0124 ... 09.0803.0148 .
07.0740.0053 ... 07.0740.0213 . 07.0741.0125 ... 09.0803.0235 .
07.0740.0054 07.0740.0214 .... 07.0741.0126 09.0803.0257
07.0740.0058 07.0740.0217 .... 07.0741.0127 09.0803.0278
07.0740.0060 ... 07.0740.0218 . 07.0741.0128 ... 09.0803.0279 .
07.0740.0062 07.0740.0219 .... 07.0741.0129 09.0803.0294
07.0740.0066 07.0740.0223 .... 07.0741.0130 09.0803.0344
07.0740.0067 ... 07.0740.0227 . 07.0741.0133 ... 09.0803.0348 .
07.0740.0069 07.0740.0228 .... 07.0741.0134 09.0803.0352
07.0740.0070 07.0740.0231 .... 07.0741.0135 09.0803.0357
07.0740.0072 ... 07.0740.0235 . 07.0741.0136 ... 09.0803.0363 .
07.0740.0073 07.0740.0236 .... 07.0741.0137 09.0803.0391
07.0740.0074 07.0740.0246 .... 07.0741.0138 09.0803.0395
07.0740.0076 ... 07.0740.0247 . 07.0741.0139 ... 09.0803.0398 .
07.0740.0078 07.0740.0248 .... 07.0741.0140 09.0803.0399
07.0740.0079 07.0740.0249 .... 07.0741.0141 09.0803.0403
07.0740.0080 ... 07.0740.0250 . 07.0741.0142 ... 09.0803.0406 .
07.0740.0081 07.0740.0254 .... 07.0741.0143 09.0803.0501
07.0740.0082 07.0740.0255 .... 07.0741.0144 09.0803.0502
07.0740.0084 ... 07.0740.0256 . 07.0741.0145 ... 09.0803.0511 .
07.0740.0085 ... 07.0740.0257 . 07.4501.0057 ... 09.0803.0516 .
07.0740.0086 ... 07.0740.0258 . 07.4501.0084 ... 09.0803.0522 .
07.0740.0087 ... 07.0740.0260 . 07.4501.0085 ... 09.0803.0523 .
07.0740.0088 ... 07.0740.0261 . 07.4501.0158 ... 09.0803.0524 .
07.0740.0089 ... 07.0740.0263 . 07.4501.0159 ... 09.0803.0525 .
07.0740.0090 ... 07.0740.0268 . 07.4501.0163 ... 09.0803.0526 .
07.0740.0091 ... 07.0740.0269 . 07.4501.0165 ... 09.0803.0527 .
07.0740.0092 ... 07.0740.0272 . 07.4501.0166 ... 09.0803.0528 .
07.0740.0093 07.0740.0274 .... 07.4501.0167 09.0803.0529
07.0740.0095 07.0740.0275 .... 07.4501.0176 09.0803.0530
07.0740.0097 ... 07.0740.0276 . 07.4501.0177 ... 09.0803.0549 .
07.0740.0098 07.0740.0279 .... 07.4529..0107 09.0803.0560
07.0740.0099 07.0740.0359 .... 07.4529.0031 09.0803.0572
07.0740.0100 ... 07.0740.0360 . 07.4529.0071 ... 09.0803.0574 .
07.0740.0102 07.0740.0361 .... 07.4529.0072 09.0803.0578
07.0740.0103 07.0740.0363 .... 07.4529.0075 09.0803.0609
07.0740.0104 ... 07.0740.0364 . 07.4529.0130 ... 09.0803.0617 .
07.0740.0105 07.0740.0365 .... 07.4529.0131 09.0803.0618
07.0740.0106 07.0740.0366 .... 07.4529.0132 09.0804.0000
07.0740.0116 ... 07.0740.0367 . 07.4529.0133 ... 09.0804.3402 .
07.0740.0117 07.0740.0368 .... 07.4529.0136 09.0804.3403
07.0740.0119 07.0740.0369 .... 07.4529.0137 09.0804.3404
07.0740.0120 ... 07.0740.0370 . 09.0801.0006 ... 09.0804.3405 .
07.0740.0121 07.0740.0371 .... 09.0801.0011 09.0804.3406
07.0740.0122 07.0740.0372 .... 09.0801.0025 09.0804.3407
07.0740.0125 ... 07.0740.0373 . 09.0801.0026 ... 09.0804.3409 .
07.0740.0126 ... 07.0740.0380 . 09.0801.0029 ... 09.0805.0000 .
07.0740.0128 ... 07.0740.0381 . 09.0801.0031 ... 09.0805.0014 .
07.0740.0129 ... 07.0741.0011 . 09.0802.0036 ... 09.0805.0018 .
07.0740.0130 ... 07.0741.0012 . 09.0803.0000 ... 09.0805.0090 .
07.0740.0132 ... 07.0741.0023 . 09.0803.0002 ... 09.0805.0092 .
07.0740.0136 ... 07.0741.0065 . 09.0803.0007 ... 09.0805.0099 .
07.0740.0138 ... 07.0741.0066 . 09.0803.0008 ... 09.0805.0112 .
07.0740.0140 ... 07.0741.0068 . 09.0803.0012 ... 09.0805.0114 .
07.0740.0141 07.0741.0069 .... 09.0803.0015 09.0806.0008
07.0740.0142 07.0741.0071 .... 09.0803.0023 09.0806.0022
07.0740.0143 ... 07.0741.0072 . 09.0803.0026 ............ 101, 195, 239, 09.0806.0027 .
07.0740.0152 07.0741.0074 .... 245 09.0806.0028
07.0740.0156 07.0741.0075 .... 09.0803.0031 ............ 155, 215 09.4604.0000
07.0740.0157 ... 07.0741.0078 . 09.0803.0038 ... ..237 09.4604.0044 .
07.0740.0158 07.0741.0081 .... 09.0803.0039 ............ 237 09.4604.0045
07.0740.0163 07.0741.0082 .... 09.0803.0042 ............ 77,153 09.4604.0047
07.0740.0178 ... 07.0741.0083 . 09.0803.0043 ............ 109, 113, 115, 09.4605.0013 .
07.0740.0181 07.0741.0084 .... 117,119 09.4610.0032
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09.4610.0033

09.4610.0038 ..
09.4616.0000 ..
09.4616.0040 ..
09.4616.0041 ..
09.4616.0109 ..
09.4616.0122 ..
09.4618.0093 ..
09.4618.0150 ..
09.4618.0241 ..
09.4618.0243 ..
09.4618.0276 ..
09.4618.0339 ..
09.4618.0547 ..
09.4618.0916 ..
09.4618.0917 ..
09.4618.0918 ..
09.4618.0919 ..
09.4618.0920 ..
09.4618.0921 ..
09.4618.0922 ..
09.4618.0923 ..
09.4618.0924 ..
09.4618.0925 ..
09.4618.0926 ..
09.4618.0927 ..
09.4618.0928 ..
09.4618.0933 ..
09.4618.0934 ..
09.4618.0986 ..
09.4618.1001 ..
09.4618.1028 ..
09.4618.1029 ..
09.4618.1050 ..
09.4618.1051 ..
09.4618.1052 ..
09.4618.1061 ..
09.4618.1108 ..
09.4618.1109 ..
09.4618.1111 ..
09.4618.1112 ..
09.4618.1113 ..
09.4618.1120 ..
09.4618.1188 ..
09.4618.1189 ..
09.4618.1255 ..
09.4618.1257 ..
09.4618.1258 ..
09.4618.1263 ..
09.4618.1264 ..
09.4618.1331 ..
09.4618.1370 ..
09.4618.1375 ..
09.4618.1379 ..
09.4618.1381 ..
09.4618.1383 ..
09.4618.1386 ..
09.4618.1398 ..
09.4618.1399 ..
09.4618.1418 ..
09.4618.1423 ..
09.4627.0014 ..
09.4629.0027 ..
09.4632.0071 ..
09.4632.0072 ..
09.4633.0013 ..
09.4633.0027 ..
09.4635.0014 ..
09.4635.0022 ..
09.4635.0049 ..
09.4636.0011 ..
09.4636.0019 ..
09.4636.0022 ..
09.4645.0015 ..
09.4645.0033 ..
09.4655.0000 ..

09.4656.0000

09.4661.0015 ....
09.4661.0016 .
09.4661.0025 ....
09.4661.0026 ....
09.4670.0000 .
09.4670.0001 .
09.4670.0004 .
09.4670.0006 .
09.4670.0014 .
09.4670.0015 .
09.4670.0018 .
09.4675.0000 .
09.4675.0003 .
09.4675.0007 ....
09.4675.0008 ....

51.0113.9014 ...
51.0113.9016 .
51.0113.9020 ....
51.0201.3500 ....
51.0201.3600 .
51.0201.3901 ...
51.0201.3903 ....
51.0201.3907 .
51.0201.3921 ...
51.0201.3923 ...
51.0400.4500 .
51.0400.5002 .
51.0400.5008 .
51.0500.1803 .
51.0500.1804 .
51.0500.1805 .
51.0500.1806 .
51.0500.1807 .
51.0500.1808 .
51.0500.1809 ....
51.0600.9305 ....
51.0600.9306 .
51.0801.9000 ....
51.0801.9100 ....
51.0802.0600 .
51.0802.0700 ....
51.0803.0300 ....
51.0803.4500 .
51.0806.5700 ....
51.0806.8300 ....
51.0807.6400 .
51.0807.6500 ....
51.0809.3900 ....
51.0809.4600 .
51.0810.2000 ....
51.0810.2500 ....
51.0810.6900 .
51.0810.7900 .
51.0810.8000 .
51.0810.8100 .
51.0810.8900 .
51.0810.9200 .
51.0811.0000 .
51.0811.0002 .
51.0811.1300 .
51.0811.1400 ....
51.0811.4001 ...
51.0811.4012 .
51.0811.4013 ...
51.0811.4014 ...
51.0811.4017 .
51.0811.4019 ...
51.0811.4036 ....
51.0811.4042 .
51.0811.4043 ...

51.0811.4044
51.0811.4057
51.0811.4059 ..
51.0811.4063
51.0811.4066
51.0811.4078 ..
51.0811.4079 ..
51.0811.4083 ..
51.0811.4088 ..
51.0811.4092 ..
51.0811.4094 ..
51.0811.4095 ..
51.0811.4096 ..
51.0811.4097 ..
51.0811.4098
51.0811.4099
51.0811.4100 ..
51.0811.4111
51.0811.4113
51.0811.4122 ..
51.0811.4129
51.0811.4130
51.0811.4131 ..
51.0811.4132
51.0811.4133
51.0811.4134 ..
51.0811.4135
51.0811.4136
51.0811.4137 ..
51.0811.4138
51.0811.4160
51.0811.4198 ..
51.0811.4201 ..
51.0811.4203 ..
51.0811.4226 ..
51.0811.4232 ..
51.0811.4243 ..
51.0811.4244 ..
51.0811.4249 ..
51.0811.4254 ..
51.0811.4259
51.0901.6900
51.0903.2000 ..
51.0903.2100
51.0903.2800
51.0903.3500 ..
51.0903.3600
51.0903.4901
51.0903.4902 ..
51.0903.4903
51.0903.4904
51.0903.4910 ..
51.0903.4911
51.0903.4912
51.0903.4914 ..
51.0903.4915
51.0903.4920
51.0903.4921 ..
51.0903.4941 ..
51.0903.4942 ..
51.0903.4945 ..
51.0903.4948 ..
51.0903.4949 ..
51.0903.4951 ..
51.0903.4952 ..
51.0903.4965 ..
51.0903.4967
51.0903.4968
51.0903.4969 ..
51.0903.4981
51.0903.4982
51.0903.5004 ..
51.1000.5202
51.1100.0025
51.1300.0300 ..
51.1300.0500
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51.1301.2500
51.1301.9005

51.1301.9007 ...

52.0900.0200
52.0900.8300

52.0900.9309 ...
52.0900.9310 ...
52.0900.9311 ...
52.0900.9312 ...
52.0900.9313 ...
52.1100.7800 ...
52.1100.9108 ...
52.1200.5501 ...
53.0000.3800 ...

53.0100.3203
53.0100.3205

53.0200.0800 ...

53.0300.2000
53.0400.1200

53.0500.0600 ...

53.0600.1800
53.0800.1700

53.0800.1800 ...

53.0800.1900
53.0800.2000

53.3000.1100 ...

53.3001.0500
53.3001.6705

53.3100.0041 ...

53.3100.0044
53.3200.0052

53.3301.0005 ...
53.3302.0026 ...
53.3302.0029 ...
53.3303.0000 ...
53.3303.0001 ...
53.3400.5100 ...
53.3401.9905 ...
53.3401.9906 ...
53.3402.4006 ...

53.3402.4008
53.3402.4009

53.3402.4010 ...

53.3402.4011
54.0000.0001

54.0000.0004 ...

54.0000.0083
54.0000.0122

54.0000.0126 ...

54.0000.0128
54.0000.0129

54.0000.0200 ...

54.0000.0201
54.0000.0203

54.0000.0204 ...

54.0000.0206
54.0000.0208

54.0000.0212 ...
54.0001.0009 ...
54.0001.0011 ...
54.0001.0022 ...
54.0001.0048 ...
54.0001.0051 ...
54.0001.0055 ...
54.0001.0056 ...
54.0001.0057 ...

54.0001.0058
54.0001.0062

54.0001.0065 ...

54.0001.0067
54.0001.0068

54.0001.0069 ...

54.0002.0031
54.0002.0034

54.0002.0038 ...

54.0003.0034
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54.0004.0099 55.0409.0139 56.0002.0264 56.0017.0057
54.0004.0109 55.0409.0145 .... 56.0002.0265 56.0017.0072
54.0004.0110 ... 55.0602.0288 . 56.0002.0266 ... 56.0017.0074 .
54.0100.0020 55.0602.0290 .... 56.0002.0267 56.0017.0093
54.0100.0026 55.0602.0420 .... 56.0002.0268 56.0017.0094
54.0100.0056 ... 55.0602.0508 . 56.0002.0269 ... 56.0021.0023 .
54.0100.0084 ... 55.0602.0525 . 56.0002.0270 ... 56.0021.0040 .
54.0100.0085 ... 55.0602.0527 . 56.0002.0307 ... 56.0021.0080 .
54.0100.0090 ... 55.0602.0530 . 56.0002.0310 ... 56.0021.0086 .
54.0100.0091 ... 55.0602.0532 . 56.0002.0622 ... 56.0021.0117 .
54.0100.0092 ... 55.0602.0533 . 56.0005.0009 ... 56.0021.0118 .
54.0100.0094 ... 55.0602.0534 . 56.0005.0014 ... 56.0021.0134 .
54.0100.0095 ... 55.0602.0535 . 56.0005.0015 ... 56.0021.0135 .
54.0101.0000 ... 55.0602.0592 . 56.0005.0016 ... 56.0023.0017 .
54.0101.0015 55.0602.0593 .... 56.0005.0017 56.0023.0027
54.0101.0019 55.0602.0597 .... 56.0005.0018 56.0023.0028
54.0101.0020 ... 55.0602.0598 . 56.0005.0019 ... 56.0024.0027 .

54.0200.0000 ............ 31, 81,83 55.0602.0639 .... 56.0006.9207 6.0002.0175

54.0200.0001 ............ 81, 83, 85, 87 55.0602.0640 .... 56.0006.9208 627521 ...
54.0200.0004 ... 56.0001.0006 . 56.0008.0001 ... 633795 .
54.0200.0005 56.0001.0009 .... 56.0008.0005 633797 ....
54.0201.0003 56.0001.0011 .... 56.0008.5202 633798 ....
54.0201.0004 ... 56.0001.0012 . 56.0009.0000 ... 634972 .
54.0201.0017 56.0001.0013 ... 56.0009.0001 634973 ...
54.0300.0016 56.0001.0014 ... 56.0010.0004 634974 ...
54.0300.0018 ... 56.0001.0021 . 56.0010.0005 ... 634976 .
54.0300.0019 56.0002.0000 .... 56.0010.0015 635528 ....
54.0300.0020 56.0002.0031 ............ 56.0010.0016 636455 ...
54.0300.0021 ... 56.0002.0032 . .219, 221 56.0010.0020 ... 637650 .
54.0300.0022 56.0002.0036 ............189, 193 56.0010.0029 638243 ...
54.0300.0023 56.0002.0040 ............219, 221, 227 56.0010.0041 638744 ...
54.0300.0024 ... 56.0002.0056 . .219, 221 56.0010.0042 ... 638747 .
54.0300.0025 ... 56.0002.0069 . .181, 185 56.0010.0050 ... 638748 .
54.0300.0026 ... 56.0002.0073 . .181 56.0010.0051 ... 640006 .
54.0300.0027 ... 56.0002.0097 . 191 56.0010.0052 ... 640101 .
54.0300.0028 ... 56.0002.0103 . 181 56.0010.0053 ... 640102 .
54.0400.0034 ... 56.0002.0104 . .185 56.0010.0054 ... 640536 .
54.0400.0035 ... 56.0002.0108 . .181 56.0010.0055 ... 695962 .
54.0400.0036 ... 56.0002.0111 . 181 56.0010.0056 ... 902935 ...
54.0400.0037 ... 56.0002.0113 . .183 56.0010.0057 ...

54.0400.0038 56.0002.0115 ............191 56.0010.0059

54.0500.0038 56.0002.0117 ............183 56.0010.0060

54.0600.0001 ... 56.0002.0119 . .183, 185 56.0010.0063 ...

54.0600.0002 56.0002.0128 ............183 56.0010.0068

54.0702.0000 56.0002.0132 ............181 56.0012.0000

54.0702.0001 ... 56.0002.0134 . .183 56.0012.0048 ...

54.0702.0003
54.0702.0004

56.0002.0139 ....
56.0002.0140 ....

....219, 221, 227 56.0012.0056
....219, 221, 227 56.0012.0063
.181, 183 56.0012.0064 ...

54.0702.0037 ... 56.0002.0141 .

54.0702.0056 56.0002.0144 ............181 56.0012.0065
54.0702.0057 56.0002.0153 ............185, 187 56.0012.0066
54.0702.0058 ... 56.0002.0169 . .183, 185 56.0012.0067 ...
54.0702.0060 56.0002.0196 ............183 56.0012.0068
54.0702.0062 56.0002.0197 ............183 56.0012.0069
54.0702.0063 ... 56.0002.0198 . .183 56.0012.0079 ...
54.0702.0064 56.0002.0200 ............193 56.0013.0000
54.0702.0065 56.0002.0226 ............183 56.0013.0006
54.0702.0066 ... 56.0002.0234 . 191 56.0013.0013 ...
54.0702.0067 ... 56.0002.0235 . 191 56.0013.0030 ...
54.0702.0068 ... 56.0002.0236 . .189, 191 56.0013.0031 ...
54.0702.0069 ... 56.0002.0237 . .187, 191 56.0013.0039 ...
54.0702.0070 ... 56.0002.0238 . 191 56.0014.0031 ...
54.0702.0071 ... 56.0002.0239 . .189 56.0015.0008 ...
54.0702.0072 ... 56.0002.0240 . .189 56.0015.0009 ...
54.0702.0073 ... 56.0002.0242 . .187, 191, 193 56.0016.0066 ...
54.0702.0074 ... 56.0002.0243 . 191 56.0016.0085 ...
54.0702.0075 56.0002.0254 ............187 56.0016.0095
54.0702.0076 56.0002.0255 ............187 56.0016.0096
54.0702.0079 ... 56.0002.0256 . .187 56.0016.0108 ...
54.0726.0054 56.0002.0257 ............187 56.0016.0109
54.4239.0059 56.0002.0258 ............187 56.0017.0006
55.0240.0051 ... 56.0002.0259 . .187 56.0017.0008 ...
55.0250.0019 56.0002.0260 ............187 56.0017.0010
55.0403.0064 56.0002.0261 ............189 56.0017.0012
55.0403.0074 ... 56.0002.0262 . .189 56.0017.0029 ...
55.0407.0000 56.0002.0263 .... ...189 56.0017.0032
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used on.

1

1-way Mark li Connector.....185

10A Fuse.....213

11-way Mark li Connector.....181
12-way Deutsch Connector.....183

1st telescope.....81

1st Telescope Boom.....85

1st Telescope Front Bottom Pad Suppor

2

2-way Connector.....183, 185

t....81

2-way Deutsch Connector.....181, 183, 185

2nd telescope.....83
2nd Telescope Boom.....85

2nd Telescope Extension Cilinder.....107

2nd Telescope Extension Cylinder

2nd Telescope Extension Cylinder Colla
2nd Telescope Extension Cylinder

Block

r....107
Foot

Head

2nd telescope front bottom pad support.....83

2° Telescope Extension Cylinder.....105

3

3-way Connector PF TS Standard
Sealed.....191

3-way Deutsch Connector.....181, 185
3-way fitting.....75

30A Fuse.....213

36-pole Connector.....181

3rd telescope.....83

3rd Telescope Boom.....87

Series

3rd telescope extension cylinder pin.....105

3° Telescope Extension Cylinder.....105

4

4 Way Female Connector.....219, 221, 2

4 Way Female Connector Holding Plate.
221, 227

4 Way Male Deutsch Connector.....219,

4 Way Male Deutsch Connector
Plate.....219, 221

4-way Connector.....181

4th Telescope Boom.....87

5

5-way Mark li Connector.....181
5-way Mark li Connector (Yellow).....181

6

6-way Connector.....181, 183
6-way Deutsch Connector.....181, 185

7

7-way PF Connector
Attachment.....187

for

90° Faston Spade Lug.....189

27
...219,

221

Holding

Towing

A

ABS Cover.....65

Accumulator SK280-0,5LT.....133
Accumulatror.....137

Adapter Bracket.....73

Addition Fuel Thermistor.....53
Adhesive Antislip 305 mm X 1,5 m.....17
Adhesive Border.....17

Adhesive Gasket.....241

Adhesive gasket.....25

Adhesive Non-Slip.....15

Adhesive Profile.....63

Air Blading Valve M8X1.....121

Air circulation frame.....75

Air Conditioning Complete Wiring.....213
Air Conditioning Glass Switch.....213
Air Conditioning Switch.....213

Air Conveyor.....57

Air Conveyor Protection.....57

Air grille.....67

Air hose.....75

Air inlet D76.....75

Alarm.....247

Alignment block for 2nd telescope double

pipes.....105

Alternator Line.....165

AMP Fasth-Faston 3-Way Connector PF.....
AMP Fastin-Faston 3—way Connector PF....191

AMPSEAL 23-way Connector PF.....191
Articulation D6 AMA Art. 2790.....59
Assembly Kit.....23

BacK Cover Assembly.....71

Back Foam Kit.....71

Backup Battery 12V 1,2Ah.....241
Backup Horn.....169

Ball.....29, 51

Ball Grip.....137

Ball Housing.....29

Ball Joint.....41, 103

Ball Stop.....29

Base Frame Line.....167

Basic Frame - GTH 4016SR.....15
Basic Frame - GTH 4018SR.....15
Battery 12V 160Ah.....165
Battery Disconnector.....165
Battery Disconnector Cable.....165
Battery Holder.....17
Bearing.....35, 37, 39, 49

Bearing Needles.....49

Bearing Needles (by tens).....39
Belleville Washer.....33, 43, 45
Belt.....53

Belt 13 X 9 - 3A 0700 - DIN/ISO 7753.....
Belt Tensioner.....211

Bevel Gear Kit.....37

Block Valve.....103, 105
Body.....147

Bolt.....51

Bolt M10x10.....49

Bolt M10x20.....51

Bolt M10x30.....49

Bolt M10x50.....47

Genie

ATEREX BRAND

254

211

Bolt M12x16.....51

Bolt M12x25.....49

Bolt M6x14.....47

Bolt M8x25.....47

Bonbed Ring 3/8".....137
Bonded Ring.....135

Bonded Ring 1".....141, 143, 151
Bonded Ring 1'/4.....159
BONDED RING 1/2".....231

Bonded Ring 1/2"......109, 111, 113, 115, 121,

127,131, 137, 143, 157, 211
BONDED RING 1/4".....231
Bonded Ring 1/4".....137, 139

Bonded Ring 3/4"......109, 115, 117, 119, 127,

131, 133, 135, 137, 151, 215

Bonded Ring 3/8"......123, 127, 129, 131, 139,

141, 143, 215
Bonded Ring 3/8" HER.....149

Bonded Ring M 13.....131, 139, 207

Bonded Ring M 14.....137
Bonded Ring M13.....129, 135
Bonded Ring M14.....107

Boom shim 100x60x1.....81, 83
Boom shim 200 X 60 Sp.1.....83
Boom shim 60x60x1.....83

Bracket........ 53, 55, 57, 67, 73, 133, 147, 209,

227, 229
Brake Counter Disc.....43
Brake Disc.....43
Brake Support.....63
Braket.....117, 119, 219, 221
Braket Hook.....237
Breather.....47
Breather M10x1.....33, 45
Bronze Block Pad.....115, 119
Bubble Level.....67
Bulb.....169, 179
Bulb Light.....175
Bulb Light 55W 12V.....227, 229
Bush.....33, 41, 45

Bushing.....27, 29, 31, 65, 67, 103, 225

Bushing 50/60.....99
Bushing 50/60x60.....103
Bushing 70/80x70.....81, 85

Bushing D79 - D72 L=50.....81, 85

Bushing GLY-PG 303430 A.....93
Bushing GLY-PG 353950 A.....91
Bushing M10x8.5.....81

Bushing M14.....85, 87

Bushing M8.....85, 87

C
Cl/c D. 10 For Wire D. 25.....183
Cl/c D. 10 For Wire D. 70.....185
Cl/c D. 5 For Wire D. 10.....183

Clc D. 5,3 For Wire D. 1-2,5.....183, 185

Clc D. 5,3 For Wire D. 3,10-5,30...

Cl/c D. 6 For Wire D. 4.....183
Cl/c D. 8 For Wire D. 10.....183

..183, 185

C015 Deutz DT 2-Way Vacuum Receiver

Modules.....187
Cab frame.....67
Cabin Spacer.....209

Cable Connection Braket.....81, 85

Cable Fixing Kit.....59
Cable Gasket.....63

GTH-4016 SR, GTH-4018 SR
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Cable Gland.....203

Cable Holder Brakets GTH 4016SR.....205
Cable Holder Brakets GTH 4018SR.....205
Cable Holder GTH 4016SR.....205

Cable Holder GTH 4018SR.....205

Cable Reel.....219, 221

Cable Terminal D6.4 x 16 sq mm.....189
Cap.....63, 73, 147, 157, 177, 225, 231
Cap 3/4 BSP.....137

Cap 3/8 BSP.....137

Cap M14 X 1,5.....107

Carter.....15, 25, 63

Carter - GTH 4016 SR.....15

Carter - GTH 4018 SR.....15

Carter - GTH 4018 SR Only.....15
Cartridge.....129, 131

Cartridge Valve 0D.15.05.18.37.00.....121

Ceiling lamp.....67
Cembre Cable Terminal D10 x 16.00 sq
Central Body.....33, 45

Central lock.....73

Centring Bush.....39

Chain.....19, 93, 95, 101, 239, 245
Chain Pin.....89, 91, 93, 95

Chain Terminal.....89, 93, 95

Chain, Pivot Plate.....89, 91
Chassis.....19

Chassis lock kit.....19

Check valve.....113, 115

Clamp.....41, 55, 57, 75, 139, 209, 227
Clamp DN 22/32.....75

Clamp TFCV 68-73.....59

Clip.....17, 99

Clip M6.....17, 25

Clip M8.....15, 25

Clutch Ring.....51

Coating.....63, 65

COBO Series 600 Int. Connector.....187
Codified Proximity Interface.....167
Codified Proximity Transducer.....167
Collapsible Spacer.....37

Collar.....105

Compensator.....147

Compensator Cap.....147
Compensator Spring.....147
Compesator.....147

Completaly Lever And Cover.....147
Complete Air Filter.....55

Complete Cardan Shatft.....23
Complete Diesel Prefilter.....53
Complete Diesel Tank.....15

Complete Flange.....157

Complete Fuse-Relay Board.....163
Complete Handle.....73

Complete Heater.....75

Complete Heatsink.....57

Complete Hydraulic Compressor.....211
Complete Hydraulic Oil Filter.....25
Complete Hydraulic Oil Tank.....15
Complete Joystick.....73

Complete Kit.....225

Complete Ladder.....15

Complete Left Dashboard.....177
Complete Left Rear Light.....179
Complete lower door section.....65
Complete Mirror.....67

Complete Parking Brake.....137

Part Description Index (continued) |

Complete Prearrangemet.....53

Complete Right Dashboard.....177

Complete Right Rear Light.....179

Complete Section.....147

Complete Service Brake.....137

Complete Solenoid Valve.....61, 145

Complete Switch - Work Mode.....177

Complete upper door section.....65

Complete Wheel.....23, 243

Complitely Inlet manifold.....147

Compressor A/C DELPHI ART 015200/1 SP15
OR.RO.E132/2 12V.....211

Condenser.....209

Connection.....235

Connector.....183, 185, 203

Connector Cap.....203

Contact.....73

Control unit cover.....73

Control Unit Potentiometer.....75

Control Valve VUC 38 PA 0.5 Hole 2 mm.....121

Cooler.....209

Copper Wascher JC 27 SP.2,5.....113

Copper Washer JC 17.....25

Copper Washer JC 21.....25, 147

Copper washer JC 21.....105

Copper Washer JC 27 SP. 2,5.....137

Copper Washer JC 33.....25

Cosmetic - Genie GTH-4016 SR.....11, 13

Cosmetic - Genie GTH-4018 SR.....11, 13

Cosmetic - GENIE Logo WHITE.....11

Cotter Pin D2x25 UNI 1336 2ZN......89, 91, 93,
95

Counterweight.....19

Cover.....25, 47, 147, 211

Crown Gear.....39

Cylinder.....121, 207

Cylinder Head.....41

D

D10 Cable Terminal for 10 sq mm Cable.....187

Damper Kit.....71

Damping.....17

Dasboard Indicator Light Board.....177

Dashboard Line.....173

Dead Man Switch.....235

Decal - Accumulator Hazard.....11

Decal - Accumulator Pressure.....13

Decal - Angle Indicator.....11

Decal - Angle Indicator Scale.....11

Decal - Ball Valve Position.....11

Decal - Biodegradable Hydraulic Qil.....11, 13

Decal - Boom Re-Sequency ONLY for
GTH-4016 SR.....13

Decal - Burn Hazard.....13

Decal - Burn/Explosion Hazard.....13

Decal - Compartment Access.....13

Decal - Crush Hazard.....11, 13

Decal - Diesel Fuel Cap.....11

Decal - Disconnecting Battery.....13

Decal - Don't Step On.....13

Decal - Emergency Exit.....13

Decal - Engine Cover Opening.....13

Decal - Engine Fuses & Relays Board.....13

Decal - Falling Object Hazard.....11, 13

Decal - Forks Pitching Back.....11

Decal - Guaranteed sound power level.....13

Decal - Hydraulic Oil.....11

Decal - Instruction - Mechanical Gear.....13

Decal - Lift Point.....11, 13

Ganie
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Decal - Maintenance Collar.....13

Decal - Manual Controls Instructions.....11

Decal - Max Capacity.....11

Decal - No Riders.....11

Decal - Outrigger Max Pressure.....11, 13

Decal - Parking Brake.....11

Decal - Quick Guide And Control Lever Right
Joystick.....13

Decal - Road Omologation - Only Italian
Market.....13

Decal - Safety pin operation.....11

Decal - Testing Ports GTH-4016 SR.....13

Decal - Testing Ports GTH-4018 SR.....13

Decal - Truck and attachment Capacity
Combinations.....11

Decal - Turret Rotation Lock/Unlock.....11

Decal - Tyre inflat. P=5.5bar/80psi.....11, 13

Decal - Upper Door Internal Unlock System..11

Decal - Use limits close to electric power
lines.....13

Delphi 6v Connector.....183

Deutz 12-way Connector PM.....189

Deutz 2-way Connector PF Sealed C015....191

Deutz BT 12—-way 'Connector PM.....193

Deutz BT 12—-way Connector PM.....193

Deutz HDP20 31-way Connector
Line.....191

Deutz Series HDP20 31-way Connector

PF In

Diesel Tank Body.....25
Diesel Tank Cap.....25
Diesel Tank Cover.....25

Disk Spring.....29

Door catch.....67

Door key.....65

Door Locking.....15

Double Hose Clamp.....77

Double Pipe Bracket D 25.....121

Double Pipe Bracket D16.....113, 115, 117, 119

Double pipe SPT 1/2 10920 FD 13/16-16 F90
13/16-16.....117

Double pipe SPT 1/2 L=10970 FD 13/16-16
HOLE D.21.....113

Double Pipe SPT 1/2 LG. 5330 FD 13/16-16 FD
13/16-16.....109

Double U-Joint Kit.....39

Dowel.....147

Dowel M12x25.....101

Dowel M8X16.....91, 93

Drilled Screw 1/2 BSP.....109

Drilled Screw 1/2BSP.....113, 115

Drilled Screw M12X1.....139

Drilled Screw M14X1.5.....137

Drilling Screw 1/4 BSP.....135

Driver Line.....173

Driving Mirror.....21

Dumper.....21

Elastic Flange.....53
Elastic Pin D.10 Art.104.....207

GTH-4016 SR, GTH-4018 SR
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| Part Description Index (continued)

Elbow 90° M3/4-16 UNF 11/16-16 ORFS....215 Figure 607026 - Position 6.....159

Elbow Iron Pipe.....55
Electical Pump.....215

Figure 607029 - Position 15.....41
Figure 607029 - Position 16.....47

Flexible Hose R1 X 1/2 LG.2000 FD F90
13/16-16 ORFS.....151
Flexible Hose R1 X 1/2 LG.500 FD FD13/16-16

Electric line.....233 Figure 607029 - Position 17.....47 ORFS.....137
Electric Pump.....233 Figure 607029 - Position 6.....25 Flexible Hose R1 X 1/2" LG. 3000 FD - FD 1/2"
Electrical Fan.....79 Figure 607029 - Position 7.....25 BSP.....137

Electrical Line Connection Cable Reel - Figure 607029 - Position 9.....25 Flexible Hose R1 X 1/4 1800 F90 9/16-18 F90
Boom.....221 Figure 607030 - Position 11.....21 9/16-18 90°.....159
Electrical Line Connection Reel Figure 607030 - Position 12.....67 Flexible Hose R1 X 1/4 LG. 1100 FD -FD

Cable-Boom.....219
Electronic Level.....233
Emergency button.....73
Engine Base Carter.....17

Figure 607034 - Position 2.....73

Figure 607034 - Position 25.....73
Figure 607035 - Position 21......21
Figure 607035 - Position 22.....21

9/16-18 ORFS.....159

Flexible Hose R1 X 1/4 LG.1800 F90-F90
9/16-18 ORFS a 270°.....159

Flexible Hose R1 X 3/4 3200 F90 F901"3/16-12

Engine Base Carter Cap.....17 Figure 607xxx - Position 16.....137 ORFS A 180°.....151

Engine Carter Cap.....17 Filter.....53, 209 Flexible Hose R1 X 3/4 LG. 850 FD-F90
Engine Cover.....17 Filter Cap.....25 1"3/16-12 ORFS.....159

Engine Diesel Fuel Filter.....53 Filter Element.....25 Flexible Hose R1 X 3/4" LG. 1650 FD3/4" BSP

Engine Lateral Carter.....17

Engine Lateral Carter Assembly.....17

Engine Line.....165
Engine Oil Filter.....53
Engine Upper Carter.....17

Engine Vibration-Proof Support.....53
Extension Cylinder Pipe.....109

F

Fitting 1/2BSP X 1-3/16-120RFS.....133

Fitting 1/2BSP X 13/16-16 ORFS.....135

Fitting 1/2BSP X 13/16-160RFS.....133

Fitting 3/4 BSPX 13/16-16 ORFS.....135

Fitting 3/4 BSPX 13/16-16 ORFS.....135

Fitting 3/4 BSPX F90 FD 13/16-16 ORFS...115

Fitting 90 A207140-2121.....117, 119

Fitting 90°A507054-1221 FOR MG 1/2GAS X
M 13/16-16 ORFS.....117, 119

Fitting CMF 1/2 ES LG. 25.....121

Fitting CMF G1/2 ES LG. 45.....77

- F90° 1"3/16-12 ORFS.....151

Flexible Hose R1 X 3/8 LG.550 FD FD11/16-16
ORFS.....137

Flexible Hose R2 X 1/2 2300 FD 13/16-16 F45
13/16-16.....157

Flexible Hose R2 X 1/2 400 F90 F45 BSP...231

Flexible Hose R2 X 1/2 LG. 2600 FD -FD
13/16-16 ORFS.....151

Flexible Hose R2 X 1/2 LG. 2850 FD 1/2" BSP
- F90° 13/16"-16 ORFS.....143

Flexible Hose R2 X 1/2 LG. 3150 FD 1/2"BSP-

F90 13/16"-16 ORFS.....137

Flexible Hose R2 X 1/2 LG.2700 FD 1/2" BSP-
F90 13/16"-16 ORFS.....131

Flexible Hose R2 X 1/2 LG.850 F90 F90
13/16"-16 ORFS.....127

Flexible Hose R2 X 1/2 LG.950 F90 F90
13/16"-16 ORFS 270°.....143

Flexible Hose R2 X 1/2" LG. 550 F901/2" BSP
- FD 13/16"-16 ORFS.....141, 143

Flexible Hose R2 X 1/2" LG. 700 FD 1/2" BSP
- F90° 13/16"-16 ORFS.....143

Flexible Hose R2 X 1/2" LG. 850 FD 1/2" BSP
- F90° 13/16"-16 ORFS.....131

Flexible Hose R2 X 1/4 1000 F45 9/16"-18 Hole

Fitting CMF G3/4 ES LG. 45.....113, 115, 117,
119, 135

Fitting CMF G3/4 ES LG45.....133

Fitting TMF+L 11/16-16 ORFS.....129

Fitting TMF+L 1"3/16-12 ORFS.....215

Fix Qutrigger Carter.....29

Flange.....21, 29, 37, 47, 49

Flange Screw TE M6X16 8.8 ZN UNI 6923...29

Flashing Beacon.....175

Flashing Beacon Bracket.....63

Flat Male Plug, Galvanised.....189, 191

Flexible Exhaust Pipe.....59

Flexible Hose.....149

Flexible Hose (2SC) R2 X 1/4 LG. 2300FD

FCI SICMA-2 24-way 'Connector PM.....193

FCI SICMA-2 24-way Connector PF.....191

Feedthrough.....63

Female Coupling.....207

Female Quick Coupling 1/2".....231

Figure 606872 - Position 6 (TP3 - GTH
4018/4016SR).....159

Figure 6068xx - Position 8.....25

Figure 606979 - Position 36.....65

Figure 606983 - Position 31.....77

Figure 606983 - Position 32.....77

Figure 606984 - Position 1.....75

Figure 606984 - Position 2.....75

Figure 607006 - Position 17.....159

. it 1/4"BSP- F90 9/16"-18 ORFS.....137 D12.....139

E:gﬂ:g 28;81}1 ] Eg:::gz g """ ﬁg Flexible Hose (2SC) R2 X 1/4" LG. Flexible Hose R2 X 1/4 500 F45 9/16-18 F45

e 007014 - Position 14, 141, 143 450FD1/4"BSP - F90° 9/16™-180RFS....139  9/16-18.....139

Figure 607014 - Position 42 139' Flexible Hose 1/2 X 1/4 800 FD BSP F90 Flexible Hose R2 X 1/4 800 FD BSP F90
""" 9/16-18.....159 9/16-18.....159

Figure 607015 - Position 1.....159

Figure 607015 - Position 11.....137
Figure 607015 - Position 26.....137
Figure 607017 - Position 17.....131

Flexible Hose 2SC X 3/4 LG.2750 FD
3/4"BSP-F90° 1"3/16-12 ORFS.....151

Flexible Hose BM6K 1 1350 FL90 D.47 FL90
D.47 A 270°.....159

Flexible Hose R2 X 1/4 LG. 2200 F90-FD
9/16-18 ORFS.....137

Flexible Hose R2 X 1/4 LG. 2500 Hole D.14 -
FD 1/4" BSP.....137

Figure 607017 - Position 2.....161

Flexible Hose BM6K 1 800 FL90 D.47 FL90

Flexible Hose R2 X 1/4 LG. 2800 FD - F90

E?gure gg;gg - EOS?:?O”j """ ig; )15 D.47....159 9/167-18 ORFS.....151
Igure - Fosition 4..... ' Flexible Hose ETERNITY/2 X 3/4 1400 F90 F90 Flexible Hose R2 X 1/4 LG. 500 Hole D14 FD
Figure 607023 - Position 6 (TP2 GTH M B

018/40165R).. 159 13/16"-12 A 180.....111 9/16™-18 ORFS.....137

. v . Flexible Hose ETERNITY/2 X 3/4 2600 FD F90 Flexible Hose R2 X 1/4 LG. 700 FD 9/16 ORFS
Figure 607023 - Position 6 (TP4 GTH "

A016SR).. 101 13/16"12.....111 Hole D14.....137
- 6)65623 Positon 6 (TP4 . G Flexible Hose ETERNITY/2 X 3/4 2750 FD F90  Flexible Hose R2 X 1/4 LG.1500 FD 1/4 BSP -
lllgOulrSeSR) e osition 6 ( 13/16"12....111 FD 9/16™-18 ORFS.....143
Figure 607023 - Position 6 (TP5 GTH Flexible Hose ETERNITY/2 X 3/4" LG. 1350 FD Flexible Hose R2 X 1/4 LG1100 Hole D.12 FD

4018SR).....143

3/4" BSP - FD 1"3/16-12 ORFS.....157
Flexible Hose R1 1 2500 F90 1" 7/16 FD 1"

9/16"-18 ORFS.....139
Flexible Hose R2 X 1/4 LG1900 FD-F90

Figure 607024 - Position 16.....151
Figure 607024 - Position 5.....141, 143
Figure 607025 - Position 25.....121
Figure 607025 - Position 26.....161
Figure 607025 - Position 36.....139
Figure 607025 - Position 37.....161
Figure 607026 - Position 2.....159
Figure 607026 - Position 4.....141, 143

7/16.....159

Flexible Hose R1 X 1/2 650 F90 F90
13/16"-162.....143

Flexible Hose R1 X 1/2 LG 1600 FD F90
13/16-160RFS.....143

Flexible Hose R1 X 1/2 LG.1800 FO0F90 13/16
ORFS.....141

9/16"-18 ORFS.....139

Flexible Hose R2 X 1/4" LG. 1400 FD 1/4" BSP
- FD 9/16-18 ORFS.....141

Flexible Hose R2 X 3/4 LG. 2000 FD - F90 1
3/16"-12 ORFS.....137

Flexible Hose R2 X 3/4 LG. 2650 FD 3/4"BSP
- F90° 1"3/16-12 ORFS.....151

Genie
GTH-4016 SR, GTH-4018 SR
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Flexible Hose R2 X 3/4 LG. 900 F90-FD
1"3/16-12 ORFS.....151

Flexible Hose R2 X 3/8 700 FD 11/16-16 FD
11/16-16.....129, 131

Flexible Hose R2 X 3/8 800 F90 11/16-16 Hole

Flexible Hose R2 X 3/8 LG 700 FD F90 11/16-16
ORFS.....129

Flexible Hose R2 X 3/8 LG. 900 F90 F90
11/16-16 ORFS A 180.....123

Flexible Hose R2 X 3/8 LG.2800 FD 3/8" BSP-
FD 11/16"-16 ORFS.....149

Flexible Hose R2 X 3/8 LG.4300 F90-F90
11/16"-16 A 180° ORFS.....127

Flexible Hose R2 X 3/8" LG. 600 FD 3/8" BSP
-FD 11/16"-16 ORFS.....149

Flexible Hose R2 X 3/8" LG. 900 FD 3/8" BSP
- F90° 11/16"-16 ORFS.....149

Flexible Hose R2(2SC)X 1/4" LG 1100FD
1/4"BSP - F90° 9/16"-180RFS.....139

Flexible Hose R4 X 1 3400 F45 1" 7/16 FD 1"
7/16.....157

Flexible Hose R4 X 1-1/4 1500 FD 1" 11/16-12
FD 1" 11/16-12.....151

Flexible Hose R4 X 1-1/4 2200 F90 1" 11/16-12
FD 1" 11/16-12.....157

Flexible Hose R4 X 1-1/4 2950 FD 1" 11/16-12

Fork 1° And 2° gear.....51
Fork CE Plate.....239
Fork Coupling Attachment - ONLY for GTH-4016

Fork Levelling Cylinder.....103

Fork Levelling Cylinder Block Valve.....103
Forks Plate.....101

Frame.....65

Front BottomBasic Frame Cover.....15
Front lateral pad 100x60x12.....81, 83
Front Left Road Light.....169

Front Pad 45x250x28.....85

Front Pad 60x200x28.....87

Front Pad 60x250x38 sp.1.....85
Front Pulley.....91

Front Pulley Pin.....93

Front Right Road Light.....169

Front Steering Axle.....23

Front Support.....45

Frontal Half Housing.....47

Fuel level indicator.....177

Functions Abilitation Switch.....73
Fuse 10A.....163

Fuse 15A.....163

Fuse 30A.....165, 173

Fuse 3A.....163

Fuse 50A.....165

Fuse 5A.....163, 173

Fuse 7.5A.....163

Fuse Support.....173, 213
Fuse-Relay Board.....173

Part Description Index (continued) |

Gas Cable.....59

Gas Cable Support.....59

Gas Cylinder.....17

Gas Lever.....59

Gas pedal.....59

Gas Spring.....235

Gasket.....15, 47, 63, 67, 69, 229
Gate Valve 1/4 F-F CR.....57

Gear Box Unit.....163

GENIE plate.....19

Glass.....65

Glass - 1st Gear.....177

Glass - 2nd Gear.....177

Glass - Electronic Level.....177
Glass - Hazard Warning Light.....177
Glass - Heating fan.....177

Glass - Left Qutriggers.....177
Glass - Mechanical Gear.....177
Glass - Right Outriggers.....177
Glass - Road Light.....177

Glass - Transmission Lock.....177
Glass Switch.....233

Graser M6 x 1.....81, 83
Grate.....223

Grease Nipple M6.....19
Greaser.....63, 105

Greaser M6.....87

Greaser G 1/8.....107

Greaser G1/8.....81, 85

Greaser M6.....85, 91, 93
Greaser M6-45°.....87

Greaser M6X45.....91, 93
Greaser Nipple.....21, 27, 29, 41, 45, 103

Grip.....177
Guard.....207, 209, 239
Guide.....105

H

Half Flange.....159

Half Pulley.....91

Hand gas control cable.....59

Handle.....15, 65, 67

Handle Kit.....71

Handle MT/117 M8.....19

Handle Screw M6X16 INOX.....25

Harness.....149

Head Elettrovale Block.....145

Heater.....79

Heater pipe 15x23.....75

Heater support.....75

Heatsink Body.....57

Height Adjustment Kit.....71

Hex-head cap.....63, 65, 67, 69, 75

Hexagonal Cap.....25

Hinge.....15, 17, 19, 65, 67

Horn.....169

Hose R1 x 1/2 Lg 2500 F90 FD 13/16"-16...215

Hose 5/16.....209

Hose Clamp Bracket.....77

Hose FR1 X 1/4 LG. 2100 FD 9/16"-18 - F90
9/16"-18 ORFS.....161

Hose Lock Bracket.....125, 153

Hose Lock Support.....153

Hose R1 X 1/2" LG. 3000 FD - F90° 1/2"

Ganie
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Hose R1 X 1/2" LG. 3000 FD - FD 1/2"

BSP.....77

Hose R1 X 1/4 LG. 700 FD F90 9/16-18
ORFS.....161

Hose R1 x 3/8 LG 2700 F90 FD

11/16"-16.....215

Hose R2 X 1/2 LG. 2850 FD 1/2" BSP - F90°
13/16"-16 ORFS.....127

Hose R2 X 1/2 LG.2700 FD 1/2" BSP- F90
13/16"-16 ORFS.....127

Hose R2 X 1/4 280 FD F90 9/16"-18.....207
Hose R2 X 1/4 800 FD 1/4 B SP F90

9/16"-18.....215

Hose R2 X 1/4 LG. 405 FD-F90 9/16-18
ORFS.....207

Hose R2 X 3/8 1000 FD F90

11/16"-160RFS.....207

Hose R2 X 3/8 LG.600 FD F90 11/16-16
ORFS.....215

Hose ROCKMASTER/2SNX 1/2 3850 FD
13/16-16 FD 13/16-16.....115

Hose Support.....15

Hour counter.....177

Housing.....53

Hub.....43, 51, 53

Hydraulic Flow Direction Symbol.....217

Hydraulic Jack.....201

Hydraulic Motor.....21, 211

Hydraulic Oil Level Indicator.....167

Hydraulic Oil Tank Body.....25

Hydraulic Oil Tank Cap.....25

Hydraulic Oil Tank Cover.....25

Hydraulic Oil Tank Filter.....25

Hydraulic oil temp. indicator.....177

Hydraulic Pump.....137

Hydraulic Pump 1.....61

Hydraulic Pump 2.....61

Hydraulic Pump 3.....61

Hydraulic Valve.....137

Indicator Light Support.....177

Inlet Electrovalve Block.....145

Inlet Manifold Body.....147

Input Shatft.....49

Insulator ART TCVF 3030 110.01.020.....211

Iron Block.....115, 119

Iron Hose With Pipe Fitting....... 113, 115, 117,
119

Iron Hoses.....115, 119

Joint.....29

Joint Kit.....207

Joint Kit Pump 1.....61

Joint Kit Pump 2.....61

Joint Kit Pump 3.....61

Joint Kit Solenoid Valve.....61
Joystick.....235

Joystick Adapter.....235
Joystick Handle.....235
Joystick Support.....235

Key.....73, 101, 177

King Pin.....41

Knob.....67, 73

Knurled knob D26 M6x15.....75

GTH-4016 SR, GTH-4018 SR
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| Part Description Index (continued)

L Modole Anti-Start Engine.....173 Nut M8 6S UNI 7473-7474.....27, 29
Moment limiter cut-out switch.....73 Nut M8 UNI 7473 6S.....235

Motor Flange.....49 Nut M8 UNI 7473 6S ZN.....55

MTA 1-way Power Connector PF Blue.....189  Nut M8 UNI 7473 6SZN.....17, 25, 53
MTA 1-way Power Connector PF Grey.....189  Nut Protection.....67

Label.....75, 239

Label - Cabin Fuses & Relays Board.....11
Ladder And Tank Shim.....15

Lateral pad 60x100x9.....85, 87

Lateral pad 60x60x9.....85 MTA Fuse Box.....187 Nut, M6.....15
Mudguard.....23
Left Bracket.....209 Mudguard Bracket.....23
Left Brake Cylinder.....33, 45 Muffler.. 59 O
Left Extension Part Outrigger.....29 Muffler"(.B.L.Jard 59 O-Ring.....61
Left Outrigger Chassis.....27 777 o0 O-ring.....47, 49, 103, 105, 179
Left Outrigger Cylinder.....29 O-Ring D.Int. 17,86 X 2,62.....107
Left Plate Dashboard.....177 N O-Ring Kit..... 147
Left Rotate Part Qutrigger.....29 Negative Battery Cable.....165 O-ring......105
Left Sensor Protection Chassis.....27, 29 Negative Brake Piston.....43 O.Ring.....33, 37, 39, 43, 45
Left Support - Fan Side.....53 Nipple 1/2 BSP x 13/16-16 ORFS.....215 O.ring.....47, 49
Left Support - Flywheel Side.....53 Nipple 1/2 BSP x 11/16-16 ORFS.....215 Oil Pressure Switch.....53
Left Support Light.....179 Nipple 1/2 BSP X 13/16-16 ORFS.....109 Oil Seal.....51
Left Swivel Housing.....41 Nipple 1/2 GAS X 13/16-16 ORFS.....109 Oil seal.....49, 51
Leg Housing.....33, 45 Nipple 1/2BSP X 11/16-16 ORFS.....207 Optical Level Indicator.....25
Lenght-Angle-Temp. Transducer.....171 Nipple 1/2BSP X 13/16-16 ORFS.....113, 115, Optical Level indicator.....57
Lever.....51, 147 119, 121 Orange cap Motor Transmission.....197
Lever Lock.....17 Nipple 1/4BSP X 11/16-16 ORFS.....207 Orange Reflex.....197
Lever Pin.....51 Nipple 1/4BSP X 9/16-18 ORFS.....113, 115 Output shaft.....49
Lever-Fitted Lock.....235 Nipple 3/4 x 3/4 BSP.....215 Outrigger Base.....27, 29
Lever-fitted Lock.....65 Nipple 3/4"BSP x1" ORFS.....215 Outrigger Base Stop.....27, 29
LH side glass.....67 Nipple 3/4"BSP X1"3/16-12 ORFS.....133 Outrigger Carter.....27
License Plate Light.....169 Nipple 3/8 BSP X 9/16-18 ORFS......113, 115, Outrigger Cartet Bracket.....29
License Plate Support.....21 121, 207 Outrigger Cylinder.....27
Lifting Cylinder.....103 Nipple 3/8 X 3/8 bsp.....215 Outrigger Cylinder Block Valve.....27, 29
Lifting Cylinder Block Valve.....103 Nipple 3/8BSP x 11/16-16 ORFS.....215 Outrigger Lock Cylinder.....29
Lifting Cylinder Foot Pin.....103 Nipple  3/8BSP X  13/16-18 ORFS Outriggers Plate.....245
Lifting Cylinder Head Pin.....103 A502025-1217.....121 Outriggers Plate Support.....245
Light.....179 Nipple GMF F 11/16-16 ORFS X M Outriggers Solenoid Valve Block.....145
Light Group With Harness.....179 9/16-18.....215 Over-Pressure Valve.....61
Light Support.....179 Nipple TMF+C 11/16-16 ORFS.....215
Load Cell Pin.....29 Non-skid coating.....63 P
Lock...._.17, 73 Nut.....23, 59, 63, 65, 203 Pad 135x100x22.. 95
Lock Pin.....99 Nut M 10.....219, 221 Pad 200x60x20....81 83
Lock Ring.....43, 177 Nut M 4 UNI 7473 6SZN.....67 Pad fixin Bushiﬁm M’le13 5 g5 87
Lock Washer.....37 Nut M 6 UNI 5588 6SZN.....17 Pod ﬁxing Bushing Mloxi3s. g1 83
Locking Plate.....35 Nut M 6 UNI 7473 6SZN.....19, 59 Pod ﬁxing Bushing M10GE e 83
Loudspeaker cover.....67 Nut M 8 UNI 5588 6SZN.....145 Pod ﬁxing Bushing Mia me
Low Level Hyadraulic Oil Light.....177 Nut M 8 UNI 7473 6SZN.....19 Pad Shirr? 100)(5()9)(1 87
Lower Plate.....23 Nut M 8 UNI 7473 6SZN03700825.....57 e
Nut M10 UNI 5588 6SZN.....57, 227 Pad shim 200 X 60 Sp.1.....81
Pad Shim 200X60X1.....87
M Nut M10 UNI 7473 6S ZN.....21 Pad Shim 45X250 - SP1...85
Nut M10 UNI 7473 6SZN.....17, 19, 27, 29, 53, B

Pad shim 60x100 sp.1.....85

Machine Control Unit.....173
99, 145 Pad Shim 60x100X1.....87

Machine Control Unit Display.....173
Main dashboard.....73 Nut M12.....101 Pad shim 60x250 sp.1.....85

. Nut M12 UNI 5588 6S.....235 .
Ma!n ExHaust Muffler.....59 Nut M12 UNI 5588 6SZN.....91 Pad Shim 60X250X1.....87
Main Relife Valve.....147

Pad shim 60x60 sp.1.....85
Main Valve.....145 Nut M12 UNI'7473 6SZN.....57, 99 Pad shim 80x30x1.....83

Male Coupling.....207 ESE m;i)EJlNHTB 6SZN.... 53 Paper filter.....67
Male Quick Coupling 1/2".....231 NutM16...41 Pedal Support.....137
Manifold.....55, 129, 131, 137, 157, 207 Nut M16"l.J.l-\lI 7473 6SZN....23 Phonic Whell.....49
Manual Ball Valve.....141, 143,157 " N Eeon o on Phonic Whell Hub

..... 49
Mate’'n’lock 4-way Connector PF Circular....189 Nut M18 UNI'5589 8G ZN.... 89 Pin....19, 27, 29, 33, 35, 43, 47, 51, 63, 89, 91,
Nut M18 UNI 5589 8GZN.....91
Max Pressure Valve.....141, 143

99, 101, 103, 105, 207, 245
Max Speed Label.....197 Nut M20 UNI 7473 6SZN.....23

Pin Bolt.....235
Max-Pressure Valve.....61 Nut M22 UNI 7473 6SZN.....19 Pin D 16x60.....21
- Nut M24 UNI 7473 6SZN..... .

Max. relife Valve.....147 Nut M24x1.5.....41 Pin D12x25.....47
MCP Female Terminal, 2.8 0.5-1mm.....187 e Pin D12x40.....35

j Nut M27 8G UNI 7473-7474.....29 .
Metallic Clamp DN 22/32 LG 9.....77 Pin Load Cell.....167
Metri-Pack 280 2-Way Male Connector.....187 NutM36 X 3 10G DIN 982.....29 Pin Lock Bracket.....91, 93
Mﬁ'ror 67 y Male Lonnector..... Nut M5 6S UNI 7473-7474.....19 Pipe...209 ’
Mirror Bracket.....67 ESE mg gé\lb?,\ﬁ?%giz?ﬁ?‘llsé? 59 Pipe Bracket D16.....113, 115, 117
Mixing Bucket Symbol.....217 o oo ANl A Pipe braket D16.....119

Mobile Outrigger Carter.....29 NllﬁlM?fle 7473 6SZN.....17, 23, 59, 99, 139, Pipe CMF G3/4 ES LG. 45.....109, 111
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Pipe Eternity/2 X 3/4 2600 FD 1"3/16-12 F90
1"3/16-12.....109

Pipe Eternity/2 X 3/4 2750 FD 1"3/16-12 F90
1"3/16.....109

Pipe Eternity/2 X 3/4 LG.1400 F90 F90 A 180°
1"3/16-12 ORFS.....109

Pipe Fitting.....57, 77, 207

Pipe Fitting 1/2X 1/2 BSP.....231

Pipe Fitting 1/4X 3/8 BSP.....135

Pipe Fitting M12X1.5 X 9/16-18 ORFS.....159

Pipe Fitting - GTH 4016SR.....155

Pipe Fitting - GTH 4018SR.....155

Pipe Fitting 1/2 X 1/2.....77

Pipe Fitting 1/2" BSP X 13/16"-16 ORFS.....211

Pipe Fitting 1/2BSP x 11/16-16 ORFS.....149

Pipe Fitting 1/2BSP X 13/16-16 ORFS.....127,
131, 137, 141, 143, 211

Pipe Fitting 1/2" BSP X 13/16"-16 ORFS.....151

Pipe Fitting 1/4 X 3/8 BSP.....139

Pipe Fitting 1/4 x 1/4 BSP.....139

Pipe Fitting 1/4" BSP 9/16"-18 ORFS.....211

Pipe Fitting 1/4" M-F ZN.....57

Pipe Fitting 1/4BSP X 11/16-16 ORFS.....129,
131

Pipe Fitting 1/4BSP X 9/16-18 ORFS.....211

Pipe Fitting 1/4BSP. V.60°X9/16-18
ORFS.....159

Pipe Fitting 1/4X 1/4 BSP.....129, 131

Pipe Fltting 1/4” BSP X 9/16"-18 ORFS.....139

Pipe Fitting 1/4” BSP X 9/16"-18 ORFS.....151

Pipe Fitting 14X1.5 X 9/16-18 ORFS.....137

Pipe Fitting 18X1.5 X 11/16-16 ORFS.....137

Pipe Fitting 18X1.5 X 9/16-18 ORF.....137

Pipe Fitting 18X1.5 X 9/16-18 ORFS.....137

Pipe Fitting 1" BSP X 1/4" BSP.....159

Pipe Fitting 1" BSP X 1" BSP.....151

Pipe Fitting 1" BSP X 1"-3/16-12 ORFS.....137,
151, 159

Pipe Fitting 1" BSP X F 1" BSP.....151, 159

Pipe Fitting 1" GAS X 1"-7/16-12 ORFS.....157

Pipe Fitting 1" GAS X1-7/16-12 ORFS.....159

Pipe Fitting 1"1/4BSP-1"11/16-120RFS.....151

Pipe Fitting 1"BSP x 1"11/16-12 ORFS.....151,
157, 159

Pipe fitting 3/4” BSP X 13/16”"-12 ORFS.....151

Pipe Fitting 3/4”BSP X 1 3/16"-12 ORFS....137

Pipe Fitting 3/4” BSP X 13/16-16 ORFS....113,
117, 119, 143, 157

Pipe Fitting 3/4"BSP X1"3/16-12 ORFS.....109,
111, 157

Pipe Fitting 3/4"BSP/1"7/16-12 ORFS.....157

Pipe Fitting 3/8 BSP 9/16-18 ORFS.....211

Pipe Fitting 3/8 BSP X 9/16-18 ORFS......135,
137, 159, 161

Pipe Fitting 3/8" BSP 13/16"-16 ORFS.....211

Pipe fitting 3/8BSP.....149

Pipe Fitting 3/8BSP X 11/16-16 ORFS.....123,
127,129, 131

Pipe Fitting 3/8BSP X 13/16-18 ORFS.....141,
143

Pipe Fitting 3/8X - 3/8 BSP.....141, 143

Pipe Fitting 3/8”" BSP X 13/16"-16 ORFS.....151

Pipe Fitting 3/8”" BSP X 11/16"-16 ORFS.....137

Pipe Fitting 3/8”" BSP X 13/16"-16 ORFS.....137

Pipe Fitting 3Way M12X1.....139

Pipe Fitting 9/16-18 UNF X 9/16-18
ORFS.....161

Pipe Fitting 9/16-18 X 11/16-16 ORFS.....149

Pipe Fitting 90 A207140-1717 FOR.....135

Part Description Index (continued)

Pipe Fitting 90 A207140-2121.....231

Pipe Fitting 90 A207140-2121 FOR.....207

Pipe fitting 90° 1/2GAS X M 13/16-16
ORFS.....113, 115

Pipe Fitting 90° 1"1/2 BSP X 2"- 12 ORFS..109

Pipe Fitting 90° 1"1/2 BSP X 2"-12 ORFS...111

Pipe fitting 90°M-M  PSRT  13/16-16
ORFS.....113

Pipe fitting 90°M-M PSRT 13/16-16 ORFS
Special Esec.....115

Pipe fitting 90°M-M PSRT 13/16-16 ORFS
Special Esec......117, 119

Pipe Fitting A 45° M-M 1/4 BSP X 9/16-18
ORFS.....207

Pipe Fitting CMF 1/4 ES LG. 40.....215

Pipe Fitting CMF 3/8 ES LG. 40........ 123, 127,
129, 131

Pipe Fitting CMF G1/2 ES LG. 45.....211

Pipe Fitting F1/2" BSP X M 1/2" BSP.....77

Pipe Fitting FF M12x1 X1/4".....139

Pipe Fitting G1 12 Casappa With Fixing
Kit.....211

Pipe Fitting GMF 1/2 BSP.....231

Pipe Fitting GMF 3/8 BSP.....141, 143

Pipe Fitting GWR 1"M 1/2 F.....141, 143

Pipe Fitting GWR F 13/16"-16 ORFS X M
9/16"-18 ORFS6.....141, 143

Pipe Fitting M 1/2" BSP X M 1/2" BSP 2ZN...77,
125

Pipe Fitting M 1/4" BSP X M 1/4" BSP ZN...125

Pipe Fitting M 3/4" BSP X M 3/4" BSP ZN...125

Pipe Fitting M 3/4” BSP X F 3/4” BSP LG
45....127, 131

Pipe Fitting M 3/8" BSP X M3/8" BSP ZB....125

Pipe Fitting M-M A 90° 1/4 BSP X 9/16-18
ORFS.....207

Pipe Fitting M10 x1 9/16-18 ORFS.....139

Pipe Fitting M18X1,5 X1"3/16-12 ORFS.....159

Pipe Fitting M18X1.5X1/4 BSP.....159

Pipe Fitting M26X1,5X 1"3/16-12.....159

Pipe Fitting M26X1,5X 1"7/16-12 ORFS.....159

Pipe Fitting M42x2 X 1"11/16-12 ORFS.....159

Pipe Fitting MFK 90 1/2 BSP.....117, 119, 207,
231

Pipe Fitting R1 X 1/2 LG. 2900 FD - FD 1/2"

Pipe Fitting R2 X 3/8 4200 F90 11/16-16 FD
11/16-16.....131

Pipe Fitting T.....137

Pipe Fitting T 1/4.....139

Pipe Fitting TMF 9/16"-18 ORFS.....159

Pipe Fitting TMF+C 13/16-16 ORFS.....121

Pipe Fitting TMF+C 9/16-18 ORFS.....161

Pipe Fltting TMF+C 9/16-18 ORFS.....139

Pipe Fitting TMF+C 9/16-18 ORFS.....159, 207

Pipe Fitting TMF+L 1 3/16"-12 F 3/8” BSP...151

Pipe Fitting TMF+L 9/16"-18 ORFS.....159

Pipe Fitting TMF+L 1/2 BSP.....117, 119

Pipe Fitting TMF+L 11/16-16 ORFS.....131

Pipe Fitting TMF+L 13/16-16 ORFS.....141

Pipe Fitting TMF+L 13/16-16 ORFS.....143

Pipe fitting TMF+L 13/16-16 ORFS.....113, 115

Pipe Fitting TMF+L 1” 3/16-12 ORFS.....151

Pipe Fitting3/4” BSP X 13/16-16 ORFS.....127,
131

Pipe Fittting 90° M-M 3/4 BSP X1"3/16-12
ORFS.....111

Pipe R1 X 1/2 1100 F90 F90 A 270° 13/16-16
ORFS.....121

Ganie
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Pipe R1 X 1/4 LG 1100 F90-FD 9/16-18.....211
Pipe R1 X 1/4 LG. 2700 F90-FD 9/16-18

Pipe R2 X 1/2 1000 F90 13/16-16 F90 13/16-16
A 180°.....133

Pipe R2 X 1/2 400 FD 13/16 -16 F90
13/16-16.....109

Pipe R2 X 1/2 L=1000 F90 FD 13/16-16...113,
115

Pipe R2 X 1/2 L=1000 F90 FD 13/16-16
ORFS....117, 119

Pipe R2 X 1/2 L=1250
ORFS.....113, 115

Pipe R2 X 1/2 L=2700
ORFS....117, 119

Pipe R2 X 1/2 L=2900
ORFS....117, 119

Pipe R2 X 1/2 LG. 2000
ORFS.....113, 115

Pipe R2 X 1/2 LG.1100

F90-FD 13/16-16

FD-F90 13/16-16

FD-F90 13/16-16

F90 FD 13/16-16

FD-F90 13/16-16

ORFS....211
Pipe R2 X 1/2 LG.1400 FD-F90 13/16-16
ORFS.....135

Pipe R2 X 1/2 LG.1400 FD-FD 13/16"-16....211

Pipe R2 X 1/2 LG.1500 F90 FD 13/16
ORFS.....135

Pipe R2 X 1/2 LG.1700 FD F90 13/16-16
ORFS.....135

Pipe R2 X 1/2 LG.2100 F90 FD 13/16-16
ORFS.....113, 115

Pipe R2 X 1/4 2100 FD F90°
ORFS.....113, 115

Pipe R2 X 1/4 LG 2700 F90 FD 9/16-18
ORFS.....135

Pipe R2 X 1/4 LG.1400 F90 9/16"-18 ORFS Hole
1/4".....135

Pipe Rockmaster/2SC X 3/4 2600 F90-
F90A180°1"3/16-120RFS.....133

Pipe  Rockmaster/l2SC X  3/4
F90-F90A180°1"3/16-120RFS.....133

Pipe ROCKMASTER/2SN 1/2 3800 FD 13/16-16
HOLE D.21.....115

Pipe ROCKMASTER/2SN 1/2 4000 FD 13/16-16
FD 13/16-16.....119

Pipe SHIELDMASTER/5000 1/2 LG 4700 F90
FD 13/16-160RFS.....115, 119

Pipe, To Draft 607050, Position 22.....211

Pipe, To Draft 607050, Position 23.....211

Pipe, To Draft 607051, Position 10.....209

Pipe, To Draft 607051, Position 9.....209

Piston.....51

Plain Washer.....59, 219, 221

Plain Washer D 10.....219, 221, 223

Plain Washer D 12.....223

Plain Washer D 5 UNI 6592 ZN.....67

Plain Washer D 6.....197

Plain Washer D 6 x 18 x 1,5 UNI 6593 ZN GTH

9/16-18

2750

4016SR.....205
Plain Washer D 6 x 18 x 1,5 UNI 6593 ZN GTH
4018SR.....205

Plain Washer D 8.....219, 221

Plain Washer D 8 UNI 6592 ZN.....57, 245

Plain Washer D 8 UNI 6592 ZN GTH
4016SR.....205

Plain Washer
4018SR.....205

Plain Washer D 8 UNI 6593 ZN04410824...15,
59

Plain Washer D10 (10X30) ZNUNI 6593.....59

D 8 UNI 6592 ZN GTH
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Plain Washer D10 UNI 6592 ZN.....211, 215
Plain Washer D10 2N.....125

Plain Washer D12 UNI 6592.....235

Plain Washer D12 UNI 6592 ZN.....229
Plain Washer D14 UNI 6593 ZN.....105
Plain Washer D6.....209

Plain Washer D6 UNI 6592 ZN.....215
Plain Washer D6 UNI 6593 ZN.....247
Plain Washer D8.....209, 239

Plain Washer D8 UNI 6592.....235

Plain Washer D8 UNI 6592 ZN....211, 227, 247
Plain Washer D8 ZN.....231

Planetary Carrier Kit.....39

Plastic Boom Tilting Degree Indicator.....11
Plastic Chassis Holder.....19

Plastic Clamp.....203

Plastic Lock Door.....19

Plate.....23, 51, 199, 239

Plate - Road Traffic.....13

Plug.....47, 65, 147, 179

Plug M10x1.....33, 45

Plug M16x1.5.....33

Plug M30x2.....33, 39, 45

Plug Spring.....101

Pneutron 7-way Connector Round Black.....189
Polyurethane Complete Wheel.....243
Position Light Bulb.....169

Positive Battery Cable.....165

Positive Battery Power Line.....233

Positive Brake Piston.....43

Power Box Body.....165

Power Box Cable.....165

Power Steering.....149

Prefilter.....25

Pressure Override Valve.....61

Pressure Plug - GTH 4016SR.....155
Pressure Plug - GTH 4018SR.....155
Pressure Plug Braket.....215

Pressure Plug M 1/4 BSP.....215

Pressure Plug Support - GTH 4016SR.....155
Pressure Plug Support - GTH 4018SR.....155
Pressure Reduction Valve.....159

Pressure Sensor.....165, 167

Pressure Socket.....139

Pressure Transducer.....169, 171

Primary Air Filter Element.....55

Priority Valve.....151

Proportional Roller.....73

Protection.....137

Protection chassis.....19

Protection Cover.....209

Proximity Transducer.....167, 169

Pull Bracket.....57

Pulley.....91, 93, 211

Pulley Bracket.....91

Pulley D.200.....53

Pulley Front Pin.....91

Pulley Support.....91, 93

Push Botton Box.....233

Push Button.....73, 233

Q

Quick Coupling Female.....117, 119
Quick Coupling Male.....117, 119

R

R1 X 3/4 LG 1100 F90 FD 1"3/16-12
ORFS.....159

Radiator Plate.....57

Radio hole cover.....73

Ratchet Socket.....201

Rear Bottom Pad 50x100x28.....87
Rear bottom pad 60x100x38.....85
Rear bottom pad 60x150x28.....87
Rear bottom pad 60x60x20.....83
Rear bottom pad 80x30x20.....83
Rear BottomBasic Frame Cover.....15
Rear glass.....67

Rear Half Housing.....47

Rear Light.....179

Rear Light Fix Holder.....21

Rear Light Holder.....21

Rear lower glass.....67

Rear Pad 60x250x20.....87

Rear Pad 60x250x25.....85, 87
Rear Pulley.....91

Rear Pulley Pin.....91, 93

Rear Steering Axle.....23

Rear Support.....45

Rear turret plastic chassis.....19
Rear View Mirror.....197

Rear view mirror.....19

Rear view mirror support.....19
Rear Window Fixing Kit.....225
Rear wiper kit.....67

Red Fork D.4.3.....183

Red Reflex.....197

Reduction D48.5.....75

Reduction Gear.....23

Reduction Unit.....21

Reel Stop Braket.....85

Refhasing Valve.....105
Reflector.....179

Relay.....163, 165, 173, 213

Relay Maxi Vacuum Receiver Module.....189

Relay Support.....173, 213

Relay Support Bracket.....173

Relay Unit.....173

Remote Control Kit.....241

RH side glass.....69

Right Bracket.....209

Right Brake Cylinder.....33, 45

Right Extension Part Outrigger.....29
Right Outrigger Chassis.....27

Right Outrigger Cylinder.....29

Right Plate Dashboard.....177

Right Rotate Part Outrigger.....29
Right Sensor Protection Chassis.....27, 29
Right Support - Fan Side.....53

Right Support - Flywheel Side.....53
Right Supporto Light.....179

Right Swivel Housing.....41

Rigid White Faston Cover.....183, 185

Ring Nut M104x2.....35
Ring Nut M40x1.5.....37
Rivet.....47, 49, 199
Rivet D4x12.....101
Road Light Bulb.....169

Rod.....41, 147
Roll.....49, 51
Rope.....99, 195

Rope D.4,2 Piu Occhi Type 607.....207
Rotating Bearing Locking Pin.....21
Rotating Bearing Locking Pin Nut.....21

Ganie
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Rotating Joint F1/2" BSP X M 1/2" BSP
MBGGD12.....137, 143

Rotating Joint F1/4" BSP X M 1/4" BSP
MBGGD14.....137

Rotating Joint F3/4" BSP X M 3/4" BSP
MBGGD34.....137, 151

Rotating Joint F3/8" BSP X M3/8" BSP
MBGGD38.....149

Rotative Pipe Fitting F1/2" BSP X M 1/2"
BSP.....127, 131

Rubber.....63, 65, 67, 69, 225

Rubber Clamp.....137

Rubber D.41X9.....75

Rubber Gasket.....25

Rubber Pipe.....55

Rubber Plate 100X5 LG.705.....57

Rubber platform.....63

Rubber Protection.....73, 235

Rubber protection.....57

S

S.Seal 4-way Connector PF.....191

Safety Braket.....195

Schassis Ladder.....17

Screew TCEI M 8X25 UNI5931 8.82N.....211

Screew TCEI M10X35 UNI5931 8.8ZN.....211

Screew TE M 8X25 UNI 5739 8.8 ZN.....211

Screew TE M10X50 UNI 5739 8.8 ZN.....211

Screw...45, 53, 61, 63, 65, 67, 69, 73, 225, 235

Screw TE M12X35 UNI 5739 8.8 ZN.....21

Screw - GTH 4016SR.....155

Screw - GTH 4018SR.....155

Screw 8x20 8.8 ZN UNI 5737.....19

Screw And Ring Nut Connector.....203

Screw B 6X25.....73

Screw KN TC+ 4,2X9,5 ZB.....63

Screw KN TC+ 4.2x9.5 ZB.....63, 75

Screw M 6X40 UNI 5739 8.8 ZN.....207

Screw M10x50.....39

Screw M12x110.....33, 45

Screw M12x90.....35

Screw M14x65.....39, 41

Screw M16.....45

Screw M16x100.....41

Screw M16x160.....33, 45

Screw M16x38.....41

Screw M2,9x13.....179

Screw M22x1.5.....33

Screw M22x55.....41

Screw M3,5x22.....179

Screw M3,5x9,5.....179

Screw M5x20 UNI 7687.....15

Screw M5x45.....179

Screw M6x10.....35

Screw M8 x 20 8.8 ZN UNI 573.....57

Screw M8 X 230 ZN.....145

Screw M8x20.....39

Screw M8X20 8.8 ZN.....27, 29

Screw TC M4X20 ZG UNI 7687.....73

Screw TCB T 3,9 x 16 UNI 6954.....75

Screw TCB T3,9 x 16 UNI 6954.....65

Screw TCB T3.9 x 16.....247

Screw TCEI 14X30 UNI 5931 8.8 ZN.....87

Screw TCEl 4x10 8.8 ZN UNI 5931 -
5932.....17, 25

Screw TCEI 6X15 UNI 5931 8.8ZN.....233

Screw TCEI M 4X16 UNI5931 8.82N.....233

Screw TCEI M 6x15 UNI 5931 8.8 ZN.....197

Screw TCEI M 6X20 UNI 5931 8.82N.....165

GTH-4016 SR, GTH-4018 SR
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Screw TCEI M 6X30 UNI5931 8.8ZN........ 149, Screw TE M 8X20 UNI 5739 8.8.....93 Screw TE M16X40 UNI 5737 10.92N.....21
161 Screw TE M 8X20 UNI 5739 8.8 ZN.....133 Screw TE M16x45 UNI 5737 10.9 ZN.....93
Screw TCEI M 6X35 UNI5931 8.8ZN.....121 Screw TE M 8X20 UNI 5739 8.8 Screw TE M16x50 UNI 5737 10.9 ZN.....95
Screw TCEI M 8X16 UNI5931 8.82N.....95 ZN00570820.....59 Screw TE M16X80 UNI 5737 8.8 ZN.....19
Screw TCEI M 8X20.....67 Screw TE M 8X25 UNI 5739 8.8 ZN.....17, 21, Screw TE M20X100 UNI 5737 8.82ZN.....23
Screw TCEI M 8X25 UNI5931 8.82ZN.....73, 157 85 Screw TE M22X210 UNI 5737 8.82N.....19
Screw TCEI M 8X30 UNI5931 8.82N.....115 Screw TE M 8X25 UNI 5739 8.8 Screw TE M24X280 UNI 5737 8.8 ZN.....23
Screw TCEI M 8X30 UNI5931 12.9 ZN.....93 ZN00570825.....57 Screw TE M5X20 UNI 5739 8.8 ZN.....19
Screw TCEI M 8X30 UNI5931 8.82N.....119 Screw TE M 8X30 UNI 5739 8.8 ZN.....73 Screw TE M5x20 UNI 5739 8.8 ZN.....59
Screw TCEI M 8x45 UNI 5931 8.8 ZN.....105 Screw TE M 8X35 UNI 5739 8.8 ZN.....21 Screw TE M6x16 8.8 ZN.....17
Screw TCEI M10 X 40 12.9 ZN UNI 5931 - Screw TE M 8X50 UNI 5739 8.8.....91 Screw TE M6X16 8.8 ZN DIN 6923.....15
5932.....91 Screw TE M 8X55 UNI 5737 8.8 ZN.....77, 153 Screw TE M6X16 UNI 5739 8.8 ZN.....19
Screw TCEI M10X25 UNI5931.....31 Screw TE M 8X60.....147 Screw TE M6x16 UNI 5739 8.8 ZN.....15, 173
Screw TCEI M10X25 UNI5931 8.8ZN....25, 157 Screw TE M 8X80 UNI 5737 8.8 ZN.....151 Screw TE M6X20.....209
Screw TCEI M10X30 UNI5931 8.82N.....31 Screw TE M10 x 110 UNI 5737 8.8.....195 Screw TE M6X20 UNI 5739 8.8.....21
Screw TCEI M14x25 UNI 5931 8.8 ZN.....87 Screw TE M10X100 UNI 5737.....27, 29 Screw TE M6X20 UNI 5739 8.8 ZN.....99, 207,
Screw TCEI M14X25 UNI 59318 8.8 ZN.....85 Screw TE M10x100 UNI 5737 8.8 ZN.....107 247
Screw TCEI M14x30 UNI 5931 8.8 ZN.....85 Screw TE M10x20 UNI 5739 8.8 ZN.....83 Screw TE M6X25 UNI 5739 8.8 ZN.....145
Screw TCEI M14X40 UNI 5931 8.8 ZN.....85 Screw TE M10X22 UNI 5739 8.8 ZN.....85 Screw TE M6X45 UNI 5739 8.8 ZN.....159
Screw TCEI M16X100 UNI5931 12.9ZN.....21  Screw TE M10X25 UNI 5739.....31 Screw TE M8 x 20 8.8 ZN UNI 5737.....75
Screw TCEI M16X110 UNI593112.9ZN.....21  Screw TE M10X25 UNI 5739 8.8 ZN...17, 125, Screw TE M8 x 20 LG. 8.8 ZN UNI 5737.....137
Screw TCEI M16X40 UNI5931 8.8ZN.....61 207 Screw TE M8 x 20 LG. 8.8 ZN UNI 5737.....175
Screw TCEI M6x25.....109 Screw TE M10x25 UNI 5739 8.8 ZN.....83, 87 Screw TE M8 x 20 LG. 8.8 ZN UNI 5737.....207
Screw TCEI M6x25 UNI 5931 8.8 ZN....... 113, Screw TE M10X25 UNI 5739 8.8 Screw TE M8 x 20 UNI 5737 8.8 ZN.....19
115, 117, 119 ZN005701020.....59 Screw TE M8X16 UNI 5739 8.8 ZN.....27
Screw TCEI M6X30 UNI5931 8.8ZN.....139 Screw TE M10X30 UNI 5739 8.8 ZN.....563, 55, Screw TE M8x16 UNI 5739 8.8 ZN.....87
Screw TCEI M6X35 UNI 5931 8.8 ZN.....215 57 Screw TE M8x20 8.8 ZN.....17
Screw TCEI M6X35 UNI5931 8.8ZN.....77, 153 Screw TE M10x30 UNI 5739 8.8 ZN.....83, 85, Screw TE M8x20 8.8 ZN UNI 5737.....15
Screw TCEI M6X40 UNI 5931 8.8 ZN.....207 87 Screw TE M8x20 8.8 ZN UNI 5737 - GTH 4016
Screw TCEI M6x40 UNI5931 8.8ZN.....15 Screw TE M10X35 UNI 5739 8.8 ZN.....31 SR.....15, 25
Screw TCEI M6x50 UNI 5931 8.8 ZN.....215 Screw TE M10x35 UNI 5739 8.8 ZN.....81 Screw TE M8x20 LG. 8.8 ZN UNI 5737.....227

Screw TCEI M8x25 UNI5931 8.82ZN.....15,29  Screw TE M10X40 UNI 5739 8.8 ZN.....17,19 Screw TE M8X20 UNI 5739 8.8 ZN.....27, 91
Screw TCEI M8x50 UNI 5737 8.8 ZN.....103 Screw TE M10X40 UNI 5739 8.8 ZN......135 Screw TE M8x20 UNI 5739 8.8 ZN.....17

Screw TCEI M8X90 UNI 5931.....27, 29 Screw TE M10X45 UNI 5737 8.8 ZN.....145 Screw TE M8x25 UNI 5739 8.8 ZN.....87, 239
Screw TE 10X30 UNI 5739 8.8 ZN.....81 Screw TE M10X45 UNI 5739 8.8 ZN.....31 Screw TE M8X30 UNI 5739 8.8 ZN.....53
Screw TE 16X50 UNI 5737 10.92N.....121 Screw TE M10X50.....147 Screw TE M8X35 UNI 5739 8.8 ZN.....19
Screw TE 4,2X13 UT0159 CVR.....209 Screw TE M10x50 UNI 5739 8.8 ZN.....83 Screw TE M8X40 UNI 5739 8.8 ZN.....55
Screw TE 5x16 8.8 ZN UNI 5737.....17 Screw TE M10X50 UNI 5739 8.8 ZN.....105 Screw TE M8X45 UNI 5739 8.8 ZN.....153
Screw TE 6 x 20.....219, 221 Screw TE M10x50 UNI 5739 8.8 ZN.....17, 81 Screw TE M8X60 UNI 5737 8.8 ZN.....153
Screw TE 8 x 16.....219, 221 Screw TE M10x55 UNI 5737 8.8 ZN.....105 Screw TE M8X70 UNI 5737 8.8 ZN.....231
Screw TE M 10 x 50 UNI 5739 8.8 ZN.....223  Screw TE M10X60 UNI 5737 8.8 ZN.....21 Screw TSPEI M 4X15 UNI 5933 10.9 ZN.....67

Screw TE M 12 x 25 UNI 5739 8.8 ZN.....223  Screw TE M10X70 UNI 5737 8.8 ZN.....27, 29 Screw TSPEI M 6X16 UNI 5933 10.9 ZN.....19
Screw TE M 12X55 10.9 ZN UNI 5737.....91 Screw TE M10x80 UNI 5737 8.8 ZN.....105 Screw TSPEI M 6X16 UNI 5933 10.9 ZN.....23
Screw TE M 4X16.....209 Screw TE M10X90 UNI 5737 8.8 ZN.....99 Screw TSPEI M 8X40 UNI 5933 10.9 ZN....247
Screw TE M 6X10 UNI 5739 8.8 ZN.....67, 75  Screw TE M10X90 UNI 5737 8.8 ZN.....103 Screw TSPEI M10x20 UNI 5933 10.9 ZN....31,
Screw TE M 6X16 UNI 5739 8.8 ZN.....21,57  Screw TE M10x90 UNI 5737 8.8 ZN....105, 107 83

Screw TE M 6X20 UNI 5739 8.8 ZN....117, 119 Screw TE M12X 70 UNI5737 8.8 ZN.....57 Screw TSPEI M5X12 UNI 5933 10.9 ZN.....29

Screw TE M 6X20 UNI 5739 8.8 ZN GTH Screw TE M12X100 UNI 5737 8.8 ZN...99, 103 Screw TSPEI M5X16 UNI 5933.....235
4016SR.....205 Screw TE M12x120 UNI 5737 8.8 2ZN.....103 Screw TSPEI M5X16 UNI 5933 10.9 ZN.....29

Screw TE M 6X20 UNI 5739 8.8 ZN GTH Screw TE M12X25 UNI 5739 8.8 ZN...103, 229 Screw TSPEI M6X16 UNI 5933.....235
4018SR.....205 Screw TE M12X30 UNI 5739 8.8 ZN...115, 119 Screw TSPEI M8X20 UNI 5933 10.9.....29

Screw TE M 6X40 UNI 5739 8.8 ZN.....99 Screw TE M12X40 UNI 5737 10.92N.....91 Screw TSPEI M8X25 UNI5933 10.9 ZN.....209

Screw TE M 6X45 UNI 5739 8.8 ZN.....27,29  Screw TE M12X40 UNI 5737 8.8 ZN.....61, 159 Screw TSPEI M8X35 UNI 5933.....235

Screw TE M 8 x 20 8.8 UNI 5737 GTH Screw TE M12x40 UNI 5737 8.8 ZN.....53 ScrewTE M10x60 UNI 5737 8.8 ZN.....103
4016SR.....205 Screw TE M12X45 UNI 5737 8.8 ZN.....159 Seal.....65, 67, 157, 159, 179

Screw TE M 8 x 20 8.8 UNI 5737 GTH Screw TE M12X50 UNI 5737 10.9ZN.....53, 91 Seal Kit.....21, 27, 41, 121, 135, 145
4018SR.....205 Screw TE M12X60 UNI 5737 8.8 ZN.....57 Seal kit Extension Cylinder.....107

Screw TE M 8 x 20 UNI 5739 8.8 ZN.....85 Screw TE M12x80.....101 Seal Kit Lock/Unlock outrigger Cylinder.....29

Screw TE M 8 x 35 8.8 UNI 5739 GTH Screw TE M12x80 UNI 5737 8.8 ZN.....53 Seal Kit Outrigger Cylinder.....29
4016SR.....205 Screw TE M14X100UNI 5737 8.8 ZN.....53 Seal Ring.....33, 37, 39, 41, 45

Screw TE M 8 x 35 8.8 UNI 5739 GTH Screw TE M14X130UNI 5737 8.8 ZN.....19 Seals Kit.....105
4018SR.....205 Screw TE M14x30 UNI 5739 8.8 ZN.....15 Seals Kit Levelling Cylinder.....103

Screw TE M 8 x 50 8.8 UNI 5739 GTH Screw TE M14X35 UNI 5739 8.8 ZN.....215 Seals Kit Lifting Cylinder.....103
4018SR.....205 Screw TE M14X40 UNI 5739 8.8 ZN.....61, 237 Seals Kit Tilt Cylinder.....103

Screw TE M 8X16 UNI 5739 8.8 2ZN.....85 Screw TE M14x40 UNI 5739 8.8 ZN.....107 Seat.....71

Screw TE M 8X16 UNI 5739 8.8.....15 Screw TE M14X50 UNI 5739 8.8 ZN.....105 Seat Cover Assembly.....71

Screw TE M 8X16 UNI 5739 8.8 ZN.....245 Screw TE M16X35 UNI 5737 10.92N.....21 Seat Foam Kit.....71

Screw TE M 8x20.....81 Screw TE M16x35 UNI 5739 8.8 ZN.....105 Seat Frame Assembly.....71

Screw TE M 8X20 UNI 5739 8.8 ZN.....137 Screw TE M16x40 UNI 5737 10.9 ZN.....89, 95 Seat Microswitch.....71
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| Part Description Index (continued)

Second Flexible Exhaust Pipe.....59
Secondary Air Filter Element.....55
Section Body.....147

Selector Indicator Light.....177
Self-adjust Kit.....43

Self-locking Nut M12.....101
Sensor.....147, 167

Sheet.....69

Shift Gear Solenoid Valve.....161
Shifting Hook.....237

Shifting Hook Pin.....237
Shim.....97, 115, 119

Shim 1 MM.....97

Shim 2.50mm.....37

Shim 2.60mm.....37

Shim 2.70mm.....37

Shim 2.80mm.....37

Shim 2.90mm.....37

Shim 2MM.....97

Single Pipe bracket D16.....109

Slider Guide 60x100x20.....87

Slider Guide 60x100x25.....85

Slider Guide Support.....91

Sliding Guide.....27, 29, 31

Small Chain D. 4,4 LG 0,7 Meters.....195

Snap Ring.....39, 49, 89, 91

Snap Ring D12.....43

Snap Ring D34.....37

Snap Ring D75.....43

Solenoid......61, 129, 131, 145, 147, 149, 167,
231

Solenoid Valve.....139, 147, 149, 167, 231

Solenoid Valve Block.....167

Sound Proofing Panel.....17

Spacer.....27, 29, 37, 49, 137, 223, 225, 231

Special Screw M16x38.....41

Speed Lever.....73

Speed Sensor.....167

Spherical Bearing.....33, 45

Sping Nut M6.....27

Split Pin.....51, 63, 67, 239, 245

Spool.....147

Sprin Washer D 8.....85

Spring.....29, 51

Spring Catch.....19, 195, 239, 245

Spring Nut.....29

Spring Split Pin.....195

Spring Washer.....121, 159, 219, 221

Spring washer.....179

Spring Washer D10 2ZN.....135

Spring Washer D 10.....223

Spring Washer D 12.....223

Spring Washer D 6.....197, 233

Spring Washer D 6 ZN.....67

Spring Washer D 8.....81

Spring Washer D 8 UNI 6592 ZN.....91

Spring Washer D 8 ZN RINFORZ.044108.....59

Spring Washer D10.....87, 207

Spring washer D10.....105

Spring Washer D10 ZN....... 25, 31, 55, 57, 85,
103, 125, 215, 227

Spring Washer D10 ZN Reinforced.....17

Spring Washer D10
RINFORZ.0441010.....59, 211

Spring washer D10 ZN RNFT.....81, 83

Spring Washer D12.....21

Spring Washer D12 ZN.....53, 61, 159, 229

Spring washer D12 ZN.....103

Spring Washer D12 ZN RINF.....115, 119

Spring Washer D14.....15

Spring Washer D14 ZN.....61

Spring Washer D14 ZN RNFT.....107

Spring Washer D16 ZN.....61, 95, 237

Spring washer D16 ZN RNFT.....105

Spring Washer D18 UNI 5714 ZN.....89

Spring Washer D4 ZN.....233

Spring Washer D6.....165, 173, 207

Spring Washer D6 ZN....... 27, 29, 57, 99, 145,
149, 161, 215

Spring washer D6 ZN.....21

Spring Washer D8.....207, 239

Spring washer D8.....105

Spring Washer D8 UNI 1752.....15, 151

Spring washer D8 UNI 1752.....21

Spring washer D8 UNI 6592 ZN.....19

Spring Washer D8 ZN.....17, 21, 29, 133, 137,
227,231

Spring Washer D8 ZN RINFORZ.044108....211

Spring washerD10 UNI 6592 ZN.....87

ZN

Standard Female Terminal for Deutsch
Connector.....219, 221
Standard Male Terminal for Deutsch

Connector.....219, 221, 227
Starter Motor.....53
Steel Hose.....139
Steering Arm Kit.....41
Steering Cylinder.....41
Steering Wheel.....149
Stop Belt.....63
Stop Braket.....81
Stop Guard.....239
Stop Kit.....67
Stop nut.....63, 67, 69
Stop nut D8 6S UNI 7473-7474.....175
Stop Nut M 10.....219
Stop Nut M 6.....221
Stop Nut M10 UNI 7473 6S.....195
Stop Nut M10 UNI 7473 6S 2N.....107
Stop Nut M10 UNI 7473 6SZN.....211
Stop Nut M10 UNI 7473 ZN.....105
Stop Nut M12 UNI 7473 6S 2N.....103
Stop Nut M14 UNI 7473 6SZN.....19
Stop Nut M16 UNI 7473 6SZN.....97
Stop Nut M4.....209
Stop Nut M6.....209
Stop Nut M6 UNI 7473 6SZN.....247
Stop Nut M8.....67, 209
Stop Nut M8 UNI 7473 6S ZN.....15, 211
Stop Nut M8 UNI 7473 ZN.....247
Stop Pin.....29
Stop Spacer.....31
Stretch Chain Block.....91
Stretch Chain Screw.....91
Stretch Chain Support.....91
Stretch Chain Terminal.....89, 91
Stud.....39

Ganie

262

Stud CMF 1/4 LG. 35.....207

Sun Visor.....63

Support.....21, 59, 63, 175, 209

SUPPORT A/C COMPRESSOR.....211

Support Bracket.....247

Support Lock Kit.....19

Support Pin Pulley.....91

Suspension Cover Kit.....71

Switch.....167, 177, 227, 229, 231, 233

Switch - Start Engine.....177

Switch - Steering Mode.....177

Switch Complete.....231

Switch Glass.....227, 229

Switch Symbol.....231

Switch  With  Mechanical
Symbol.....217

Switch Without Symbol.....217

Synchronizing Kit.....51

Stop  Without

TE M 8X30 UNI 5739 8.8 ZN.....19
Temperature Sensor.....167
Temperature Switch.....209
Through-coupling.....69

Thrust Washer.....35, 39, 45

Tilt Cylinder.....103

Toggle joint D6.....59

Tower Ligts.....247

TP2 Figure 607025 - Position 12.....155
TP3 Figure 607025 - Position 21.....155

TP4 Figure 607016 - Position 4 - GTH
4016SR.....155
TP4 Figure 607017 - Position 4 - GTH
4018SR.....155

TP5 Figure 607017 - Position 20 - GTH
4018SR.....155

TP6 Optional.....155

Trust Wascher.....49

Trust Washer.....39

TSPEI M 8X20.....119

TSPEI M 8X20 UNI 5933 10.9 ZN.....115
Tube.....55

Turn Light.....169

Turn Light Bulb.....169
Turn Signals Lever.....73
Turret chassis.....19
Turret Line.....169

Turret lock pin.....19
Twin  Hoses MTKH
FD13/16-16.....115, 119
Tyco 1-Way PM Fastin Faston Connector....187
Tyco 2.8 21-way Connector PM Brown pol.

1/2 2625 FD

Tyco MCP 21-way Brown pol. B-C.....187
Tyre.....23, 243

GTH-4016 SR, GTH-4018 SR

%rl}r%%yeélfs 8‘r1a7ne.Market


https://crane.market

January 2012

U

Universal Joint Cross.....23
Upper Plate.....23

\Y,

Valve.....105, 147, 207

Valve VAABSICN150-S TVF34-35-1:3.....135
Valve VMP/B/L/5385.....215

Valve VRP-R 05.90.27.03.02.10.....135
Valve VUC 100 PA 2,5.....159

Valve VUC 3/4 PA5.....215

Valve VUC 38 PA 0.5.....215

Vibration Damper Kit.....57

Vibration Damper Panel.....17
Vibration Damping.....19

Vibration damping support.....19

VUC Valve VUC.....151

w

Wascher.....49, 51

Wascher D12 UNI 6592 ZN.....119

Wascher D 10 UNI 6592 ZN.....81

Wascher D10 (10X30) ZNUNI 6593.....17

Wascher D10 UNI 6592 ZN.....83

Washer........ 19, 23, 29, 37, 39, 51, 53, 63, 65,
67,69, 121, 179, 203, 207, 235

Washer D12 UNI 6592 ZN.....115

Washer D16 UNI 5714 ZN.....21

Washer 1/2".....77

Washer 6x18x1,5 ZN UNI 6593.....19

Washer 8.4x142.....65

Washer D 12 UNI 6592 ZN.....91

Washer D 18 UNI 5714 ZN.....91

Washer D 6.....233

Washer D 6 UNI 6592 ZN.....117, 119

Washer D 6 ZN RINF. 044106.....117, 119

Washer D 6UNI 6592 ZN.....139

Washer D 8.....81

Washer D 8 UNI 1752 GTH 4016SR.....205

Washer D 8 UNI 1752 GTH 4018SR.....205

Washer D 8 UNI 6592 ZN.....91, 93, 133, 145

Washer D10.....207

Washer D10 UNI 6592 ZN........ 17, 25, 31, 57,
103, 105, 107

Washer D10 UNI 6592 ZN......135

Washer D10 UNI 6593.....21

Washer D10 ZN RNFT.....85

Washer D10 ZN UNI 6593.....145

Washer D12.....21

Washer D12 UNI 5714 ZN.....53, 61

Washer D12 UNI 6592 ZN.....53, 159

Washer D14.....105

Washer D14 UNI 5714 ZN.....61

Washer D14 UNI 6592 ZN.....53, 87

Washer D14 UNI 6593 ZN.....15, 107

Washer D14 ZN RNFT WAR 74.....85

Washer D16 UNI 5714 ZN.....61, 89

Washer D16 UNI 6592 ZN.....23, 97, 237

Washer D16 ZN RNFT.....93

Washer D20 UNI 6592 ZN.....23

Washer D22 UNI 6592 ZN.....19

Washer D22 UNI 6593.....19

Washer D24 UNI 6592 ZN.....23

Washer D4 UNI 6592.....17, 25

Washer D4,5.....209

Washer D5.....15

Washer D5 UNI 6592 ZN.....17, 59

Washer D5 ZN UNI 6592.....19

Part Description Index (continued) |

Washer D6.....23, 73, 207

Washer D6 UNI 6592 ZN.....15, 19, 23, 75, 99,
141, 143, 149, 159, 161, 165

Washer D6 UNI 6593 ZN.....17, 145, 173

Washer D6 ZN.....21, 57

Washer D6 ZN UNI 6593.....75

Washer D6/9.....73

Washer D8.....21, 207

Washer D8 UNI 6592 ZN.....85, 87

Washer D8 UNI 6592 ZN.....15, 19, 21, 25, 27,
29, 53, 55, 73, 95, 137, 151, 175

Washer D8 UNI 6593.....19, 75

Washer D8 UNI 6593 ZN.....17, 53, 57

Washer D8 ZN UNI6593.....55

Washer D88.9/58 Sp.8.....101

Water engine temp. indicator.....177

Water tap D16.....75

Wather Temp. Level Thermistor.....53

Wather Temp. Max Thermistor.....53

Wedge Coin.....197

Weight Adjuster Kit.....71

Wheel Carrier.....39

Whell Hub Kit.....39

White Button Cap.....73

White Modular Relay Connector.....187

Wind Wiper Timer.....173

Windscreen glass.....69

Windscreen washer tank.....67

Wiper Arm.....225

Wiper arm.....67, 69

Wiper Blade.....225

Wiper blade.....67, 69

Wiper Motor.....225

Wiper motor.....67

Wire Roller.....219, 221

Work Light Kit.....227, 229

Y

YAZAKL Series 305 1-way Connector PF....191
YAZAKL SWP 2-way Connector PF.....191
YAZAKLY Type 2-way Connector PF.....189
YAZAKLY Type 2-way Connector PM.....189
Yellow.....197

‘DA’ Valve.....61
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Genie North America
Phone 425.881.1800
Toll Free USA and Canada
800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 334536082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566
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